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1. TEST REPORT CERTIFICATION

Applicant QUALCOMM INCORPORATED

Address 5775 Morehouse Drive San Diego California United States 92121
Equipment Under Test WLAN USB Stick a/b/g/n Adapter

Model 65-VF438-P2

Trade Name Qualcomm

Tested Date November 08 ~ December 03, 2007

APPLICABLE STANDARD

STANDARD TEST RESULT

FCC Part 15 Subpart E:2006 AND

No non-compliance noted
ANSI C63.4:2003

Approved by: Reviewed by:

6! B o] c}/am(’ -

Vlg hang n/
Assistant Manager of Hsinchu Labora tWfgineer of Hsineffu Laboratory
Compliance Certification Services Inc. iance Certification Services Inc.

WE HEREBY CERTIFY THAT: The measurements shown in the attachment were made in
accordance with the procedures indicated, and the energy emitted by the equipment was found to
be within the limits applicable. We assume full responsibility for the accuracy and completeness
of these measurements and vouch for the qualifications of all persons taking them.
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2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Product Name WLAN USB Stick a/b/g/n Adapter
Model Number 65-VF438-P2

IEEE 802.11a, IEEE 802.11n HT20/HT40 : 5150MHz ~ 5250MHz,
Frequency Range 5250MHz ~ 5350MHz,

5470MHz ~ 5725MHz
IEEE 802.11a mode for UNII(5150~5250MHz) : 14.20dBm
IEEE 802.11n HT20 : 14.25dBm
IEEE 802.11n HT40 : 15.66dBm
IEEE 802.11a mode for UNII(5250~5350MHz) : 15.81dBm
Transmit Power IEEE 802.11n HT20 : 15.60dBm
IEEE 802.11n HT40 : 15.76dBm
IEEE 802.11a mode for UNII(5470~5725MHz) : 15.85dBm
IEEE 802.11n HT20 : 15.82dBm
IEEE 802.11n HT40 : 15.69dBm
Channel Spacing IEEE 802.11a, IEEE 802.11n HT20: 20MHz , HT40 : 40MHz
IEEE 802.11a, IEEE 802.11n HT20 : 19 Channels
IEEE 802.11n HT40 : 7 Channels
IEEE 802.11a: 54, 48,36, 24, 18, 12, 9, 6Mbps
Transmit Data Rate | IEEE 802.11n HT20 : 6.5-144 Mbps
IEEE 802.11n HT40 : 13.5-300 Mbps
IEEE 802.11a : OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20/40 :
Frequency Selection | by software / firmware
5.15~5.35GHz : Chip Antenna, Antenna Peak Gain : 0.47dBi ( x 2).

Channel Number

Type of Modulation

Antenna Type . . .
5.47~5.725GHz : Chip Antenna, Antenna Peak Gain : 1.85dBi (x 2).
Power Source 5.0vDC (From Notebook PC, Powered From Host Device)
Remark:

1. The sample selected for test was engineering sample that approximated to production product and
was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: J9C-65VF438P2 filing to comply with
Section 15.407 FCC Part 15, Subpart E Rules.

3. For more details, please refer to the User’s manual of the EUT.



_@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1

Page 5 of 323

3. DESCRIPTION OF TEST MODES

The EUT is an 802.11n MIMO transceiver in USB form factor. It has two transmitter chains
and two receive chains (2 x 2 configurations). The 2 x 2 configuration is implemented with
two outside chains (Chain 0, 1).

The RF chipset is manufactured by QUALCOMM International, Inc.
The antenna peak gain 0.47 dBi for 5.15~5.35GHz / 1.85 dBi for 5.47~5.725GHz(highest
gain) were chosen for full testing.

IEEE 802.11a mode, IEEE 802.11n HT20 mode (5150MHz ~ 5250MHz)
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5180
Middle 5220
High 5240

IEEE 802.11a mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode (5150MHz ~ 5250MHz)
The EUT had been tested under operating condition.
There are two channels have been tested as following :

Channel Frequency (MHz)
Low 5190
High 5230

IEEE 802.11n HT40 mode : 13.5 Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11a mode, IEEE 802.11n HT20 mode (5250MHz ~ 5350MHz)

The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5260
Middle 5280
High 5320

IEEE 802.11a mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.
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IEEE 802.11n HT40 mode (5250MHz ~ 5350MHz)
The EUT had been tested under operating condition.
There are two channels have been tested as following :

Channel Frequency (MHz)
Low 5270
High 5310

IEEE 802.11n HT40 mode : 6Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11a mode, IEEE 802.11n HT20 mode (5470MHz ~ 5725MH2z)
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5500
Middle 5600
High 5700

IEEE 802.11a mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode (5470MHz ~ 5725MHz)
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5510
Middle 5590
High 5670

IEEE 802.11n HT40 mode : 13.5 Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the
investigations by measuring the PSD and average power across all the data rates, bandwidths,
modulations and spatial stream modes.

4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CFR 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209
and 15.407.
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5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Rm.258, Bldg.17, NO.195, Sec. 4, Chung Hsing Rd., Chu-Tung Chen. Hsin-Chu,

Taiwan 310 R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI
C63.4 and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly
polarized antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide,
horn. Spectrum analyzers with preselectors and quasi-peak detectors are used to perform
radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI
Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference
Measuring Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of
accreditation under Lab Code: 200118-0 to perform Electromagnetic Interference tests
according to FCC PART 15 AND CISPR 22 requirements. No part of this report may be
used to claim or imply product endorsement by NVLAP or any agency of the US
Government. In addition, the test facilities are listed with Federal Communications
Commission (registration no: 90585 and 90584).
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5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country | Agency Scope of Accreditation Logo
EN 55014-1, AS/NZS 1044, CNS 13783-1,
IEC/CISPR 14-1, IEC/CISPR 22, EN 55022, NV&@ Y
USA NVLAP [EN 61000-3-2, EN 61000-3-3, ANSI C63.4, %UP
AS/NZS CISPR 22, AS/NZS 3548, IEC 200118-0

61000-4-2/3/4/5/6/8/11

USA FCC 3/10 meter Open Area Test Sites to perform FCC F@

Part 15/18 measurements
90585, 90584

3/10 meter Open Area Test Sites to perform VCCI
conducted/radiated measurements R-1229/1189

C-1250/1294

Japan VCCI

FCC Method-47 CFR Part 15 Subpart C,D,E

CISPR 11, FCC METHOD-47 CFR Part 18, EN »

55011, CNS 13803, CISPR 13, CNS 13439, FCC TAF
Taiwan TAF  |Method-47 CFR Part 15 Subpart B, CISPR 14-1, S

EN 55014-1, CNS 13783-1, EN 55015, CNS Teting Laboratory

14115, CISPR 22, EN 55022, VCCI  CNS 0240

13438, EN 61000-4-2/3/4/5/6/8/11

é‘@‘
CNS 13803, CNS 13438, CNS 13439, SL2-15-E-0002

CNS 13783-1, CNS 14115 SL2-IN-E-0002
SL2-A1-E-0002

SL2-R1-E-0002
SL2-R2-E-0002
SL2-L1-E-0002

b |
Canada Industry RSS212, Issue 1 C('Hlﬂdﬂ
Canada IC 4417-1

Taiwan BSMI

* No part of this report may be used to claim or imply product endorsement by NVLAP or any agency
of the US Government.
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6. CALIBRATION AND UNCERTAINTY

6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer’s recommendations, and is traceable to

recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for

tests performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 1000 MHz +/-3.2dB
Radiated Emission, 1 to 26.5 GHz +/-3.2dB
Power Line Conducted Emission +/-2.1dB

Uncertainty figures are valid to a confidence level of 95%
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7. SETUP OF EQUIPMENT UNDER TEST

SUPPORT EQUIPMENT

No. Product Manufacturer Model No. Serial No. FCCID

1 Notebook PC IBM X60 LV-R1400 DoC

SETUP DIAGRAM FOR TESTS

EUT & peripherals setup diagram is shown in appendix setup photos.
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8. APPLICABLE LIMITS AND TEST RESULTS
8.1 26dB BANDWIDTH

LIMIT

None; for reporting purposes only.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007

AGILENT SPECTRUM ANALYZER | E4446A [MY433602.52 March 22, 2007

TEST SETUP

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low-loss RF cable from the antenna port
to the spectrum analyzer.

3. Set the spectrum analyzer as RBW = 1%EBW, VBW = RBW, Span = 50MHz and Sweep = auto.
Or Set the spectrum analyzer as RBW > 1%EBW, VBW > RBW, Span >26dB bandwith (Base
Mode) and Sweep = auto.

4. Mark the peak frequency and —26dB (upper and lower) frequency.

5. Repeat until all the rest channels were investigated.
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Compliance Certification Services Inc.

TEST RESULTS

No non-compliance noted

IEEE 802.11a mode (5150MHz ~ 5250MHz)

Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5180 20.26 20.06 N/A
Middle 5220 19.82 20.71 N/A
High 5240 19.98 21.41 N/A
IEEE 802.11n HT20 mode (5150MHz ~ 5250MHZz)
Channel 26dB Bandwidth
Channel Frequency (kH2) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5180 21.54 21.59 N/A
Middle 5220 21.16 20.51 N/A
High 5240 20.69 21.67 N/A
IEEE 802.11n HT40 mode (5150MHz ~ 5250MHZz)
Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5190 40.08 40.42 N/A
High 5230 41.03 39.84 N/A
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IEEE 802.11a mode (5250MHz ~ 5350MHZz)
Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5260 20.08 20.13 N/A
Middle 5280 19.84 19.81 N/A
High 5320 19.92 20.12 N/A
IEEE 802.11n HT20 mode (5250MHz ~ 5350MHz)
Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5260 21.15 22.53 N/A
Middle 5280 21.66 20.57 N/A
High 5320 20.67 21.76 N/A
IEEE 802.11n HT40 mode (5250MHz ~ 5350MHz)
Channel 6dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5270 40.04 36.68 N/A
High 5310 40.31 39.53 N/A
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IEEE 802.11a mode (5470MHz ~ 5725MH?2)
Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5500 20.17 19.63 N/A
Middle 5600 20.17 19.94 N/A
High 5700 20.07 19.97 N/A
IEEE 802.11n HT20 mode (5470MHz ~ 5725MHZz)
Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5500 20.02 20.78 N/A
Middle 5600 19.81 21.77 N/A
High 5700 19.69 20.61 N/A
IEEE 802.11n HT40 mode (5470MHz ~ 5725MHZz)
Channel 26dB Bandwidth
Channel Frequency (kHz) Pass / Fail
(MHz) Chain 0 Chain 1
Low 5510 40.44 39.58 N/A
Middle 5590 40.34 40.27 N/A
High 5670 40.58 39.90 N/A




Compliance Certification Services Inc. FCCID J9C-65VF438P2
Report No.  71108001-RP1-1
Page 15  of 323

26dB BANDWIDTH ( IEEE 802.11a mode / 5150MHz ~ 5250MHz )

CH Low ( IEEE 802.11a mode-Chain 0)

% Agilent 10:87:58 Nov 21, 2607 R T
26 dB BM, a Mode Low Ch.

Ref 28 dBm Atten 26 dB

#Peak

Log

1@
dB/

Offst

12.5
dB

LgAw

Ml 52

Center 5,186 60 GHz Span 58 MHz
#Res BH 240 kHz #\/BH 680 kHz Sweep 1 ms (681 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥
16.6290 MHz % dB -26.08 dB
Transmit Freq Error  -21.780 kHz
% dB Banduidth 28.262 MHz
CH Middle ( IEEE 802.11a mode-Chain 0)
W Agilent 18:29:34 Nov 21, 2007 R T
26 dB BH, a Mode Mid Ch.
Ref 28 dBm Atten 26 dB
#Peak
Log
18
dB/ 7 A
Offst
12.5
dB
LogAw
ML S2
Center 5.228 08 GHz Span 58 MHz
#Res BH 220 kHz #\/BH 680 kHz Sweep 1 ms (681 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
16.5685 MHz ® dB -26.00 dB
Transmit Fregq Error  9.853 kHz
% dB Bandwidth 19.817 MHz
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CH High ( IEEE 802.11a mode-Chain 0 )

#e Agilent 18:37:40 Nov 21, 2007 R T
26 dB BH, a Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak
Log
14 - ety
dB/
Dffst
12.5
dB

LgAw

ML 32
Center 5.248 8@ GHz Span 58 MHz
#Res BH 220 kHz #\BH 680 kHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
16.5832 MH=z x dB -26.09 dB

Transmit Freq Error  5.894 kHz
% dB Bandwidth 19.981 MHz
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CH Low ( IEEE 802.11a mode-Chain 1)
5 Agilent 10:47:12 Noy 21, 2007 R T

26 dB BH, a Mode Low Ch.

Ref 20 dBm Atten 20 dB

#Peak

Log

10

dB/ 4 b

Offst

12.5

dB

LgAw

ML 52

Center 5.188 8@ GHz Span 58 MHz

#Res BH 248 kHz #\BH 680 kHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 /
% dB -26.00 dB

16.5619 MHz

-49.699 kHz
28856 MHz

Transmit Freq Error
¥ dB Bandwuidth

CH Middle ( IEEE 802.11a mode-Chain 1)

W Agilent 15:48:57 Mow 28, 2007 R T
26 dB BVY, a Mode Mid Ch.

Ref 20 dBm Atten 20 JdB

#Peak

Log
10

9

dB/

Offst

125
B

LgAv

M1 S2

Center 5.220 00 GHz
|#Res BW 240 kHz

Occupied Bandwidth
17.6063 MHz

#VBW 750 kHz

O BW % P
w dB

-34.556 kHz
20712 MHz

Transmit Freq Error
% dB Bandwidth

Sweep 1 ms (601 pts)

Span 50 MHz

99.00 %
-26.00 dB
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- Agilent 15:56:29 Mov 28, 2007
26 dB BWY, a Mode High Ch.

Ref 20 dBm Atten 20 JdB

CH High ( IEEE 802.11a mode-Chain 1)

R T

#Peak
Log

10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5.240 00 GH:z

#Res BW 220 kHz #VBW 680 kHz

Span 50 MH
Sweep 1 ms {601 pts)

Occupied Bandwidth

Doe BW % P

99.00 %

17.5750 MHz

Transmit Freg Error
x dB Bandwidth

-5.455 kHz
21.411 MHz

w dB

-26.00 dB

z
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26dB BANDWIDTH (IEEE 802.11n HT20 mode / 5150MHz ~ 5250MHz )

W Agilent 13:58:57 MNov 21, 2007
26 dB BH, HT28 Mode Low Ch.

Ref 28 dBm Atten 28 dB

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

R T

#Peak

Log
14 L. _

dB/ 7

Offst

12.5
dB

LgAw

ML 32

Center 5.188 8@ GHz
#Res BH 220 kHz

Occupied Bandwidth
17.5553 MHz

#YBH 630 kHz

Span 58 MHz
Sweep 1 ms (681 pts)

Occ BH % Pur
% dB

99.09 7
-26.80 4B

Transmit Freq Error
¥ dB Bandwuidth

-15.153 kHz
21.548 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 14:52:48 Mow 28, 2007
26 dB BVY, a Mode Mid Ch.

Ref 20 dBm Atten 20 JdB

R T

#Peak

Log
10

dB/

Offst

125
B

LgAv

M1 S2

Center 5.220 00 GHz
|#Res BW 240 kHz

Occupied Bandwidth
17.6128 MHz

#VBW 750 kHz

Transmit Freq Error
% dB Bandwidth

22,6589 kHz
21.156 MHz

Span 50 MHz
Sweep 1 ms (601 pts)

O BW % P
w dB

99.00 %
-26.00 dB
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CH High ( IEEE 802.11n HT20 mode-Chain 0)
Agilent 15:17:40 Mow 28, 2007 R T

26 dB BYWY, a Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
iB

LgAv

M1 S2
Center 5.240 00 GHz Span 50 MHz
#Res BW 240 kHz #WBW 750 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5996 MHz xdB  -2600dB

Transmit Freg Error -3.867 kHz
¥ dB Bandwidth 20.6585 MHz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
5 Agilent 13:36:08 Noy 21, 2007 R T

26 dB BH, HT28 Made Low Ch.

Ref 20 dBm Atten 20 dB

#Peak

Log

10 ° gy

dB/

Offst

12.5

dB

LgAw

ML 52

Center 5.188 8@ GHz Span 58 MHz

#Res BH 220 kHz #\BH 680 kHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
% dB -26.00 dB

17.5887 MHz

-34.858 kHz
21.593 MHz

Transmit Freq Error
¥ dB Bandwuidth

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W@ Agilent 16:06:59 Mow 28, 2007 R T
26 dB BVY, a Mode Mid Ch.

Ref 20 dBm Atten 20 JdB

#Peak

Log
10

dB/

Offst

125
B

LgAv

M1 S2

Center 5.220 00 GHz
|#Res BW 240 kHz

Occupied Bandwidth
17.5932 MHz

#VBW 680 kHz

O BW % P
w dB

-30.772 kHz
20512 MHz

Transmit Freq Error
% dB Bandwidth

Sweep 1 ms (601 pts)

Span 50 MHz

99.00 %
-26.00 dB
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CH High ( IEEE 802.11n HT20 mode-Chain 1)
Agilent 16:14:58 Mow 28, 2007 R T

26 dB BYWY, a Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10 NN
B/ 9 @

Offst
125
iB

LgAv

M1 S2
Center 5.240 00 GH:z Span 50 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.6072 MHz xdB  -2600dB

Transmit Freg Error -23.520 kHz
¥ dB Bandwidth 21.667 MHz
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26dB BANDWIDTH ( IEEE 802.11n HT40 mode / 5150MHz ~ 5250MHz )

# Agilent 14:34:42 MNov 21, 2007
26 dB BH, HT48 Mode Low Ch.

Ref 28 dBm Atten 28 dB

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

R T

#Peak

Log
14 L —

dB/ il

Offst
12.5

dB

LgAw

ML 32

Center 5.198 8@ GHz

Span 58 MHz

#Res BH 478 kHz

#YBH 1.3 MHz

Sweep 1 ms (681 pts)

Occupied Bandwidth
35.7464 MHz

Occ BH % Pur
% dB

99.09 7
-26.80 4B

Transmit Freq Error
¥ dB Bandwuidth

-28.661 kHz
48877 MHz

CH High ( IEEE 802.11n HT40 mode-Chain 0)

W@ Agilent 14:38:39 Mow 28, 2007
26 dB BYY, a Mode High Ch.

Ref 20 dBm Atten 20 JdB

R T

#Peak

Log
10

dB/

Offst

125
B

LgAv

M1 S2

Center 5.230 00 GHz
|#Res BW 470 kHz

#VBW 1.3 MHz

Span 50 MHz
Sweep 1 ms (601 pts)

Occupied Bandwidth
35.6864 MHz

Transmit Freq Error
% dB Bandwidth

53.086 kHz
41.025 MHz

O BW % P
w dB

99.00 %
-26.00 dB




35.6366 MHz

-33.835 kHz
48.423 MHz

Transmit Freq Error
¥ dB Bandwuidth
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)
5 Agilent 15:00:22 Noy 21, 2007 R T

26 dB BH, HT48 Made Low Ch.

Ref 20 dBm Atten 20 dB

#Peak

Log

16 B B N Y P

dB/ > A

Offst

12.5

dB

LgAw

ML 52

Center 5.198 8@ GHz Span 58 MHz

#Res BH 470 kHz #WBH 1.3 MHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 /
% dB -26.00 dB

We Agilent 16:37:22 Nov 28, 2007
26 dB BYWY, a Mode High Ch.
Ref 20 dBm

CH High ( IEEE 802.11n HT40 mode-Chain 1)

Atten 20 JdB

R T

#Peak

Log
10 "

dB/

Offst

125
B _

LgAv

M1 S2

Center 5.230 00 GHz
|#Res BW 470 kHz

Occupied Bandwidth
35.6737 MHz

-27.905 kHz
39.840 MHz

Transmit Freq Error
% dB Bandwidth

Span 50 MHz

#VBW 1.3 MHz Sweep 1 ms (601 pts)

O BW % P
w dB

99.00 %
-26.00 dB
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26dB BANDWIDTH ( IEEE 802.11a mode / 5250MHz ~ 5350MHz )

CH Low ( IEEE 802.11a mode-Chain 0)
4 Agilent 09:57:20 Mow 21, 2007 R T
26 dB BYY, a Mode Low Ch.
Ref 20 dBm Atten 20 dB
|#Peak
Log
10 L
dB/ ¥ ?
Offst
12.5
dB A
LgAv
M1 S2
Center 5.260 00 GHz Span 50 MHz
|#¥Res BW 220 kHz #VBW 680 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Puwr 99.00 %
16.5667 MHz xdB -26.00 dB
Transmit Freq Error 41.566 kHz
 dB Bandwidth 20.081 MHz
CH Middle ( IEEE 802.11a mode-Chain 0)
- Agilent 10:09:23 Mov 21, 2007 R T
26 dB BYY, a Mode Mid Ch.
Ref 20 dBmm Atten 20 (B
[FPeak
Log
10 A
dB/ ¢ ¥
Offst
12.5
dB i
LgAv
M1 S2
Center 5.280 00 GHz Span 50 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pwr 99.00 %
16.6391 MHz xdB  -26.00 dB
Transmit Freq Error -6.277 kHz
x dB Bandwidth 19.844 MHz
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- Agilent 10:22:11 Mow 21, 2007
26 dB BWY, a Mode High Ch.

CH High ( IEEE 802.11a mode-Chain 0 )

R T

Ref 20 dBm

Atten 20 JdB

#Peak
Log

10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5,320 00 GHz
#Res BW 220 kHz

Span 50 MHz

#VBW 680 kHz

Sweep 1 ms {601 pts)

Occupied Bandwidth

Doe BW % P

99.00 %

16.6111 MHz

Transmit Freg Error
x dB Bandwidth

42,887 kHz
19.918 hiHz

w dB

-26.00 dB
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CH Low ( IEEE 802.11a mode-Chain 1)
W Agilent 10:37:40 Nov 21, 2007 R T
26 dB BYY, a-ch1 Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10
dB/ ) A
Offst
125
dB PEia
LgAv
M1 S2
Center 5.260 00 GHz Span 50 MHz
#Res BW 240 kHz #VWBW 750 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
16.5279 MHz xdB  -26.00 dB
Transmit Freg Error -3.758 kHz
¥ dB Bandwidth 20.126 MHz
CH Middle ( IEEE 802.11a mode-Chain 1)
We Agilent 10:46:14 Nov 21, 2007 BT
26 dB BYY, a-ch1 hode Mid Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10 S S
< &
dB/
Offst
12.5
dB
LgAv
M1 S2
Center 5.280 00 GHz Span 50 MHz
|#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
16.5217 MHz #iB 20048
Transmit Freq Error 8.868 kHz
 dB Bandwidth 19.807 MHz
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Agilent 10:55:51 Mow 21, 2007
26 dB BYWY, a-ch1 Mode High Ch.
Ref 20 dBm

Atten 20 JdB

CH High ( IEEE 802.11a mode-Chain 1)

R T

#Peak
Log

10

dB/ ¢

Offst
12.5

iB

LgAv

M1 S2

Center 5,320 00 GHz
#Res BW 240 kHz

Occupied Bandwidth
16.6504 MHz

Transmit Freg Error
x dB Bandwidth

-17.301 kHz
20,117 MHz

#VBW 680 kHz

Span 50 MHz
Sweep 1 ms {601 pts)

Doe BW % P
w dB

99.00 %
-26.00 dB
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26dB BANDWIDTH (IEEE 802.11n HT20 mode / 5250MHz ~ 5350MHz )

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

Agilent 12:30:05 Mow 21, 2007 R T
26 dB BWY, HT20-CHD Mode Lows Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
iB

LgAv

M1 S2
Center 5.260 00 GHz Span 50 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5792 MHz xdB  -2600dB

Transmit Freg Error 358.601 kHz
¥ dB Bandwidth 21.153 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)
W Agilent 12:36:38 Mov 21, 2007 R T
26 dBE BWY, HT20-CHD Mode hid Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
B

LgAv

M1 S2
Center 5.280 00 GHz Span 50 MHz
|#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.5972 MHz xdB  -26.00 dB

Transmit Freq Error 13.857 kHz
¥ dB Bandwidth 21.658 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)
Agilent 12:43:13 Mo 21, 2007 R T

26 dB BYY, HT20-CHO Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
iB

LgAv

M1 S2
Center 5,320 00 GHz Span 50 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5628 MHz xdB  -2600dB

Transmit Freg Error 46,420 kHz
¥ dB Bandwidth 20.665 MHz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
- Agilent 12:50:08 Mov 21, 2007 R T
26 dB BW, HT20-CH1 Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10
3
dB/ h
Offst
12.5
dB
LgAv
M1 S2
Center 5.260 00 GHz Span 50 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17.6363 MHz #45 260048
Transmit Freg Error 29972 kHz
¥ dB Bandwidth 21.330 MHz
CH Middle ( IEEE 802.11n HT20 mode-Chain 1)
W@ Agilent 13:06:43 Mow 21, 2007 R T
26 dB BYY, HT20-CH1 Mode Mid Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10 T SN IS
R4 L4
dB/
Offst
12.5
dB
LgAv
M1 S2
Center 5.280 00 GHz Span 50 MHz
|#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
17.6172 MHz #iB 20048
Transmit Freq Error 11.866 kHz
¥ dB Bandwidth 20568 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)
e Agilent 13:12:36 Mov 21, 2007 R T

26 dB BYY, HT20-CH1 Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
dB

LgAv

M1 S2
Center 5,320 00 GHz Span 50 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5826 MHz xdB  -2600dB

Transmit Freg Error 18.714 kHz
¥ dB Bandwidth 21.761 MHz
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26dB BANDWIDTH ( IEEE 802.11n HT40 mode / 5250MHz ~ 5350MHz )

CH Low ( IEEE 802.11n HT40 mode-Chain 0)
W Agilent 13:34:41 Nov 21, 2007 R T
26 dB BYY, HT40-CHO Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10 B I A I L a S
dB/
Offst
125
dB
LgAv
M1 S2
Center 5.270 00 GHz Span 50 MHz
#Res BW 470 kHz #WBW 1.3 MHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
35.6604 MHz #i8 20048
Transmit Freg Error 70.094 kHz
¥ dB Bandwidth 40.035 MHz
CH High ( IEEE 802.11n HT40 mode-Chain 0)
We Agilent 13:52:03 Nov 21, 2007 BT
26 dB BWY, HT40-CHO Mode High Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10 P - - ©
dB/
Offst
12.5
dB 4
LgAv
M1 S2
Center 5.310 00 GHz Span 50 MHz
|#Res BW 470 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
35.7129 MHz #iB 200048
Transmit Freq Error 101.009 kHz
 dB Bandwidth 40.309 MHz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

Agilent 10:30:58 Mow 28, 2007 R T
26 dB BYY, a Mode Low Ch.

Ref 20 dBm Atten 20 JdB

#Peak

Log
10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5.270 00 GHz
#Res BW 470 kHz

Occupied Bandwidth

#VBW 1.3 MHz

Doe BW % P

35.6785 MHz % dB
Transmit Freg Error -7.007 kHz
¥ dB Bandwidth 39,679 MHz

Sweep 1 ms {601 pts)

Span 50 MHz

99.00 %
-26.00 dB

CH High ( IEEE 802.11n HT40 mode-Chain 1)

% dB Bandwidth 39.530 MHz

W@ Agilent 11:03:45 Mow 28, 2007 R T
26 dB BYY, a Mode High Ch.
Ref 20 dBimm Atten 20 B
#Peak
Log
10 P F
b4 i
dB/
Offst
12.5
dB
LgAv
M1 S2
Center 5.310 00 GHz Span 50 MHz
|#Res BW 470 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
35.6767 MHz #iB 20048
Transmit Freq Error 46.404 kHz
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26dB BANDWIDTH ( IEEE 802.11a mode / 5470MHz ~ 5725MHz )

CH Low ( IEEE 802.11a mode-Chain 0)

W Agilent 14:13:39 Mov 21, 2007 BT
26 dB BYY, a Mode Low Ch.
Ref 20 dBm Atten 20 (B
[#Peak
Log
10
dB/ o o
Offst
12.5
B

LgAv

M1 S2
Center 5.500 00 GHz Span 50 MHz
|#¥Res BW 220 kHz #VBW 680 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
16.5223 MHz xdB  -26.00 dB

Transmit Freq Error 9.079 kHz
 dB Bandwidth 20171 MHz

CH Middle ( IEEE 802.11a mode-Chain 0)

W Agilent 14:34:40 Mov 21, 2007 R T
26 dB BYY, a Mode Mid Ch.

Ref 20 dBm Atten 20 B

[#Peak
Log
10

dB/ ¢ ¢
Offst
12.5
B

LgAv

M1 S2
Center 5.600 00 GHz Span 50 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
16.5792 MHz xdB  -26.00 dB

Transmit Freq Error 37.317 kHz
¥ dB Bandwidth 20,168 MHz
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CH High ( IEEE 802.11a mode-Chain 0 )
Adilent 14:48:27 Mow 21, 2007 R T
26 dB BYY, a Mode High Ch.

Ref 20 dBm

Atten 20 JdB

#Peak
Log

10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5.700 00 GHz
#Res BW 240 kHz

Transmit Freg Error
x dB Bandwidth

Occupied Bandwidth

#VBW 680 kHz

16.6008 MHz

7.289 kHz
20.070 MHz

Sweep 1 ms {601 pts)

Doe BW % P

Span 50 MHz

99.00 %

xdB  -26.00 dB
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CH Low ( IEEE 802.11a mode-Chain 1)
W Agilent 23:25:37 Nov 21, 2007 R T
26 dB BYY, a Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10
dB/ ¢ ¢
Offst
125
dB
LgAv
M1 S2
Center 5.500 00 GHz Span 50 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
16.5594 MHz xdB  -26.00 dB
Transmit Freg Error 40.840 kHz
¥ dB Bandwidth 19.631 hHz
CH Middle ( IEEE 802.11a mode-Chain 1)
We Agilent 23:32:34 Nov 21, 2007 RL
26 dB BYY, a Mode Mid Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10 - -2
dB/
Offst
12.5
dB
LgAv
M1 S2
Center 5.600 00 GHz Span 50 MHz
|#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
16.5649 MHz #iB 20048
Transmit Freq Error 38.295 kHz
 dB Bandwidth 19.941 MHz
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- Agilent 23:37:30 Mow 21, 2007
26 dB BWY, a Mode High Ch.

CH High ( IEEE 802.11a mode-Chain 1)

R T

Ref 20 dBm

Atten 20 JdB

#Peak
Log

10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5.700 00 GHz
#Res BW 220 kHz

Span 50 MHz

#VBW 620 kHz

Sweep 1 ms {601 pts)

Occupied Bandwidth

Doe BW % P

99.00 %

16.5459 MHz

Transmit Freg Error
x dB Bandwidth

43.445 kHz
19.971 hiHz

w dB

-26.00 dB
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26dB BANDWIDTH (IEEE 802.11n HT20 mode / 5470MHz ~ 5725MHz )

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

Agilent 14:55:10 Mow 21, 2007 R T
26 dB BWY, HT20-CHD Mode Lows Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
iB

LgAv

M1 S2
Center 5.500 00 GHz Span 50 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.5874 MHz xdB  -26.00dB

Transmit Freg Error 3418 kHz
¥ dB Bandwidth 20.023 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)
W Agilent 15:0211 Mov 21, 2007 R T
26 dBE BWY, HT20-CHD Mode hid Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
B

LgAv

M1 S2
Center 5.600 00 GHz Span 50 MHz
|#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
16.6239 MHz xdB  -26.00 dB

Transmit Freq Error 49.328 kHz
¥ dB Bandwidth 19.813 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 0 )
Agilent 15:09:12 Mow 21, 2007 RL

26 dB BYY, HT20-CHO Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10 b
B/ d A

Offst
125
iB

LgAv

M1 S2
Center 5.700 00 GHz Span 50 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.5983 MHz xdB  -2600dB

Transmit Freg Error 31.966 kHz
¥ dB Bandwidth 19.693 hHz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
e Agilent 21:33:32 Mov 21, 2007 R T
26 dB BW, HT20-CH1 Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10
dB/ & ¢
Offst
12.5
dB
LgAv
M1 S2
Center 5.500 00 GHz Span 50 MHz
#Res BW 240 kHz #WBW 750 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17.5950 MHz #45 260048
Transmit Freg Error 27 346 kHz
¥ dB Bandwidth 20,779 MHz
CH Middle ( IEEE 802.11n HT20 mode-Chain 1)
@ Agilent 21:44:12 Mow 21, 2007 R T
26 dB BYY, HT20-CH1 Mode Mid Ch.
Ref 20 dBm Atten 20 (B
#Peak
Log
10 & £+3
dB/
Offst
12.5
dB s
LgAv
M1 S2
Center 5.600 00 GHz Span 50 MHz
|#Res BW 240 kHz #VBW 750 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
17.5715 MHz #iB 20048
Transmit Freq Error 53.354 kHz
¥ dB Bandwidth 21,772 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)
e Agilent 22:52:26 Mov 21, 2007 R T

26 dB BYY, HT20-CH1 Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
dB

4
|

>

LgAv

M1 S2
Center 5.700 00 GHz Span 50 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5954 MHz xdB  -26.00dB

Transmit Freg Error 22.040 kHz
¥ dB Bandwidth 20611 MHz
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26dB BANDWIDTH (IEEE 802.11n HT40 mode / 5470MHz ~ 5725MHz )

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

Agilent 15:46:10 Mo 21, 2007 RL
26 dB BYY, a Mode Low Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10 -

+3

B/ ?
Offst
12.5
iB

LgAv

M1 S2
Center 5.510 00 GHz Span 50 MHz
#Res BW 470 kHz #WBW 1.3 MHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.7247 MHz xdB  -2600dB

Transmit Freg Error 14 669 kHz
¥ dB Bandwidth 40.435 MHz

CH Middle ( IEEE 802.11n HT40 mode-Chain 0)

W Agilent 15:52:00 Nov 21, 2007 R T
26 dBE BWY, HT40-CHOD Mode hid Ch.

Ref 20 dBm Atten 20 JdB

#Peak
Log
10 pm it
B/
Offst
12.5
B

LgAv

M1 S2
Center 5.590 00 GHz Span 50 MHz
|#Res BW 470 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
35.6934 MHz xdB  -26.00 dB

Transmit Freq Error 62.485 kHz
¥ dB Bandwidth 40.336 MHz
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CH High ( IEEE 802.11n HT40 mode-Chain 0)
Adilent 15:58:17 Mo 21, 2007 R T

26 dB BYY, HT40-CHO Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Peak
Log
10
B/
Offst
12.5
iB b

<

{

LgAv

M1 S2
Center 5.670 00 GHz Span 50 MHz
#Res BW 470 kHz #WBW 1.3 MHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.6261 MHz xdB  -2600dB

Transmit Freg Error 103.450 kHz
¥ dB Bandwidth 40.576 MHz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

Agilent 20:46:36 Mo 21, 2007 R T
26 dB BWY, HT40-CH1 Mode Low Ch.
Ref 20 dBm Atten 20 JdB

#Peak

Log
10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5.510 00 GHz
#Res BW 470 kHz

Occupied Bandwidth
35.7227 MHz

Span 50 MH

#WBW 1.3 MHz Sweep 1 ms {601 pts)

Doe BW % P
w dB

99.00 %
-26.00 dB

119.376 kHz
39.577 MHz

Transmit Freg Error
x dB Bandwidth

z

CH High ( IEEE 802.11n HT40 mode-Chain 1)
We o Agilent 20:54:23 Nov 21, 2007 R T
26 dBE BWY, HT40-CH1 Mode hid Ch.
Ref 20 dBm Atten 20 JdB

#Peak
Log

10

dB/

Offst

125
B

LgAv

M1 S2

Center 5.590 00 GHz
|#¥Res BW 470 kHz

Occupied Bandwidth
35.6339 MHz

#VBW 1.3 MHz Sweep 1 ms (601 pts)

O BW % P
w dB

99.00 %
-26.00 dB

74.471 kHz
40.271 MHz

Transmit Freq Error
% dB Bandwidth

Span 50 MHz




@Compliame Certification Services Inc.

FCCID
Report No.
Page 46

J9C-65VF438P2
71108001-RP1-1
of 323

CH High ( IEEE 802.11n HT40 mode-Chain 1)
Agilent 21:00:05 Mo 21, 2007 R T
26 dB BYY, HT40-CH1 Mode High Ch.
Ref 20 dBm Atten 20 JdB

#Peak
Log

10

dB/

Offst
12.5

iB

LgAv

M1 S2

Center 5.670 00 GHz
#Res BW 430 kHz

Span 50 MH

#VBW 1.3 MHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
356911 MHz xdB  -26.00 dB
Transmit Freg Error £9.590 kHz

x dB Bandwidth 39.896 MHz

z
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8.2 99% BANDWIDTH
LIMIT

None; for reporting purposes only.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER | E4446A |MY433602.52 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

1. The spectrum shall be set as follows :

Span : The minimum span to fully display the emission and approximately 20dB below peak
level.

RBW : The set to 1% to 3% of the approximate emission width.

2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.

3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.

4. The 99% BW is the bandwidth between the right and left markers.
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Compliance Certification Services Inc.

TEST RESULTS

No non-compliance noted

IEEE 802.11a mode (5150MHz ~ 5250MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2z)
Chain 0 Chain 1
Low 5180 16.54 16.52
Middle 5220 16.56 17.59
High 5240 16.58 17.64

IEEE 802.11n HT20 mode (5150MHz ~ 5250MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MHz)
Chain 0 Chain 1
Low 5180 17.57 17.59
Middle 5220 17.57 17.58
High 5240 17.62 17.61

IEEE 802.11n HT40 mode (5150MHz ~ 5250MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2)
Chain 0 Chain 1
Low 5190 35.65 35.63
High 5230 35.71 35.69
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IEEE 802.11a mode (5250MHz ~ 5350MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2)
Chain 0 Chain 1
Low 5260 16.47 16.52
Middle 5280 16.51 16.51
High 5320 16.54 16.54

IEEE 802.11n HT20 mode (5250MHz ~ 5350MHz)

Channel (MH2) (MHz)
Chain 0 Chain 1
Low 5260 17.60 17.63
Middle 5280 17.61 17.60
High 5320 17.55 17.60

IEEE 802.11n HT40 mode (5250MHz ~ 5350MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MHz)
Chain 0 Chain 1
Low 5270 35.61 35.53
High 5310 35.62 35.70
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IEEE 802.11a mode (5470MHz ~ 5725MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2)
Chain 0 Chain 1
Low 5500 16.52 16.49
Middle 5600 16.53 16.55
High 5700 16.58 16.52

IEEE 802.11n HT20 mode (5470MHz ~ 5725MHz)

Channel Frequency 99% Occupied power bandwidth
Channel (MH2) (MH2)
Chain 0 Chain 1
Low 5500 16.57 17.54
Middle 5600 16.55 17.59
High 5700 16.60 17.57

IEEE 802.11n HT40 mode (5470MHz ~ 5725MHz)

Channel (MH2) (MHz)
Chain 0 Chain 1
Low 5510 35.65 35.69
Middle 5590 35.66 35.60
High 5670 35.66 35.72
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99% BANDWIDTH ( IEEE 802.11a mode / 5150MHz ~ 5250MHz )

CH Low ( IEEE 802.11a mode-Chain 0)

¥ Agilent 10:07:11 Mov 21, 2007 R T
99% BH, a Mode Low Ch.

Ref 28 dBm Atten 28 dB

ZS5amp
Log
18
dB/ ey
Offst 'ﬁ

12.5 H—
I

dB
. " le "

| ‘Ilf\n,.i
L

W1 352

Center 5,186 6B GHz Span 58 MHz
#Res BH 200 kHz #UBH 520 kHz Swesp 1.2 ms (681 pts)
Occupied Bandwidth Occ BH % Pwr  93.00 7

16.5360 MHz % dB -26.00 dB

Transmit Freq Error  -2.641 kHz
% dB Bandwidth 28.2684 MHz

CH Middle ( IEEE 802.11a mode-Chain 0)

W Agilent 18:29:84 Nov 21, 2007 R T

99% BH, a Mode Mid Ch.

Ref 20 dBm Atten 28 dB
[ESamp

Log

10

dB/ s

Offst 1 Iﬂ

12.5 ; T

B

n 1
T T
m AT g
i - M |

LgAv “ T , ' ’ ” !
W1 S2 '

Center 5.228 08 GHz Span 58 MHz
#Res BH 200 kHz #\/BH 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 7

16.5587 MHz ®dB -26.00 dB

Transmit Freq Error  24.014 kHz
% dB Bandwidth 19.838 MHz
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CH High ( IEEE 802.11a mode-Chain 0 )

- Agilent 10:37:12 Nov 21, 2087 R T
939% BH, a Mode High Ch.

Ref 28 dBm Atten 28 dB

#Samp
Log
189
dB/
Difst I |
12.5 '

dbB M‘l

H T f ' [

LQHU | |r ¥

W1 32
Center 5.248 8@ GHz Span 58 MHz
#Res BH 280 kHz #\BH 620 kHz Sweep 1.2 ms (61 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
16.5849 MHz x dB -26.00 dB

Transmit Freq Error  7.28% kHz
% dB Bandwidth 19.748 MHz
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CH Low ( IEEE 802.11a mode-Chain 1)

W Agilent 10:46:42 Nov 21, 2007 R T
99% BH, a Mode Low Ch.
Ref 20 dBm Atten 28 dB
#Samp
Log
10

i A

125

dB i i

'

: | u- i If,n rw'w

W1 S2
Center 5,188 8@ GHz Span 58 MHz
#Res BH 280 kHz #\BH 620 kHz Sweep 1.2 ms (61 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
16.5232 MH=z x dB -26.09 dB

Transmit Freq Error  -25.957 kHz
% dB Bandwidth 20.448 MHz

CH Middle ( IEEE 802.11a mode-Chain 1)

We Agilent 15:48:37 Nov 28, 2007 BT
99% BYWY, a Mode Mid Ch.

Ref 20 dBm Atten 20 JdB

FSamp
Log

10

e o ma

125 [
dB . ;
WY

j.mwwﬂ“ -
o T -y
LgAv T [ "Wml

W1 52
Center 5.220 00 GHz Span 50 MHz
|#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
17.5878 MHz <48 26048
Transmit Freq Error -29.153 kHz

% dB Bandwidth 21.3687 MHz
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Ref 20 dBm

- Agilent 15:56:10 Mov 28, 2007
99% BWY, a Mode High Ch.

CH High ( IEEE 802.11a mode-Chain 1)
R T

Atten 20 JdB

#Samp
Log

10

dB/

Offst
125

FARLUAAN | AN

dB

T

===

A

LgAv

i

W1 S2

Center 5.240 00 GH:z
#Res BW 220 kHz

Transmit Freg Error
x dB Bandwidth

Occupied Bandwidth

Span 50 MHz

#VWBW 620 kHz Sweep 1 ms {601 pts)

Doe BW % P
w dB

99.00 %
-26.00 dB

17.6367 MHz

-23.9581 kHz
21.508 MHz




@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1
Page 55  of 323

99% BANDWIDTH ( IEEE 802.11n HT20 mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )

e Agilent 13:58:33 Nov 21, 2007 R T
99% BH, HT28 Mode Low Ch.
Ret 28 dBm Atten 28 dB

#Samp
Log
189

dB/ , &
i NG
12.5 - .

dB

_-k_ﬁ_=

=
=
|=s

LgAw

\y' m
wiso| |

Center 5,188 8@ GHz Span 58 MHz
#Res BH 220 kHz #\BH 620 kHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
175729 MHz % dB  -26.00 dB

Transmit Freq Error  -23.087 kHz
% dB Bandwidth 20.726 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)
W Agilent 14:52:26 Mov 28, 2007 RL
99% B4, a Mode Mid Ch.
Ref 20 dBm Atten 20 (B
FSamp
Log
10
dB/ " N
Offst 7
12.5 TH—1 r
dB

ud W) n‘M.
i

= |

Loty W@W : hrflfh"w f

T T il
W1 S2 ! |
Center 5.220 00 GHz Span 50 MHz

|#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.5798 MHz xdB  -26.00 dB

Transmit Freq Error 2910 kHz
¥ dB Bandwidth 21.260 MHz
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CH High ( 1EEE 802.11n HT20 mode-Chain 0 )

Agilent 15:17:20 Mo 28, 2007 RL
99% BWY, a Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Samp

Log
10

dB/ am Lpsly "
o il

dB ‘[HI 1"
PV ad T

W1 SZl' !

Center 5.240 00 GH:z Span 50 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17 6164 MHZ »dB  -26.00 dB
Transmit Freg Error 4537 kHz

x dB Bandwidth 20.707 MHz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 13:35:17 MNov 21, 2607 R T
99% BH, HT2@ Mode Low Ch.
Ref 28 dBm Atten 28 dB
#Samp
Log
10
a8/ Sy e
Offst L T
12.5
iB g b r I|‘

ki

il

LgAv [T

'
W1 S2 I
Center 0,130 @@ GHz Span S8 MHz
#Res BH 220 kHz #\BH 620 kHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
176131 MH=z x dB -26.09 dB

Transmit Freq Error  -26.672 kHz
% dB Bandwidth 21.658 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 16:06:39 Nov 28, 2007 BT
99% BYWY, a Mode Mid Ch.
Ref 20 dBm Atten 20 JdB
FSamp
Log
10

. e 1
B . ”'WWWM .
”m’ﬁ AWWW\!W‘#

LgAv I | y 1
1
W1 52
Center 5.220 00 GHz Span 50 MHz
|#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
17.5765 MHz <48 26048
Transmit Freq Error -26.392 kHz

% dB Bandwidth 20.217 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 16:14:39 Mov 28, 2007 R T

99% BWY, a Mode High Ch.

Ref 20 dBm Atten 20 (B

#Samp

Log

10

dB/

0ﬁs1 T I\I

115 f T lﬂ\

dB In 1

ol | : ,f""hh |
b [
T .|

LgAv l“ mr || Tl"h' |
W1 S2
Center 5.240 00 GH:z Span 50 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Par  99.00 %

17.5864 MHz ¥d8 260048

Transmit Freg Error -16.333 kHz

¥ dB Bandwidth 20.8583 MHz
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99% BANDWIDTH (IEEE 802.11n HT40 mode / 5150MHz ~ 5250MHz)

# Agilent 14:34:85 MNov 21, 2007
99% BH, HT48 Mode Low Ch.
Ret 28 dBm

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

Atten 20 dB

R T

#Samp

Log
14

dB/
Offst
12.5 m

dB A T T

L

T

||.1H

LgAw

]
WI Mm
w1 52

Center 5.198 8@ GHz
#Res B 430 kHz

Occupied Bandwidth
35.6532 MHz

-44,433 kHz
48.129 MHz

Transmit Freq Error
¥ dB Bandwuidth

#YBH 1.3 MHz

Span 58 MHz
Sweep 1 ms (681 pts)

Occ BH % Pur 99.06 7
® dB -76.00 dB

e Agilent 14:38:19 Mov 28, 2007
99% BWY, a Mode High Ch.
Ref 20 dBm

CH High ( IEEE 802.11n HT40 mode-Chain 0)

Atten 20 JdB

R T

FSamp

Log
10

dB/

]
Offst i
12.5 HEH
dB Hil

e

LgAv

H‘

W1 S2

Center 5.230 00 GHz
|#¥Res BW 430 kHz

Occupied Bandwidth
35.7121 MHz

20.952 kHz
39.658 MHz

Transmit Freq Error
% dB Bandwidth

#VBW 1.3 MHz

Span 50 MHz
Sweep 1 ms (601 pts)

O BW % P 95.00 %
xdE  -26.00 dB
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

# Agilent 14:59:18 MNov 21, 2007 R T
99% BH, HT48 Mode Low Ch.
Ret 28 dBm Atten 28 dB

#Samp
Log
10

dB/ ,
Offst 1

12.5 — 7 | T T T
dB . ! ! ! Hlll. |

LgAv

W1 S2
Center 5.198 8@ GHz Span 58 MHz
#Res B 430 kHz #WBH 1.3 MHz Sweep 1 ms (681 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
35.6861 MH=z x dB -26.09 dB

Transmit Freq Error  -398.535 kHz
% dB Bandwidth 39.328 MHz

CH High ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 16:37:01 Nov 28, 2007 BT
99% BWY, a Mode High Ch.

Ref 20 dBm Atten 20 JdB

FSamp
Log

10

dB/
Offst
125
dB 1

LgAv H

W1 52
Center 5.230 00 GHz Span 50 MHz
|#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
35.6336 MHz xdB  -26.00 dB

Transmit Freq Error -6.812 kHz
¥ dB Bandwidth 39.829 MHz
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99% BANDWIDTH ( IEEE 802.11a mode / 5250MHz ~ 5350MHz )

CH Low ( IEEE 802.11a mode-Chain 0)

W Agilent 09:55:32 Mov 21, 2007 BT
959% BWY, a Mode Low Ch.
Ref 20 dBm Atten 20 (B
[ESamp
Log
10

: st v
|

12,5 / 1
dB / |
1 |
;i

T! "

__£;—

LgAv - - T |
I
W1 S2
Center 5.260 00 GHz Span 50 MHz
|#¥Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Puwr 99.00 %
16.4737 MHz xdB -26.00 dB
Transmit Freq Error 29.323 kHz
 dB Bandwidth 19.907 MHz

CH Middle ( IEEE 802.11a mode-Chain 0)
- Agilent 10:09:01 Mov 21, 2007 R T
95% BW, a Mode Mid Ch.
Ref 20 dBmm Atten 20 (B
[ESamp
Log
10
4B/ ot Wy |
Offst i oy il
12.5
dB

N0 | M\W
LgAv W’\W nhlw 1 J.I“

T' o

W1 S2
Center 5.280 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
16.5147 MHz xdB  -26.00 dB

Transmit Freq Error 45.745 kHz
¥ dB Bandwidth 19.897 hHz
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CH High ( IEEE 802.11a mode-Chain 0)
e Agilent 10:27:12 Mov 21, 2007 R T
99% BWY, a Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Samp
Log
10
Offst
12.5 ﬂ; Y | ! b
iB I ¥ 1
L Nll‘ii' |r|I quwl I
il N
LgAv T T I
W1 S2
Center 5,320 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
16 5404 MHZ »dB  -26.00 dB
Transmit Freg Error 16.969 kHz
¥ dB Bandwidth 19.571 hiHz
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CH Low ( IEEE 802.11a mode-Chain 1)
e Agilent 1037:12 Mov 21, 2007 R T
99% BWY, a-ch1 Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB 2l
Offst AN
12.5 J ] l*
dB
|
| |
“ 1\ ll T
L "I' UI ' ' T
LgAv L (N H ] |
W1 S2 l I|
Center 5.260 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
16.5420 MHz #45 260048
Transmit Freg Error 7956 kHz
¥ dB Bandwidth 20.186 MHz
CH Middle ( IEEE 802.11a mode-Chain 1)
@ Agilent 10:45:46 Mow 21, 2007 R T
9% BWY, a-ch1 Mode Mid Ch.
Ref 20 dBm Atten 20 (B
FSamp
Log
10
dB/ oyt fi®
Offst A L
12.5 Nr I
dB
Ll
Tk i
|
N — | I
LgAv it T 1
W1 52
Center 5.280 00 GHz Span 50 MHz
|#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
16.5111 MHz #iB 20048
Transmit Freq Error 8.660 kHz
¥ dB Bandwidth 19.873 MHz
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CH High ( IEEE 802.11a mode-Chain 1)

e Agilent 10:55:28 Mov 21, 2007 R T

99% BWY, a-ch1 Mode High Ch.

Ref 20 dBm Atten 20 (B

#Samp

Log

10

dB/ N iy

Offst L ‘i' f r'

125 t—1 -

dB

T
Hrun . ! hll i
: !

LgAv ' [ i T %ﬂmﬂ
W1 S2
Center 5,320 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Occ BW % Par  99.00 %

16.5189 MHz xdB  -26.00 dB

Transmit Freg Error 15.031 kHz

¥ dB Bandwidth 20.451 MHz
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99% BANDWIDTH ( IEEE 802.11n HT20 mode / 5250MHz ~ 5350MH2z)

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )
e Agilent 12:29:37 Mov 21, 2007 R T
99% BWY, HT20-CHO Mode Lows Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB/ )
ot il
12.5 || T I l T T R‘
dB w
LY
I
|I LI I
LgAv 1 |[ | T Ilﬂ I
.
W1 52|I ! |
Center 5.260 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17.5975 MHz #45 260048
Transmit Freg Error 35127 kHz
¥ dB Bandwidth 21.620 MHz
CH Middle ( IEEE 802.11n HT20 mode-Chain 0)
W Agilent 12:36:07 Mov 21, 2007 BT
99% BWY, HT20-CHO Mode Mid Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB/ Py
ot LM |
12.5 T | T 1
dB .
M W
I n IH 1l
T | i .
LgAv uins | T ||I Ny
W1 S2 l
Center 5.280 00 GHz Span 50 MHz
|#Res BW 220 kHz #VBW 620 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
17.6082 MHz #iB 20048
Transmit Freq Error 33.239 kHz
 dB Bandwidth 21.457 MHz
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CH High ( 1EEE 802.11n HT20 mode-Chain 0 )
Agilent 12:42:44 Mo 21, 2007 R T
99% BWY, HTZ0-CHO Mode High Ch.

Ref 20 dBm Atten 20 (B
#Samp
Log

10

gl;.; JflJuth‘"lnT
i r —
L i ‘I( L 11
' |

LgAv It T
W1 S2 |
Center 5,320 00 GHz Span 50 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17 5547 MHZ »dB  -26.00 dB
Transmit Freg Error 45.254 kHz

x dB Bandwidth 20.820 MHz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 12:49:41 Mov 21, 2007 R T
99% BYY, HT20-CH1 Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB/
Offst
12.5
dB

LgAv

f .M *H\ |
K U]W‘

Center 5.260 00 GHz Span 50 MHz
#Res BW 220 kHz #VWBW 620 kHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5983 MHz xdB  -2600dB

Transmit Freg Error -3.626 kHz
¥ dB Bandwidth 20.452 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)
W Agilent 13:06:02 Nov 21, 2007 BT
99 % BYY, HT20-CH1 Mode Mid Ch.

Ref 20 dBm Atten 20 JdB
FSamp
Log
10

dB/
Offst
12.5

dB ul\H I - "
L T ol .

— it AL

» Mfm i 1 i MW%M%

W1 52 |
Center 5.280 00 GHz Span 50 MHz
|#Res BW 220 kHz #VBW 620 kHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
17.5952 MHz <48 26048
Transmit Freq Error 2.100 kHz

% dB Bandwidth 21.517 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)
- Agilent 13:12:09 Mov 21, 2007 R T
99% BYY, HTZ0-CH1 Maode High Ch.
Ref 20 dBmm Atten 20 (B
#Samp
Log
10
dB/ oty
Offst I
12.5 T
dB

! Il N |lr f \llf
LahAv L | | ﬁ “ MI

G

W1 S2
Center 5,320 00 GHz Span 50 MHz
#Res BW 220 kHz #VWBW 620 kHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17 6254 MHZ »dB  -26.00 dB
Transmit Freg Error 18.348 kHz

x dB Bandwidth 21.631 MHz
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99% BANDWIDTH (IEEE 802.11n HT40 mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 1334:14 Nov 21, 2007 R T
99% BYY, HT40-CHO Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB/
Offst

i 8D O LA L

LgAv

W1 S2
Center 5.270 00 GHz Span 50 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.6063 MHz xdB  -2600dB

Transmit Freg Error 87715 kHz
¥ dB Bandwidth 42.090 MHz

CH High ( IEEE 802.11n HT40 mode-Chain 0)
W Agilent 13:58:34 Mov 21, 2007 BT
99% BWY, HT40-CHO Mode High Ch.
Ref 20 dBm Atten 20 (B
FSamp
Log
10
dB/
Offst
12.5
dB

LgAv

Center 5.310 00 GHz Span 50 MHz
|#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
35.6217 MHz xdB  -26.00 dB

Transmit Freq Error 114,651 kHz
¥ dB Bandwidth 40.660 MHz




@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1
Page 70 of 323

CH Low ( IEEE 802.11n HT40 mode-Chain 1)

w Agilent 10:30:27 Nov 28, 2007 R T
59% BWY, a Mode Low Ch.
Ref 20 dBm Atten 20 JdB
#Samp
Log
10
B/
Offst
12.5
B

=0

i i

LgAv

W1 S2
Center 5.270 00 GHz Span 50 MHz
#Res BW 430 kHz #WBW 1.3 MHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.7021 MHz xdB  -2600dB

Transmit Freg Error -19.3587 kHz
¥ dB Bandwidth 39.728 MHz

CH High ( IEEE 802.11n HT40 mode-Chain 1)

We Agilent 11:03:25 Nov 28, 2007 R T
99% BWY, a Mode High Ch.

Ref 20 dBm Atten 20 JdB

FSamp
Log
10
B/
Offst
12.5 ' y L " L T

dB I - l‘ll
Al %WW

r ]

=

-

LgAv

W1 52
Center 5.310 00 GHz Span 50 MHz
|#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
35.5296 MHz xdB  -26.00 dB

Transmit Freq Error -5.023 kHz
¥ dB Bandwidth 39.754 MHz
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99% BANDWIDTH ( IEEE 802.11a mode / 5470MHz ~ 5725MHz )

CH Low ( IEEE 802.11a mode-Chain 0)
e Agilent 14:13:16 Mow 21, 2007 R T
G9% BVY, a Mode Low Ch.
Ref 20 dBm Atten 20 dB
[ESamp
Log
10 ; ,
a8/ ?‘"WI\UMWWWWM
Offst ” U LR T IIH|
12.5 LW
dB i
I ilrﬂhl | “ : 1
| T Ml
LgAv [
W1 S2
Center 5.500 00 GHz Span 50 MHz
|#¥Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Pwr 99.00 %
16.5191 MHz xdB -26.00 dB
Transmit Freq Error 11.274 kHz
 dB Bandwidth 20113 MHz
CH Middle ( IEEE 802.11a mode-Chain 0)
- Agilent 14:34:16 Mov 21, 2007 R T
99% BYY, a Mode Mid Ch.
Ref 20 dBmm Atten 20 (B
[ESamp
Log
10
dB/ W
Offst { M
125 : i
B \ 1
u
I F.w Uﬂ]% | NP
AHW‘ | - '
LgAV | l T } ‘l’
W1 S2
Center 5.600 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 99.00 %
16.5345 MHz xdB  -26.00 dB
Transmit Freq Error 19.848 kHz
x dB Bandwidth 20.042 MHz
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CH High ( IEEE 802.11a mode-Chain 0)

e Agilent 14:48:06 Mov 21, 2007 RL
99% BWY, a Mode High Ch.

Ref 20 dBm Atten 20 JdB

#Samp
Log
10 | . |
e/ L T i
on N L B
12.5 ;
dB | h].

LgAv

W1 S2
Center 5.700 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.5834 MHz xdB  -26.00dB

Transmit Freg Error 37618 kHz
¥ dB Bandwidth 20.285 MHz
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CH Low ( IEEE 802.11a mode-Chain 1)
W Agilent 23:25:03 Nov 21, 2007 R T
59% BWY, a Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10 , .
a8/ LAl i
Offst LR ||' i
125
dB ' / ,
I{#’V‘“ I3 w hl
| i Y T " r 4
LgAv " fl I
W1 S2 |
Center 5.500 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
16.5162 MHz #45 260048
Transmit Freg Error 55.010 kHz
¥ dB Bandwidth 19.909 hHz
CH Middle ( IEEE 802.11a mode-Chain 1)
W Agilent 23:32:14 Nov 21, 2007 BT
99% BYWY, a Mode Mid Ch.
Ref 20 dBm Atten 20 (B
FSamp
Log
10 WWWW
dB/ ?(
Offst | ‘l T L T
12.5 i
dB :
||!|N | 1F. I | | [| iqu
T V I l ‘lﬂ ! M]![LWIF w |
LgA\-" Ll ] T r I
W1 S2 l
Center 5.600 00 GHz Span 50 MHz
|#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
16.5531 MHz #iB 20048
Transmit Freq Error 59.875 kHz
 dB Bandwidth 19.760 MHz
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CH High ( IEEE 802.11a mode-Chain 1)
- Agilent 23:37:09 Mow 21, 2007 R T

99% B, a Mode High Ch.
Ref 20 dBmm Atten 20 (B
#Samp
Log
10 10y
dB/ [
Offst ] L
12.5

dB A
L 1] WM"W
e L TP

]

LgAv l 1 i ' T
W1 S2
Center 5.700 00 GHz Span 50 MHz
#Res BW 200 kHz #VWBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
16 4941 MHZ »dB  -26.00 dB
Transmit Freg Error 45,491 kHz

x dB Bandwidth 19.858 hiHz
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99% BANDWIDTH ( IEEE 802.11n HT20 mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT20 mode-Chain 0 )
- Agilent 14:54:35 Mov 21, 2007 R T
99% BYY, HT20-CHO Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB/
Offst
12.5
dB
1]
LgAv Wi l T
W1 S2
Center 5.500 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Puwr 99.00 %
16.5744 MHz #45 260048
Transmit Freg Error -53.916 kHz
¥ dB Bandwidth 19.877 hMHz
CH Middle ( IEEE 802.11n HT20 mode-Chain 0)
e Agilent 15:01:43 MNov 21, 2007 RL
99% BYY, HT20-CHO Mode Mid Ch.
Ref 20 dBm Atten 20 (B
FSamp
Log
10
dB/ i,
Offst : I
12.5 i
dB ,
li” T : ]M' i
LgAv I T ||’ T I
W1 52
Center 5.600 00 GHz Span 50 MHz
|#Res BW 200 kHz #VBW 560 kHz Sweep 1.24 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
16.5510 MHz #iB 20048
Transmit Freq Error 27517 kHz
¥ dB Bandwidth 19.945 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 0 )

e Agilent 15:08:46 Mov 21, 2007 R T

99% BWY, HT20-CHO Mode High Ch.

Ref 20 dBm Atten 20 JdB

#Samp

Log

10

dB/ &l

Offst [

12.5 T

iB i

| rnqlhl.
i
' | " L N

LgAv | | il
W1 S2
Center 5.700 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Occ BW % Par  99.00 %

16 5964 MHZ »dB  -26.00 dB

Transmit Freg Error 41.083 kHz

¥ dB Bandwidth 19.668 hHz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
Agilent 21:38:04 Mo 21, 2007 R T
59% BWY, a Mode Low Ch.

Ref 20 dBm Atten 20 (B
#Samp
Log
10

SR e
Offst {
125
dB H Iy
M‘ A W ““f.l'ﬂ m

] ]
LgAv MWW | TW T |

W1 S2
Center 5.500 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.5715 MHz xdB  -2600dB

Transmit Freg Error 45,158 kHz
¥ dB Bandwidth 21.765 MHz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W@ Agilent 21:43:44 Mow 21, 2007 R T
99% BYY, HT20-CH1 Mode Mid Ch.

Ref 20 dBm Atten 20 JdB
FSamp
Log
10 1}
dB/
Offst {l L L Il
12.5
dB N b 1

qnw‘-[ M L ity
8 iy
LgAv U T T T

W1 52
Center 5.600 00 GHz Span 50 MHz
|#Res BW 220 kHz #VBW 620 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
17.5917 MHz xdB  -26.00 dB

=
==
=
-
™ |
| =
—
=]
=

Transmit Freq Error 33.025 kHz
¥ dB Bandwidth 20.914 MHz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 22:52:00 Mov 21, 2007 R T

99% BWY, HT20-CH1 Mode High Ch.

Ref 20 dBm Atten 20 (B

#Samp

Log

10

dB/ Fy m

Offst il RS

125 Hv

dB Wy |l \

il
" |
LgAv | 1 N M |
W1 S2
Center 5.700 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms (601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
17.5354 MHz ¥d8 260048

Transmit Freg Error 33118 kHz

¥ dB Bandwidth 20.376 MHz
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99% BANDWIDTH (IEEE 802.11n HT40 mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)
W Agilent 15:45:48 Nov 21, 2007 R T
59% BWY, a Mode Low Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10
dB/ ) r
Offst r
12.5 " 1 T T T I T |
s N | ' ] | I
il [
LgAv
W1 S2
Center 5.510 00 GHz Span 50 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
35.6496 MHz #45 260048
Transmit Freg Error 8725 kHz
¥ dB Bandwidth 40.467 MHz
CH Middle ( IEEE 802.11n HT40 mode-Chain 0 )
W Agilent 15:51:32 Mov 21, 2007 BT
99% BYWY, HT40-CHO Mode Mid Ch.
Ref 20 dBm Atten 20 (B
FSamp
Log
10
dB/ W |
Offst '
12.5 T T T T " T T
B T | Il
oy 1
IV"'IIJ'M |
- i P
LgAv
W1 S2
Center 5.590 00 GHz Span 50 MHz
|#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
35.6550 MHz #iB 20048
Transmit Freq Error 60.269 kHz
% dB Bandwidth 39.936 MHz




@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1
Page 80 of 323

CH High ( IEEE 802.11n HT40 mode-Chain 0 )
e Agilent 15:57:51 Mov 21, 2007 R T
99% BWY, HT40-CHO Mode High Ch.
Ref 20 dBm Atten 20 JdB
#Samp
Log
10
dB/
o fi
125 '| T | ] T |||| |
s THL | cer
i I
H LK T
LgAv U-
W1 S2
Center 5.670 00 GHz Span 50 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms {601 pts)
Occupied Bandwidth Occ BW % Par  99.00 %
35.6647 MHz ¥d8 260048
Transrmit Freg Error 77412 kHz
¥ dB Bandwidth 40.185 MHz




@ Compliance Certification Services Inc.

FCC

ID

Report No.

Page

81

JI9C-65VF438P2
71108001-RP1-1
of 323

Agilent 20:46:08 Mo 21, 2007
59% BWY, a Mode Low Ch.

Atten 20 JdB

CH Low ( IEEE 802.11n HT40 mode-Chain 1)

R T

#Samp

Log
10

dB/
Offst
12.5

Ref 20 dBm
ﬂWﬁHn‘

[||||

dB |

LgAv i

W1 S2

Center 5.510 00 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.7153 MHz

76.344 kHz
39.642 MHz

Transmit Freg Error
x dB Bandwidth

#VBW 1.3 MHz

Span 50 MHz

Sweep 1 ms {601 pts)

Doe BW % P
w dB

99.00 %
-26.00 dB

@ Agilent 20:53:41 Mow 21, 2007
99% BYY, HT40-CH1 Mode Mid Ch.

Ref 20 dBm Atten 20

dB

R T

CH Middle ( IEEE 802.11n HT40 mode-Chain 1)

FSamp

Log
10 L+d
dB/ 1

Offst J U

12.5
dB i

| ="

LgAv

W1 S2

Center 5.590 00 GHz
|#¥Res BW 430 kHz

Occupied Bandwidth
35.5972 MHz

100.266 kHz
39.642 MHz

Transmit Freq Error
% dB Bandwidth

#VBW 1.3 MHz

Span 50 MHz

Sweep 1 ms (601 pts)

O BW % P
w dB

99.00 %
-26.00 dB
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CH High ( IEEE 802.11n HT40 mode-Chain 1)
Agilent 20:59:37 Mow 21, 2007 R T

99% BWY, HTA0-CH1 Mode High Ch.
Ref 20 dBm Atten 20 (B
#Samp
Log
10 " | o3
1B/ 177 ] T AN AN S L
0ﬁ51 T T KLU
12.5 | | | | | ll ] ‘
dB hll 1y

III' il
T I

LgAv

W1 S2
Center 5.670 00 GHz Span 50 MHz
#Res BW 430 kHz #WBW 1.3 MHz Sweep 1 ms {601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.6877 MHz xdB  -2600dB

Transmit Freg Error 42 173 kHz
¥ dB Bandwidth 39.016 MHz
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8.3 PEAK CONDUCTED TRANSMIT POWER

LIMIT

§ 15.407(a)

(1) For the band 5.15-5.25 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 50mW (17dBm) or 4dBm + 10log B, where B is the 26dB
emission bandwidth in MHz. In addition, the peak power spectral density shall not exceed
4dBm in any 1 MHz band.

(2) For the band 5.25-5.35 GHz and 5.47-5.725 GHz bands, the peak transmit power over the
frequency band of operation shall not exceed the lesser of 250mW (24dBm) or 11dBm +
10logB, where B is the 26dB emission bandwidth in MHz. In addition, the peak power
spectral density shall not exceed 11dBm in any 1 MHz band.

If transmitting antennas of directional gain greater than 6dBi are used, both the peak transmit

power and the peak power spectral density shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi. The peak power shall not exceeded the limit as

follows:

Specified Limit of the Peak Power

IEEE 802.11a mode (5150MHz ~ 5250MHz)

Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 LogB| 4+ 10 Log B | 50 mW
(I\(jIHz) y (MH2) Bandwidth (B)| (dB) (dBm) (dBm)
Chain 0 | Chain 1 (MHz2)
Low 5180 20.26 | 20.06 23.17 13.65 17.65 17
Middle 5220 19.82 20.71 23.30 13.67 17.67 17
High 5240 19.98 | 21.41 23.76 13.76 17.76 17
IEEE 802.11n HT20 mode (5150MHz ~ 5250MHz)
Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 LogB| 4 +10 Log B | 50 mW
(I\(lez) y (MH2) Bandwidth (B)| (dB) (dBm) | (dBm)
Chain 0 | Chain 1 (MHz2)
Low 5180 2154 | 2159 24.58 13.91 17.9050 17
Middle 5220 21.16 | 20.51 23.86 13.78 17.7762 17
High 5240 20.69 | 21.67 24.22 13.84 17.8414 17
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IEEE 802.11n HT40 mode (5150MHz ~ 5250MHZz)
Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 LogB| 4+ 10 Log B | 50 mW
(I\(jIHz) y (MH2) Bandwidth (B)| (dB) (dBm) (dBm)
Chain 0 | Chain 1 (MHz)
Low 5190 40.08 40.42 43.26 16.36 20.3612 17
High 5230 41.03 39.84 43.49 16.38 20.3835 17
IEEE 802.11a mode (5250MHz ~ 5350MHz)
Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 Log B|11 + 10 Log B| 250 mW
(I\(lez) y (MH2) Bandwidth (B)| (dB) (dBm) | (dBm)
Chain 0 | Chain 1 (MHz)
Low 5260 20.08 20.13 23.12 13.64 24.6390 24
Middle 5280 19.84 19.81 22.84 13.59 24.5861 24
High 5320 19.92 20.12 23.03 13.62 24.6232 24
IEEE 802.11n HT20 mode (5250MHz ~ 5350MHz)
Channel 26 dB Total
Erequenc Bandwidth (B) 26 dB 10 Log B|11 + 10 Log B| 250 mW
Channel (I\(jIHz) y (MHz) Bandwidth (B)| (dB) (dBm) (dBm)
Chain 0 | Chain 1 (MHz)
Low 5260 21.15 22.53 24.25 13.85 24.8473 24
Middle 5280 21.66 20.57 24.16 13.83 24.8309 24
High 5320 20.67 21.76 24.26 13.85 24.8488 24
IEEE 802.11n HT40 mode (5250MHz ~ 5350MHz)
Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 Log B|11 + 10 Log B| 250 mW
(I\(lez) y (MH2) Bandwidth (B)| (dB) (dBm) | (dBm)
Chain 0 | Chain 1 (MHz)
Low 5270 40.04 36.68 41.69 16.20 27.2001 24
High 5310 40.31 39.53 42.95 16.33 27.3294 24
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IEEE 802.11a mode (5470MHz ~ 5725MHZz)
Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 Log B|11 + 10 Log B| 250 mW
(,\‘/‘IHZ) y (MH2) Bandwidth (B)| (dB) (dBm) | (dBm)
Chain 0 | Chain 1 (MHz)
Low 5500 20.17 19.63 22.92 13.60 24.6019 24
Middle 5600 20.17 19.94 23.07 13.63 24.6299 24
High 5700 20.07 19.97 23.03 13.62 24.6231 24
IEEE 802.11n HT20 mode (5470MHz ~ 5725MHz)
Channel 26 dB Total
Channel | Erequenc Bandwidth (B) 26 dB 10 Log B|11 + 10 Log B| 250 mW
(,\‘/‘IHZ) y (MH2) Bandwidth (B)| (dB) (dBm) | (dBm)
Chain 0 | Chain 1 (MHz)
Low 5500 20.02 20.78 23.43 13.70 24.6971 24
Middle 5600 19.81 21.77 23.91 13.79 24.7858 24
High 5700 19.69 20.61 23.18 13.65 24.6520 24
IEEE 802.11n HT40 mode (5470MHz ~ 5725MHz)
Channel 26 dB Total
Channel | Ereauenc Bandwidth (B) 26 dB 10 Log B|11 + 10 Log B| 250 mW
(I\(jIHz) y (MH2) Bandwidth (B)| (dB) (dBm) (dBm)
Chain 0 | Chain 1 (MHz)
Low 5510 40.44 39.58 43.04 16.34 27.3389 24
Middle 5590 40.34 40.27 43.32 16.37 27.3664 24
High 5670 40.58 39.90 43.26 16.36 27.3612 24
Remark:

1. 5150~5350MHz : Maximum antenna gain = 0.47dBi, therefore there is no reduction due to antenna

gain.
2. 5470~5725MHz : Maximum antenna gain = 0.475dBi, therefore there is no reduction due to antenna

gain

3. Total 26d8 Bandwidth (MHz) = 10*LOG(10~(Chain O (26dB Bandwidth) / 10)+10~(Chain 1 (26dB Bandwidth) /10))
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TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER | E4446A |MY433602.52 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz / Set VBW = 3 MHz.

Use sample detector mode if bin width (i.e., span/number of points in spectrum display) < 0.5
RBW. Otherwise use peak detector mode. Use a video trigger with the trigger level set to enable
triggering only on full power pulses. Transmitter must operate at full control power for entire
sweep of every sweep. If the device transmits continuously, with no off intervals or reduced
power intervals, the trigger may be set to “free run”. -Trace average 100 traces in power
averaging mode. Compute power by integrating the spectrum across the 26 dB EBW of the
signal. The integration can be performed using the spectrum analyzer’s band power
measurement function with band limits set equal to the EBW band edges or by summing power
levels in each 1 MHz band in linear power terms. The 1 MHz band power levels to be summed
can be obtained by averaging, in linear power terms, power levels in each frequency bin across

the 1 MHz.
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Compliance Certification Services Inc.

TEST RESULTS

No non-compliance noted

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10)).

For 5.15~5.35GHz , the maximum antenna gain is 0.47 dBi for other than fixed, point-to-point
operations, therefore the limit is 30 dBm. In the legacy mode, the effective antenna gain is
0.47 + 10 x Log (2) = 3.48 dBi.

For 5.47~5.725GHz , the maximum antenna gain is 1.85 dBi for other than fixed, point-to-point
operations, therefore the limit is 30 dBm. In the legacy mode, the effective antenna gain is
1.85+ 10 x Log (2) = 4.86 dBi.

IEEE 802.11a mode (5150MHz ~ 5250MHz)

CITEREL QUZLL| PO Power Total | Power Limit
Channel| Frequency (dBm) (dBm) (dBm) Pass / Fall
(MHz) Chain 0 Chain 1
Low 5180 11.20 11.09 14.16 17 PASS
Middle 5220 11.04 11.16 14.11 17 PASS
High 5240 11.23 11.14 14.20 17 PASS
Remark: 1. At finial test to get the worst-case emission at 6 Mbps.

2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT20 mode (5150MHz ~ 5250MHZz)

Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 5180 11.25 11.12 14.20 17 PASS
Middle 5220 11.29 11.17 14.24 17 PASS
High 5240 12.52 11.16 14.25 17 PASS
Remark: 1. At finial test to get the worst-case emission at 6.5 Mbps.

2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT40 mode (5150MHz ~ 5250MHZz)

Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 5190 12.64 12.66 15.66 17 PASS
High 5230 12.65 12.62 15.65 17 PASS
Remark: 1. At finial test to get the worst-case emission at 13.5 Mbps.

2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11a mode (5250MHz ~ 5350MHZz)
Channel Output Power ..
Channel | Frequency (dBm) Pov(v;lgn'l;;nal Pov(vglgrl]_ql)mlt Pass / Fail
(MHz) Chain 0 Chain 1
Low 5260 12.78 12.82 15.81 24 PASS
Middle 5280 12.45 12.80 15.64 24 PASS
High 5320 12.57 12.40 15.50 24 PASS
Remark:

1. At finial test to get the worst-case emission at 6 Mbps.
2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 mode (5250MHz ~ 5350MHZz)

Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 5260 12.68 12.40 15.55 24 PASS
Middle 5280 12.23 12.74 15.50 24 PASS
High 5320 12.56 12.62 15.60 24 PASS
Remark:
1. At finial test to get the worst-case emission at 6.5 Mbps.
2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT40 mode (5250MHz ~ 5350MHz)
Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 5270 12.62 12.56 15.60 24 PASS
High 5310 12.89 12.60 15.76 24 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.

2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11a mode (5470MHz ~ 5725MH?2)
Channel Output Power ..
Channel | Frequency (dBm) Pov(v;lgn'l;;nal Pov(vglgrl]_ql)mlt Pass / Fail
(MHz) Chain 0 Chain 1
Low 5500 12.69 12.85 15.78 24 PASS
Middle 5600 12.84 12.84 15.85 24 PASS
High 5700 12.67 12.05 15.38 24 PASS
Remark:

1. At finial test to get the worst-case emission at 6 Mbps.
2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 mode (5470MHz ~ 5725MHz)

Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 5500 12.52 12.59 15.57 24 PASS
Middle 5600 12.68 12.81 15.76 24 PASS
High 5700 12.76 12.86 15.82 24 PASS
Remark:
1. At finial test to get the worst-case emission at 6.5 Mbps.
2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT40 mode (5470MHz ~ 5725MHz)
Channel Peak Power Peak Power | Peak Power
Channel| Frequency (dBm) Total Limit Pass / Fall
(MHz) Chain 0 Chain 1 (dBm) (dBm)
Low 5510 12.43 12.72 15.59 24 PASS
Middle 5590 12.63 12.73 15.69 24 PASS
High 5670 12.67 12.41 15.55 24 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.

2. The cable assembly insertion loss of 12.5 dB (including 10 dB pad and 2.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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PEAK CONDUCTED TRANSMIT POWER ( IEEE 802.11a mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11a mode-Chain 0)

W Agilent 14:09:41 Moy 22, 2007 BT
Peak Transmit Power, a Mode Low Ch.
Ref 30 dBm Atten 30 (B
[ESamp
Log
10
dB/
Offst
12.5
B

]}

17.0
dBm
[EPAvg
100
W1 S2
Center 5.180 00 GHz Span 24.8 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

11.20 dBm /16.5360 MHz -60.98 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 0)

W Agilent 13:32:03 Mov 28, 2007 BT
Peak Transmit Power, a Mode Mid Ch.

Ref 30 dBm Atten 30 JdB

[ESamp
Log
10

dB/
Offst
125
B

#PAvg
100
W1 S2
Center 5.220 00 GHz Span 24.84 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

11.04 dBm /16.5587 MHz -61.15 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

e Agilent 14:01:55 Mov 28, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
17.0
dBm
FPAvg
100
W1 S2
Center 5.240 00 GH:z Span 24.88 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.23 dBm /16.5849 MHz -60.96 dBm/Hz
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CH Low ( IEEE 802.11a mode-Chain 1)

W Agilent 14:27:36 Nov 22, 2007 R T
Peak Transmit Power, a-ch1 Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl

17.0
dBm
FPAvg
100
W1 S2
Center 5,180 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.09 dBm /16.5232 MHz -61.09 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 1)

We Agilent 15:51:58 Nov 28, 2007 RL
Peak Transmit Fower, a Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]} R
17.0
dBm
|5PAvg
100
W1 S2
Center 5.220 00 GHz Span 26.38 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

11.16 dBm /17.5878 MHz -61.29 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

e Agilent 15:58:39 Mov 28, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log —
10
dB/
Offst
125
dB
bl
17.0
dBm
FPAvg
100
V1 S2
Center 5.240 00 GH:z Span 26.46 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.14 dBm /17.6367 MHz -61.33 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER (IEEE 802.11n HT20 mode / 5150MHz ~ 5250MH2z)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

Adilent 14:14:26 Mow 22, 2007
Peak Transmit Power, HT20-chO Mode Low Ch.
Ref 30 dBm

Atten 30 dB

R T

#Samp

Log
10

dB/

Offst

125
iB

1]}

17.0

dBm

FPAvg
100

W1 S2

Center 5,180 00 GHz
#Res BW 1 MHz

Channel Power

11.25 dBm /17.5729 MHz

#VBW 3 MHz

Span 26.36 MHz

Sweep 1 ms {601 pts)

Power Spectral Density

-61.20 dBm/Hz

e Agilent 14:55:39 Mov 28, 2007
Peak Transmit Fower, a Mode Mid Ch.
Ref 30 dBm

Atten 30 dB

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

R T

FSamp

Log
10

dB/

Offst

125
B

i}

17.0

dBm

|5PAvg
100

V1 S2

Center 5.220 00 GHz
|#Res BW 1 MHz

Channel Power

11.29 dBm /17.5798 MHz

#VBW 3 MHz

Span 26.37 MHz

Sweep 1 ms (601 pts)

Power Spectral Density

-61.16 dBm/Hz
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CH High ( 1EEE 802.11n HT20 mode-Chain 0 )

e Agilent 15:20:55 Mov 28, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log —
10
dB/
Offst
125
dB
bl
17.0
dBm
FPAvg
100
V1 S2
Center 5.240 00 GH:z Span 26.42 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.32 dBm /17.6164 MHz -61.14 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 14:33:24 Nov 22, 2007 R T
Peak Transmit Power, HT20-ch1 Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl .
17.0
dBm
FPAvg
100
W1 S2
Center 5,180 00 GHz Span 26.42 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.12 dBm /17.6131 MHz -61.34 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

We Agilent 16:08:58 Nov 28, 2007 BT
Peak Transmit Fower, a Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
DI .. -
17.0
dBm
|5PAvg
100
V1 S2
Center 5.220 00 GHz Span 26.36 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

11.17 dBm /17.5765 MHz -61.28 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 16:20:26 Mov 28, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log —
10
dB/
Offst
125
dB
bl
17.0
dBm
FPAvg
100
V1 S2
Center 5.240 00 GH:z Span 26.33 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.16 dBm /17.5864 MHz -61.29 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER (IEEE 802.11n HT40 mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

W Agilent 14:50:21 MNov 21, 2007 R T
Peak Transmit Power. a Mode Low Ch.
Ref 36 dBm Atten 30 dB
#Samp
Log
14
dB/
Dffst
12.5
dB
D
17.8
dBm
#PAug
108
H1 52
Center 5.198 8@ GHz Span 53.48 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

12.64 dBm /35.6532 MHz -62.88 dBm/Hz

CH High ( IEEE 802.11n HT40 mode-Chain 0)

W Agilent 14:33:51 Mow 28, 2007 R T
Feak Transmit Power, a Mode High Ch.
Ref 30 dBmm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
17.0
dBm
|5PAvg
100
V1 S2
Center 5.230 00 GHz Span 53.57 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power FPower Spectral Density

12.65 dBm /35.7121 MHz -62.88 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 15:81:33 Mov 21, 2007 R T
Peak Transmit Power, HT48 Mode Low Ch.

Ref 36 dBm Atten 30 dB

#Samp
Log
14
dB/
Dffst
12.5
dB

D

17.8
dBm
#PAug
108
H1 52
Center 5.198 8@ GHz Span 53.53 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

12.66 dBm /35.6861 MHz -62.87 dBm/Hz

CH High ( IEEE 802.11n HT40 mode-Chain 1)

W@ Agilent 16:33:10 Mow 28, 2007 R T
Feak Transmit Power, a Mode High Ch.
Ref 30 dBmm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
17.0
dBm
|5PAvg
100
V1 S2
Center 5.230 00 GHz Span 53.45 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power FPower Spectral Density

12.62 dBm /35.6336 MHz -62.90 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER ( IEEE 802.11a mode / 5250MHz ~ 5350MH2z)

CH Low ( IEEE 802.11a mode-Chain 0)

W Agilent 09:59:04 Mov 21, 2007
Peak Transmit Power, a Mode Low Ch.
Ref 30 dBm Atten 30 (B

R T

[ESamp

Log
10

dB/

Offst

125
B

i}

24.0

dBm

[EPAvg
100

W1 S2

Center 5.260 00 GHz
|#¥Res BW 1 MHz

Channel Power

12.78 dBm /16.4737 MHz

#VBW 3 MHz

Span 24.71 MHz
Sweep 1 ms (601 pts)

Power Spectral Density
-59.39 dBm/Hz

W Agilent 10:11:16 Mov 21, 2007
Peak Transmit Power, a Mode Mid Ch.
Ref 30 dBm

Atten 30 JdB

CH Middle ( IEEE 802.11a mode-Chain 0)

RT

[ESamp

Log
10

dB/

Offst

12.5
B

1}

24.0

dBm

#PAvg
100

W1 S2

Center 5.280 00 GHz
#Res BW 1 MHz

Channel Power

12.45 dBm /16.5147 MHz

#VBW 3 MHz

Span 24.77 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.73 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

e Agilent 10:31:21 Mov 21, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GH:z Span 24.81 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.57 dBm /16.5404 MHz -59.62 dBm/Hz
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Agilent 10:39:42 Mow 21, 2007
Peak Transmit Power, a-ch1 Mode Low Ch.
Ref 30 dBm Atten 30 dB

CH Low ( IEEE 802.11a mode-Chain 1)

R T

#Samp

Log
10

dB/

Offst

125
iB

1]}

24.0

dBm

FPAvg
100

W1 S2

Center 5.260 00 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.82 dBm /16.5420 MHz

Span 24.81 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.36 dBm/Hz

W Agilent 10:47:26 Nov 21, 2007
Peak Transmit Power, a-ch1 Mode Mid Ch.
Ref 30 dBm Atten 30 dB

CH Middle ( IEEE 802.11a mode-Chain 1)

R T

FSamp

Log
10

dB/

Offst

125
B

i}

24.0

dBm

|5PAvg
100

W1 S2

Center 5.280 00 GHz

J#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.80 dBm /16.5111 MHz

Span 24.77 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-59.38 dBm/Hz




Compliance Certification Services Inc. FCCID J9C-65VF438P2
Report No. 71108001-RP1-1

Page 103 of 323

CH High ( IEEE 802.11a mode-Chain 1)

e Agilent 10:57:29 Mov 21, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.40 dBm /16.5189 MHz -59.78 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER (IEEE 802.11n HT20 mode / 5250MHz ~ 5350MH2z)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 12:31:39 Mov 21, 2007 R T
Peak Transmit Power, HTZ0-CHO Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl

24.0
dBm
FPAvg
100
W1 S2
Center 5.260 00 GHz Span 26.4 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.68 dBm /17.5975 MHz -59.78 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)
W Agilent 12:38:08 Mow 21, 2007 R T
Peak Transmit Power, HT20-CHO Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
24.0
dBm
|5PAvg
100
W1 S2
Center 5.280 00 GHz Span 26.41 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.23 dBm /17.6082 MHz -60.22 dBm/Hz
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CH High ( 1EEE 802.11n HT20 mode-Chain 0 )

e Agilent 12:44:31 Mov 21, 2007 R T
Peak Transmit Power, HT20-CHO Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 26.33 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.56 dBm /17.5547 MHz -59.88 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 12:52:04 Nov 21, 2007 R T
Peak Transmit Power, HTZ0-CH1 Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl
24.0
dBm
FPAvg
100
W1 S2
Center 5.260 00 GHz Span 26.4 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.40 dBm /17.5983 MHz -60.05 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

We o Agilent 13:08:24 Nov 21, 2007 BT
Peak Transmit Power, HT20-CH1 Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
24.0
dBm
|5PAvg
100
W1 S2
Center 5.280 00 GHz Span 26.3% MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.74 dBm /17.5952 MHz -59.72 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 13:14:02 Mov 21, 2007 R T
Peak Transmit Power, HT20-CH1 Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 26.44 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.62 dBm /17.6254 MHz -59.84 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER (IEEE 802.11n HT40 mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

d Agilent 13:36:21 Nov 21, 2007 R T
Peak Transmit Power, HT40-CHO Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl
24.0
dBm
FPAvg
100
W1 S2
Center 5.270 00 GHz Span 53.41 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.62 dBm /35.6036 MHz -62.89 dBm/Hz

CH High ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 14:00:22 Mow 21, 2007 R T
Feak Transmit Power, HT40-CHO Mode High Ch.
Ref 30 dBmm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
24.0
dBm
|5PAvg
100
W1 S2
Center 5.310 00 GHz Span 53.43 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.89 dBm /35.6217 MHz -62.63 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

Agilent 10:35:29 Mov 28, 2007
Peak Transmit Power, a Mode Low Ch.
Ref 30 dBm Atten 30 dB

R T

#Samp

Log
10

dB/

Offst

125
iB

1]}

24.0

dBm

FPAvg
100

W1 S2

Center 5.270 00 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.56 dBm /35.7021 MHz

Span 53.55 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-62.97 dBm/Hz

W@ Agilent 11:05:29 Now 28, 2007
Feak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 B

CH High ( IEEE 802.11n HT40 mode-Chain 1)

R T

FSamp

Log
10

dB/

Offst

125
B

i}

24.0

dBm

|5PAvg
100

W1 S2

Center 5.310 00 GHz

J#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.60 dBm /35.5296 MHz

Span 53.29 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-62.90 dBm/Hz




@Compliame Certification Services Inc.

FCCID
Report No.
Page 110

JI9C-65VF438P2

71108001-RP1-1
of 323

PEAK CONDUCTED TRANSMIT POWER ( IEEE 802.11a mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11a mode-Chain 0)

W Agilent 14:31:12 Mov 21, 2007
Peak Transmit Power, a Mode Low Ch.
Ref 30 dBm Atten 30 (B

R T

[ESamp

Log
10

dB/

Offst

125
B

i}

24.0

dBm

[EPAvg
100

W1 S2

Center 5.500 00 GHz
|#¥Res BW 1 MHz

Channel Power

12.69 dBm /16.5191 MHz

#VBW 3 MHz

Span 24.78 MHz
Sweep 1 ms (601 pts)

Power Spectral Density
-59.49 dBm/Hz

W Agilent 14:36:56 Mov 21, 2007
Peak Transmit Power, a Mode Mid Ch.
Ref 30 dBm

Atten 30 JdB

CH Middle ( IEEE 802.11a mode-Chain 0)

RT

[ESamp

Log
10

dB/

Offst

12.5
B

1}

24.0

dBm

#PAvg
100

W1 S2

Center 5.600 00 GHz
#Res BW 1 MHz

Channel Power

12.84 dBm /16.5345 MHz

#VBW 3 MHz

Span 24.8 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.34 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

e Agilent 14:49:38 Mov 21, 2007 R T
Peak Transmit Power, a Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 24.88 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.67 dBm /16.5834 MHz -59.53 dBm/Hz
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Agilent 23:29:12 Mo 21, 2007
Peak Transmit Power, a Mode Low Ch.
Ref 30 dBm Atten 30 dB

CH Low ( IEEE 802.11a mode-Chain 1)

R T

#Samp

Log
10

dB/

Offst

125
iB

1]}

24.0

dBm

FPAvg
100

W1 S2

Center 5.500 00 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.85 dBm /16.5162 MHz

Span 24.77 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.33 dBm/Hz

We Agilent 23:34:06 Nov 21, 2007
Peak Transmit Fower, a Mode Mid Ch.
Ref 30 dBm Atten 30 dB

CH Middle ( IEEE 802.11a mode-Chain 1)

R T

FSamp

Log
10

dB/

Offst

125
B

i}

24.0

dBm

|5PAvg
100

W1 S2

Center 5.600 00 GHz

J#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.84 dBm /16.5531 MHz

Span 24.83 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-59.35 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

- Agilent 23:38:58 Mov 21, 2007 R T Siee
| |l Sweep Time
Ch Freq 5.7 GHz Trig  Free 1.000 ms
Channel Power I | Aulo il
Sweep
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.704 70 GHz
Ref 30 dBm Atten 30 B 0.037 dBm Auto Sweep
ESamp| Time
Log
10 o Y Morm Accy
dB/ Gate
(Ofst g Mon Off
12.5
dB
Gate Setup
Center 5,700 00 GHz Span 24.74 MHz
#Res BW 1 MHz #WBW 3 MHz Sweep 1. ms {601 pts)
_ Foints
Channel Power Power Spectral Density 01

12.05 dBm /16.4941 MHz -60.12 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER (IEEE 802.11n HT20 mode / 5470MHz ~ 5725MH2z)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

Agilent 14:56:08 Mo 21, 2007
Peak Transmit Power, HTZ0-CHO Mode Low Ch.
Ref 30 dBm Atten 30 dB

R T

#Samp

Log
10

dB/

Offst

125
iB

1]}

24.0

dBm

FPAvg
100

W1 S2

Center 5.500 00 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.52 dBm /16.5744 MHz

Span 24.86 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.68 dBm/Hz

W Agilent 15:03:19 Mov 21, 2007
Peak Transmit Power, HT20-CHO Mode Mid Ch.
Ref 30 dBm Atten 30 dB

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

R T

FSamp

Log
10

dB/

Offst

125
B

i}

24.0

dBm

|5PAvg
100

W1 S2

Center 5.600 00 GHz
|#¥Res BW 1 MHz #VBW 3 MHz

Channel Power

12.68 dBm /16.5510 MHz

Span 24.83 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-59.51 dBm/Hz
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CH High ( 1EEE 802.11n HT20 mode-Chain 0 )

e Agilent 15:10:04 Mov 21, 2007 R T
Peak Transmit Power, HT20-CHO Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
DI o]
24.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 24.89 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.76 dBm /16.5964 MHz -59.44 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

w Agilent 21:40:04 Nov 21, 2007 R T
Peak Transmit Power, HTZ0-CH1 Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl
24.0
dBm
FPAvg
100
W1 S2
Center 5.500 00 GHz Span 24.86 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.59 dBm /16.5715 MHz -59.61 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 21:46:42 Nov 21, 2007 BT
Peak Transmit Power, HT20-CH1 Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
24.0
dBm
|5PAvg
100
W1 S2
Center 5.600 00 GHz Span 26.3% MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.81 dBm /17.5917 MHz -59.64 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 22:53:48 Mov 21, 2007 R T
Peak Transmit Power, HT20-CH1 Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 26.3 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.86 dBm /17.5354 MHz -59.58 dBm/Hz
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PEAK CONDUCTED TRANSMIT POWER ( IEEE 802.11n HT40 mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

W Agilent 15:47:30 Nov 21, 2007 R T
Peak Transmit Power, HT40-CHO Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl
24.0
dBm
FPAvg
100
W1 S2
Center 5.510 00 GHz Span 53.47 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.43 dBm /35.6496 MHz -63.09 dBm/Hz

CH Middle ( IEEE 802.11n HT40 mode-Chain 0 )

W Agilent 15:53:25 Mov 21, 2007 BT
Peak Transmit Power, HT40-CHO Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
24.0
dBm
|5PAvg
100
W1 S2
Center 5.590 00 GHz Span 53.48 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.63 dBm /35.6550 MHz -62.89 dBm/Hz
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CH High ( 1EEE 802.11n HT40 mode-Chain 0 )

e Agilent 15:59:45 Mov 21, 2007 R T
Peak Transmit Power, HT40-CHO Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl .
24.0
dBm
FPAvg
100
W1 S2
Center 5.670 00 GHz Span 53.5 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.67 dBm /35.6647 MHz -62.85 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 20:48:44 Nov 21, 2007 R T
Peak Transmit Power, HT40-CH1 Mode Low Ch.

Ref 30 dBm Atten 30 dB

#Samp
Log

10

dB/
Offst
125
dB

bl .
24.0
dBm
FPAvg
100
W1 S2
Center 5.510 00 GHz Span 53.57 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.72 dBm /35.7153 MHz -62.80 dBm/Hz

CH Middle ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 20:56:18 Nov 21, 2007 BT
Peak Transmit Power, HT40-CH1 Mode Mid Ch.
Ref 30 dBm Atten 30 B
FSamp
Log
10
dB/
Offst
12.5
dB
]}
24.0
dBm
|5PAvg
100
W1 S2
Center 5.590 00 GHz Span 53.4 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.73 dBm /35.5972 MHz -62.78 dBm/Hz




Compliance Certification Services Inc. FCCID J9C-65VF438P2
Report No. 71108001-RP1-1

Page 121 of 323

CH High ( IEEE 802.11n HT40 mode-Chain 1)

e Agilent 21:02:28 Mov 21, 2007 R T
Peak Transmit Power, HT40-CHT Mode High Ch.
Ref 30 dBm Atten 30 (B
#Samp
Log
10
dB/
Offst
125
dB
bl
24.0
dBm
FPAvg
100
M1 S2
Center 5.670 00 GHz Span 53.53 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.41 dBm /35.6877 MHz -63.11 dBm/Hz
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8.4 PEAK POWER SPECTRAL DENSITY

LIMIT

§ 15.407 (a)

(1) For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4dBm in any

1MHz band.

(2) For the band 5.25-5.35 GHz and 5.47-5.725 GHz bands, the peak power spectral density shall

not exceed 11dBm in any 1MHz band.

If transmitting antennas of directional gain greater than 6dBi are used, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER | E4446A |MY433602.52 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

1. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port

to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 1MHz, VBW = 3MHz, Span = Sweep= AUTO
Set span encompass the entire emission bandwidth (EBW) of the signal.

3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.
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TEST RESULTS
No non-compliance noted
Total power spectral density calculation formula:
10 log (10" (Chain 0 PPSD / 10) + 10" (Chainl PPSD / 10)).
IEEE 802.11a mode (5150MHz ~ 5250MHZz)
Channel PPSD (dBm) PPSD |Maxmum Marai
Channel| Frequency - - Total Limit (?jrg)m Pass / Fail
(MH2) Chain0 | Chainl (dBm) (dBm)
Low 5180 0.99 0.87 3.94 4 -0.06 PASS
Middle 5220 0.91 0.90 3.91 4 -0.09 PASS
High 5240 0.97 0.88 3.93 4 -0.07 PASS
Remark:
1. At finial test to get the worst-case emission at 6 Mbps.
2. Maximum antenna gain =0.47dBi, therefore there is no reduction due to antenna gain.
IEEE 802.11n HT20 mode (5150MHz ~ 5250MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel | Frequency hai hai Total Limit (Zgg)ln Pass / Fail
(MH2) Chain0 | Chainl | (gBm) (dBm)
Low 5180 0.88 0.78 3.84 4 -0.16 PASS
Middle 5220 0.96 0.96 3.97 4 -0.03 PASS
High 5240 0.78 0.87 3.84 4 -0.16 PASS
Remark:
1. At finial test to get the worst-case emission at 6.5 Mbps.
2. Maximum antenna gain =0.47dBi, therefore there is no reduction due to antenna gain.
IEEE 802.11n HT40 mode (5150MHz ~ 5250MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel| Frequency . hai Total Limit (erg)m Pass / Fail
(MH2) Chain0 | Chainl | (gBm) (dBm)
Low 5190 -0.85 -1.20 1.99 4 -2.01 PASS
High 5230 0.23 -0.61 2.84 4 -1.16 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.

2. Maximum antenna gain =0.47dBi, therefore there is no reduction due to antenna gain.
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IEEE 802.11a mode (5250MHz ~ 5350MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel | Frequency hai hai Total Limit (Zg)m Pass / Fail
(MH2) Chain0 | Chainl (dBm) (dBm)
Low 5260 2.04 0.22 4.24 11 -6.76 PASS
Middle 5280 1.30 0.57 3.96 11 -7.04 PASS
High 5320 1.34 1.76 4.57 11 -6.43 PASS
Remark:
1. At finial test to get the worst-case emission at 6 Mbps.
2. Maximum antenna gain =0.47dBi, therefore there is no reduction due to antenna gain.
IEEE 802.11n HT20 mode (5250MHz ~ 5350MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel| Frequency — hai Total Limit (erg)m Pass / Fail
(MH2) Chain0 | Chainl | (gBm) (dBm)
Low 5260 1.38 0.73 4.08 11 -6.92 PASS
Middle 5280 0.60 2.23 4.50 11 -6.50 PASS
High 5320 0.81 0.476 4.37 11 -6.63 PASS
Remark:
1. At finial test to get the worst-case emission at 6.5 Mbps.
2. Maximum antenna gain =0.47dBi, therefore there is no reduction due to antenna gain.
IEEE 802.11n HT40 mode (5250MHz ~ 5350MHz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel | Frequency » " Total Limit (3?)'“ Pass / Fail
(MH2) Chain0 | Chainl (dBm) (dBm)
Low 5270 -1.63 -0.91 1.76 11 -9.24 PASS
High 5310 -1.10 -1.38 1.77 11 -9.23 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.
2. Maximum antenna gain =0.47dBi, therefore there is no reduction due to antenna gain.
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IEEE 802.11a mode (5470MHz ~ 5725MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel | Frequency hai hai Total Limit (ggg)ln Pass / Fail
(MH2) Chain0 | Chainl (dBm) (dBm)
Low 5500 0.08 1.63 3.94 11 -7.06 PASS
Middle 5600 1.50 2.01 4,77 11 -6.23 PASS
High 5700 1.95 -0.44 3.93 11 -7.07 PASS
Remark:
1. At finial test to get the worst-case emission at 6 Mbps.
2. Maximum antenna gain =1.85dBi, therefore there is no reduction due to antenna gain.
IEEE 802.11n HT20 mode (5470MHz ~ 5725MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel| Frequency — hai Total Limit (erg)m Pass / Fail
(MH2) Chain0 | Chainl | (gBm) (dBm)
Low 5500 1.65 1.19 4.44 11 -6.56 PASS
Middle 5600 1.46 1.91 4.70 11 -6.30 PASS
High 5700 0.80 1.98 4.44 11 -6.56 PASS
Remark:
1. At finial test to get the worst-case emission at 6.5 Mbps.
2. Maximum antenna gain =1.85dBi, therefore there is no reduction due to antenna gain.
IEEE 802.11n HT40 mode (5470MHz ~ 5725MHZz)
Channel PPSD (dBm) PPSD |Maxmum Mardi
Channel | Frequency » " Total Limit (3?)'“ Pass / Fail
(MH2) Chain0 | Chainl (dBm) (dBm)
Low 5510 -2.29 -2.77 0.49 11 -10.51 PASS
Middle 5590 -0.67 -1.79 0.471 11 -9.19 PASS
High 5670 -1.66 -2.52 0.94 11 -10.06 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.
2. Maximum antenna gain =1.85dBi, therefore there is no reduction due to antenna gain.



_@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1
Page 126 of
IEEE 802.11a Combined mode (5150MHz ~ 5250MHz)
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 5180 3.55 4 PASS
Middle 5220 3.46 4 PASS
High 5240 3.66 4 PASS
Remark:

1. At finial test to get the worst-case emission at 6 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Combined mode (5150MHz ~ 5250MHz)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MH2) BW (dBm) (dBm)
Low 5180 3.49 4 PASS
Middle 5220 2.79 4 PASS
High 5240 3.51 4 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5 bps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode (5150MHz ~ 5250MHz)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MH2) BW (dBm) (dBm)
Low 5190 1.48 4 PASS
High 5230 2.19 4 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11a Combined mode (5250MHz ~ 3250MHz)
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 5260 5.75 11 PASS
Middle 5280 5.84 11 PASS
High 5320 6.41 11 PASS
Remark:

1. At finial test to get the worst-case emission at 6 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Combined mode (5250MHz ~ 5350MHz)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MH2) BW (dBm) (dBm)
Low 5260 6.07 11 PASS
Middle 5280 5.48 11 PASS
High 5320 5.98 11 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode (5250MHz ~ 5350MHz)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MH2) BW (dBm) (dBm)
Low 5270 2.92 11 PASS
High 5310 4.05 11 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11a Combined mode (5470MHz ~ 5725MHz)
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MH2) BW (dBm) (dBm)
Low 5500 5.84 11 PASS
Middle 5600 5.60 11 PASS
High 5700 7.13 11 PASS
Remark:

1. At finial test to get the worst-case emission at 6 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Combined mode(5470MHz ~ 5725MHz)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 5500 5.39 11 PASS
Middle 5600 5.26 11 PASS
High 5700 7.05 11 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode (5470MHz ~ 5725MHz)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 5510 2.28 11 PASS
Middle 5590 2.84 11 PASS
High 5670 3.47 11 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5 Mbps.

2. The cable assembly insertion loss of 16.1 dB (including 10 dB pad and 6.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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POWER SPECTRAL DENSITY ( IEEE 802.11a mode / 5150MHz ~ 5250MHz)

- Agilent 14:11:28 Mow 22, 2007
Peak Power Spectral Density, a Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11a mode-Chain 0)

R T
Mkr1 5.173 67 GHz
0.991 dBm

#Samp

Log
10

dB/ <

Offst

125
iB

1]}

4.0

dBm

FPAvg
100

W1 S2

Center 5,180 00 GHz
#Res BW 1 MHz

Channel Power

11.20 dBm /16.5360 MHz

#VBW 3 MHz

Span 24.8 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-61.02 dBm/Hz

e Agilent 13:44:37 Mow 28, 2007
Feak Power Spectral Density, a Mode Mid Ch.
Ref 30 dBmm Atten 30 B

CH Middle ( IEEE 802.11a mode-Chain 0)

BT
Mkr1 5.213 09 GHz
0.909 dBm

FSamp

Log
10

B/ U

Offst

125
B

i}

4.0

dBm

|5PAvg
100

W1 S2

Center 5.220 00 GHz
|#Res BW 1 MHz

Channel Power

11.04 dBm /16.5587 MHz

#VBW 3 MHz

Span 24.84 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-61.15 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

e Agilent 14:07:01 Mov 28, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.242 03 GHz
Ref 30 dBm Atten 30 B 0.971 dBm
#Samp
Log
10
dB/ T .
Offst
125
dB

bl
4.0
dBm
FPAvg
100
W1 S2
Center 5.240 00 GHz Span 24.88 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.23 dBm /16.5849 MHz -60.92 dBm/Hz
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CH Low ( IEEE 802.11a mode-Chain 1)

W Agilent 14:23:52 Nov 22, 2007 R T

Power Spectral Density, a-ch1 Mode Low Ch. Mkr1 5.172 98 GHz
Ref 30 dBm Atten 30 B 0.865 dBm
#Samp
Log

10

dB/ o
Offst
125
dB

bl

4.0
dBm
FPAvg
100
W1 S2
Center 5,180 00 GH:z Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.09 dBm /16.5232 MHz -61.10 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 1)

e Agilent 15:52:50 Mow 28, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkr1 5.221 19 GHz
Ref 30 dBmm Atten 30 B 0.898 dBm
FSamp
Log
10
dB/ — — G
Offst
12.5
dB

]}
4.0
dBm
|5PAvg
100
W1 S2
Center 5.220 00 GHz Span 26.38 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

11.16 dBm /17.5878 MHz -61.39 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

e Agilent 15:59:12 Mov 28, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.233 56 GHz
Ref 30 dBm Atten 30 B 0.875 dBm
#Samp
Log
10
dB/ <5
Offst
125
dB
bl
4.0
dBm
FPAvg
100
V1 S2
Center 5.240 00 GH:z Span 26.46 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

*

Channel Power Power Spectral Density

11.14 dBm /17.6367 MHz -61.34 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 14:16:15 Mov 22, 2007 R T

Power Spectral Density, HT20 Mode Low Ch. Mkr1 5.181 14 GHz
Ref 30 dBm Atten 30 B 0.883 dBm
#Samp
Log

10

dB/ ——
Offst
125
dB

bl

4.0
dBm
FPAvg
100
W1 S2
Center 5,180 00 GHz Span 26.36 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.25 dBm /17.5729 MHz -61.20 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 15:09:27 Mow 28, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkr1 5.220 75 GHz
Ref 30 dBmm Atten 30 B 0.956 dBm
FSamp
Log

10

dB/ G
Offst
12.5
dB
DI e
4.0
dBm
|5PAvg
100
W1 S2
Center 5.220 00 GHz Span 26.37 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

11.29 dBm /17.5798 MHz -61.21 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 15:24:16 Mov 28, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.24123 GHz
Ref 30 dBm Atten 30 B 0.784 dBm
#Samp
Log
10
dB/ -
Offst
125
dB
bl
4.0
dBm
FPAvg
100
V1 S2
Center 5.240 00 GHz Span 26.42 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

*

Channel Power Power Spectral Density

11.32 dBm /17.6164 MHz -60.85 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 14:34:43 Nov 22, 2007 R T

Power Spectral Density, HT20-ch1 Mode Low Ch Mkr1 5.178 46 GHz
Ref 30 dBm Atten 30 B 0.781 dBm
#Samp
Log

10

dB/ - 13
Offst
125
dB

bl

4.0
dBm
FPAvg
100
W1 S2
Center 5,180 00 GHz Span 26.42 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

11.12 dBm /17.6131 MHz -61.26 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W@ Agilent 16:12:10 Mow 28, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkr1 5.218 59 GHz
Ref 30 dBmm Atten 30 B 0.964 dBm
FSamp
Log
10
Offst
12.5
dB
DI st
4.0
dBm
|5PAvg
100
V1 S2
Center 5.220 00 GHz Span 26.36 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

*

Channel Power Power Spectral Density

11.17 dBm /17.5765 MHz -61.17 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 16:21:03 Mov 28, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.233 41 GHz
Ref 30 dBm Atten 30 B 0.870 dBm
#Samp
Log
10
dB/ <
Offst
125
dB
bl
4.0
dBm
FPAvg
100
V1 S2
Center 5.240 00 GH:z Span 26.38 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

*

Channel Power Power Spectral Density

11.16 dBm /17.5864 MHz -61.30 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 mode / 5150MHz ~ 5250MHz)

e Agilent 14:52:10 Nov 21, 2007
Spectral Density, HT48 Mode Low Ch.
Ref 36 dBm Atten 30 dB

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

R T
Mkrl 5.183 94 GHz
-0.346 dBm

#Samp

Log
14

dB/

Cr [

Offst

12.5
dB

1]

4.8

dBm

#PAug
108

W1l 52

Center 5.198 8@ GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

12.64 dBm /35.6532 MHz

Span 53.48 MHz
Sweep 1 ms (681 pts)

Power Spectral Density

-62.64 dBm/Hz

e Agilent 14:40:43 Mow 28, 2007
Feak Power Spectral Density, a Mode High Ch.
Ref 30 dBmm Atten 30 B

CH High ( IEEE 802.11n HT40 mode-Chain 0)

BT
Mkr1 5.228 84 GHz
0.231 dBm

FSamp

*

Log
10

B/ 5

Offst

125
B

i}

4.0

dBm

|5PAvg
100

V1 S2

Center 5.230 00 GHz
|#¥Res BW 1 MHz #VBW 3 MHz

Channel Power

12.65 dBm /35.7121 MHz

Span 53.57 MHz
Sweep 1 ms (601 pts)

FPower Spectral Density

-62.87 dBm/Hz
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W Agilent 15:02:16 Mov 21, 2087
Spectral Density, HT48 Mode Low Ch.
Ref 36 dBm Atten 30 dB

CH Low ( IEEE 802.11n HT40 mode-Chain 1)

R T
Mkrl 5.18&3 84 GHz
-1.133 dBm

#Samp

Log
14

dB/

30

Offst

12.5
dB

1]

4.8

dBm

#PAug
108

W1l 52

Center 5.198 8@ GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

12.66 dBm /35.6861 MHz

Span 53.53 MHz
Sweep 1 ms (681 pts)

Power Spectral Density

-62.87 dBm/Hz

W@ Agilent 16:39:44 Now 28, 2007
Feak Power Spectral Density, a Mode High Ch.
Ref 30 dBmm Atten 30 B

CH High ( IEEE 802.11n HT40 mode-Chain 1)

BT
Mkr1 5.235 88 GHz
0.611 dBm

FSamp

*

Log
10

dB/

Offst

125
B

i}

4.0

dBm

|5PAvg
100

V1 S2

Center 5.230 00 GHz
|#¥Res BW 1 MHz #VBW 3 MHz

Channel Power

12.62 dBm /35.6336 MHz

Span 53.45 MHz
Sweep 1 ms (601 pts)

FPower Spectral Density

-62.90 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11a mode / 5250MHz ~ 5350MHz)

- Agilent 10:00:07 Mow 21, 2007
Peak Power Spectral Density, a Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11a mode-Chain 0)

R T
Mkr1 5.260 66 GHz
2.042 dBm

#Samp

Log
10

dB/

Offst

125
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.260 00 GHz
#Res BW 1 MHz

Channel Power

12.78 dBm /16.4737 MHz

#VBW 3 MHz

Span 24.71 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.39 dBm/Hz

W Agilent 10:12:12 Mow 21, 2007
Feak Power Spectral Density, a Mode Mid Ch.
Ref 30 dBmm Atten 30 B

CH Middle ( IEEE 802.11a mode-Chain 0)

BT
Mkr1 5.277 61 GHz
1.301 dBm

FSamp

Log
10

dB/

Offst

125
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.280 00 GHz
|#Res BW 1 MHz

Channel Power

12.45 dBm /16.5147 MHz

#VBW 3 MHz

Span 24.77 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-59.73 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

e Agilent 10:32:12 Mov 21, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.32182 GHz
Ref 30 dBm Atten 30 JdB 1.344 dBm
#Samp
Log
10
dB/ ) ) &
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 24.81 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.57 dBm /16.5404 MHz -59.62 dBm/Hz
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CH Low ( IEEE 802.11a mode-Chain 1)

W Agilent 10:40:43 Nov 21, 2007 R T

Peak Power Spectral Density, a Mode Low Ch. Mkr1 5.265 58 GHz
Ref 30 dBm Atten 30 B 0.224 dBm
#Samp
Log

10

dB/ &
Offst
125
dB

bl

11.0
dBm
FPAvg
100
W1 S2
Center 5.260 00 GHz Span 24.81 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.82 dBm /16.5420 MHz -59.36 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 1)

W Agilent 10:48:13 Mow 21, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkr1 5.272 40 GHz
Ref 30 dBm Atten 30 B 0.571 dBm
FSamp
Log
10

dB/ &
Offst
12.5
dB
]} 4
11.0
dBm
|5PAvg
100
W1 S2
Center 5.280 00 GHz Span 24.77 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.80 dBm /16.5111 MHz -59.38 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

e Agilent 10:58:23 Mov 21, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.32178 GHz
Ref 30 dBm Atten 30 B 1.756 dBm
#Samp
Log
10
dB/ ) @
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.40 dBm /16.5189 MHz -59.78 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 mode / 5250MHz ~ 5350MHz)

- Agilent 12:32:39 Mow 21, 2007
Power Spectral Density, HT20 Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

R T
Mkr1 5.258 81 GHz
1.382 dBm

#Samp

Log
10

dB/ _ o

Offst

125
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.260 00 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.68 dBm /17.5975 MHz

Span 26.4 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.78 dBm/Hz

e Agilent 12:39:04 Mow 21, 2007
Fower Spectral Density, HT20-CHO Mode Mid Ch
Ref 30 dBm Atten 30 B

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

BT
Mkr1 5.279 30 GHz
0.598 dBm

FSamp

Log
10

dB/ . &

Offst

125
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.280 00 GHz
|#¥Res BW 1 MHz #VBW 3 MHz

Channel Power

12.23 dBm /17.6082 MHz

Span 26.41 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-60.22 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 12:45:25 Mov 21, 2007 R T
Power Spectral Density, HT20 Mode High Ch. Mkr1 5.318 42 GHz
Ref 30 dBm Atten 30 B 0.811 dBm
#Samp
Log
10
dB/ ) o
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 26.33 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.56 dBm /17.5547 MHz -59.88 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 13:00:40 Nov 21, 2007 R T

Power Spectral Density, HT20 Mode Low Ch. Mkr1 5.265 85 GHz
Ref 30 dBm Atten 30 B 0.734 dBm
#Samp
Log

10

dB/ . B o
Offst
125
dB

bl

11.0
dBm
FPAvg
100
W1 S2
Center 5.260 00 GHz Span 26.4 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.40 dBm /17.5983 MHz -60.05 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W@ Agilent 13:08:50 Mow 21, 2007 R T
Fower Spectral Density, HT20 Mode Mid Ch. Mkri1 5.281 36 GHz
Ref 30 dBm Atten 30 B 2.229 dBm
FSamp
Log
10
dB/ | @
Offst
12.5
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.280 00 GHz Span 26.3% MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.74 dBm /17.5952 MHz -59.72 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 13:14:46 Mov 21, 2007 R T
Power Spectral Density, HT20 Mode High Ch. Mkr1 5.318 81 GHz
Ref 30 dBm Atten 30 B 1.855 dBm
#Samp
Log
10
dB/ N &
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 26.44 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.62 dBm /17.6254 MHz -59.84 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 13:37:10 Mov 21, 2007 R T
Power Spectral Density, HT40 Mode Low Ch. Mkr1 5.276 50 GHz
Ref 30 dBm Atten 30 B -1.629 dBm
#Samp
Log
10
dB/
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.270 00 GHz Span 53.41 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.62 dBm /35.6036 MHz -62.89 dBm/Hz

CH High ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 14:01:10 Mow 21, 2007 R T
Fower Spectral Density, HT40 Mode High Ch. Mkri1 5.309 20 GHz
Ref 30 dBm Atten 30 B -1.104 dBm
FSamp
Log
10
dB/ "
Offst
12.5
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.310 00 GHz Span 53.43 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.89 dBm /35.6217 MHz -62.63 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 10:37:41 Nov 28, 2007 R T

Peak Power Spectral Density, a Mode Low Ch. Mkr1 5.264 20 GHz
Ref 30 dBm Atten 30 JdB 0.911 dBm
#Samp
Log

10

dB/ o
Offst
125
dB

bl

11.0
dBm
FPAvg
100
W1 S2
Center 5.270 00 GHz Span 53.55 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.56 dBm /35.7021 MHz -62.97 dBm/Hz

CH High ( IEEE 802.11n HT40 mode-Chain 1)

W@ Agilent 11:07:22 Mow 28, 2007 R T

Feak Power Spectral Density, a Mode High Ch. Mkri1 5.316 66 GHz
Ref 30 dBm Atten 30 JdB -1.378 dBm
FSamp
Log

10

dB/ "
Offst
12.5
dB

]}

11.0
dBm
|5PAvg
100
W1 S2
Center 5.310 00 GHz Span 53.29 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.60 dBm /35.5296 MHz -62.91 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11a mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11a mode-Chain 0)

e Agilent 14:16:12 Mov 21, 2007 R T
Peak Power Spectral Density, a Mode Low Ch. Mkr1 5.497 23 GHz
Ref 30 dBm Atten 30 B 0.077 dBm
#Samp
Log
10
B/ e
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.500 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.69 dBm /16.5191 MHz -59.49 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 0)

e Agilent 14:37:16 Mow 21, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkri1 5.600 99 GHz
Ref 30 dBmm Atten 30 B 1.500 dBm
FSamp
Log
10
dB/ &
Offst
12.5
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.600 00 GHz Span 24.8 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.84 dBm /16.5345 MHz -59.34 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

e Agilent 14:50:21 Mov 21, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.706 55 GHz
Ref 30 dBm Atten 30 B 1.950 dBm
#Samp
Log
10
dB/ ) .
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 24.88 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.67 dBm /16.5834 MHz -59.53 dBm/Hz
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CH Low ( IEEE 802.11a mode-Chain 1)

W Agilent 23:23:43 Nov 21, 2007 R T

Peak Power Spectral Density, a Mode Low Ch. Mkr1 5.498 10 GHz
Ref 30 dBm Atten 30 B 1.634 dBm
#Samp
Log

10

dB/ &
Offst
125
dB

bl

11.0
dBm
FPAvg
100
W1 S2
Center 5.500 00 GHz Span 24.77 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.85 dBm /16.5162 MHz -59.33 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 1)

e Agilent 23:34:50 Mow 21, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkri1 5.601 53 GHz
Ref 30 dBmm Atten 30 B 2.011 dBm
FSamp
Log
10

dB/ . . [+)
Offst
12.5
dB
]} o
11.0
dBm
|5PAvg
100
W1 S2
Center 5.600 00 GHz Span 24.83 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.84 dBm /16.5531 MHz -59.35 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

e Agilent 23:39:19 Mov 21, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.704 70 GHz
Ref 30 dBm Atten 30 JdB 0.443 dBm
#Samp
Log
10
B/ , i ol .
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 24.74 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.05 dBm /16.4941 MHz -60.12 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 mode / 5470MHz ~ 5725MHz)

- Agilent 14:57:55 Mow 21, 2007
Power Spectral Density, HT20 Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

R T
Mkr1 5.500 75 GHz
1.650 dBm

#Samp

Log
10

dB/ &

Offst

125
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.500 00 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.52 dBm /16.5744 MHz

Span 24.86 MHz
Sweep 1 ms {601 pts)

Power Spectral Density

-59.68 dBm/Hz

e Agilent 15:04:07 Mow 21, 2007
Fower Spectral Density, HT20 Mode Mid Ch.
Ref 30 dBm Atten 30 B

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

BT
Mkr1 5.606 70 GHz
1.457 dBm

FSamp

Log
10

dB/

Offst

125
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.600 00 GHz
|#¥Res BW 1 MHz #VBW 3 MHz

Channel Power

12.68 dBm /16.5510 MHz

Span 24.83 MHz
Sweep 1 ms (601 pts)

Power Spectral Density

-59.51 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 15:10:30 Mov 21, 2007 R T
Power Spectral Density, HT20 Mode High Ch. Mkr1 5.701 16 GHz
Ref 30 dBm Atten 30 B 0.802 dBm
#Samp
Log
10
dB/ o
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 24.89 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.76 dBm /16.5964 MHz -59.44 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 21:40:43 Nov 21, 2007 R T

Power Spectral Density, HT20 Mode Low Ch. Mkr1 5.498 96 GHz
Ref 30 dBm Atten 30 B 1.916 dBm
#Samp
Log

10

dB/ } &
Offst
125
dB

bl

11.0
dBm
FPAvg
100
W1 S2
Center 5.500 00 GHz Span 24.86 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.59 dBm /16.5715 MHz -59.61 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

@ Agilent 21:47:16 Mow 21, 2007 R T

Fower Spectral Density, HT20 Mode Mid Ch. Mkri1 5.601 50 GHz
Ref 30 dBm Atten 30 B 1.913 dBm
FSamp
Log

10

dB/ ] ©
Offst
12.5
dB

]}

11.0
dBm
|5PAvg
100
W1 S2
Center 5.600 00 GHz Span 26.3% MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.81 dBm /17.5917 MHz -59.64 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 22:54:30 Mov 21, 2007 R T
Power Spectral Density, HT20 Mode High Ch. Mkr1 5.698 16 GHz
Ref 30 dBm Atten 30 B 1.983 dBm
#Samp
Log
10
dB/ o)
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 26.3 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.86 dBm /17.5354 MHz -59.58 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 15:47:55 Mov 21, 2007 R T
Power Spectral Density, HT40 Mode Low Ch. Mkr1 5.512 32 GHz
Ref 30 dBm Atten 30 B -2.286 dBm
#Samp
Log
10
dB/
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.510 00 GHz Span 53.47 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.43 dBm /35.6496 MHz -63.09 dBm/Hz

CH Middle ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 15:54:13 Mow 21, 2007 R T
Fower Spectral Density, HT40 Mode Mid Ch. Mkr1 5,590 15 GHz
Ref 30 dBm Atten 30 B 0.674 dBm
FSamp
Log
10
dB/ &
Offst
12.5
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.590 00 GHz Span 53.48 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.63 dBm /35.6550 MHz -62.89 dBm/Hz
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CH High ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 16:00:16 Mov 21, 2007 R T
Power Spectral Density, HT40 Mode High Ch. Mkr1 5.695 88 GHz
Ref 30 dBm Atten 30 JdB -1.661 dBm
#Samp
Log
10
dB/
Offst
125
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.690 00 GHz Span 53.5 MH:z
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.67 dBm /35.6647 MHz -62.85 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 20:49:13 Nov 21, 2007 R T

Power Spectral Density, HT40 Mode Low Ch. Mkr1 5.508 30 GHz
Ref 30 dBm Atten 30 JdB -2.768 dBm
#Samp
Log

10

dB/
Offst
125
dB

bl

11.0
dBm
FPAvg
100
W1 S2
Center 5.510 00 GHz Span 53.57 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

L

Channel Power Power Spectral Density

12.72 dBm /35.7153 MHz -62.80 dBm/Hz

CH Middle ( IEEE 802.11n HT40 mode-Chain 1)

W@ Agilent 20:56:50 Mow 21, 2007 R T

Fower Spectral Density, HT40 Mode Mid Ch. Mkri1 5.590 87 GHz
Ref 30 dBm Atten 30 JdB 1,790 dBm
FSamp
Log

10

dB/
Offst
12.5
dB

]}

11.0
dBm
|5PAvg
100
W1 S2
Center 5.590 00 GHz Span 53.4 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.73 dBm /35.5972 MHz -62.78 dBm/Hz
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CH High ( IEEE 802.11n HT40 mode-Chain 1)

e Agilent 21:10:22 Mov 21, 2007 RL
Power Spectral Density, HT40 Mode High Ch. Mkr1 5.646 62 GHz
Ref 30 dBm Atten 30 JdB 2.515 dBm
#Samp
Log
10
dB/
Offst
125
dB
bl
11.0
dBm |
FPAvg
100
W1 S2
Center 5.670 00 GHz Span 53.53 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms {601 pts)

Channel Power Power Spectral Density

12.41 dBm /35.6877 MHz -63.11 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11a Combine mode / 5150MHz ~ 5250MHz)

- Agilent 11:29:119 Dec 25, 2007
Peak Power Spectral Density, a Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11a Combine mode )

R T
Mkr1 5.172 38 GHz
3.551 dBm

#Samp

Log
10

dB/ -9

Offst

16.1
iB

1]}

4.0

dBm

FPAvg
100

W1 S2

Center 5,180 00 GH:z
#Res BW 1 MHz

Channel Power

12.95 dBm /16.5650 MHz

#VBW 3 MHz

Span 24.85 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-59.24 dBm/Hz

e Agilent 11:33:58 Dec 25, 2007
Feak Power Spectral Density, a Mode Mid Ch.
Ref 30 dBmm Atten 30 B

CH Middle ( IEEE 802. 11a Combine mode )

BT
Mkr1 5.218 76 GHz
3.456 dBm

FSamp

Log
10

dB/

Offst

16.1
B

i}

4.0

dBm

|5PAvg
100

W1 S2

Center 5.220 00 GHz
|#Res BW 1 MHz

Channel Power

13.49 dBm /16.5390 MHz

#VBW 3 MHz

Span 24.81 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-58.69 dBm/Hz
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CH High ( IEEE 802. 11a Combine mode )

e Agilent 11:36:23 Dec 25, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.233 00 GHz
Ref 30 dBm Atten 30 B 3.655 dBm
#Samp
Log
10
dBf £
Offst
16.1
dB
bl - ]
4.0
dBm
FPAvg
100
W1 S2
Center 5.240 00 GHz Span 24.85 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

14.55 dBm /16.5690 MHz -57.64 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 Combine mode / 5150MHz ~ 5250MHz)

e Agilent 11:39:14 Dec 25, 2007
Peak Power Spectral Density, a Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11n HT20 Combine mode )

R T
Mkr1 5.180 00 GHz
3.485 dBm

#Samp

Log
10

dB/

Offst

16.1
iB

1]}

4.0

dBm

FPAvg
100

W1 S2

Center 5,180 00 GHz
#Res BW 1 MHz

Channel Power

14.82 dBm /17.5100 MHz

#VBW 3 MHz

Span 26.27 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-57.61 dBm/Hz

e Agilent 11:41:38 Dec 25, 2007
Feak Power Spectral Density, a Mode Mid Ch.
Ref 30 dBmm Atten 30 B

CH Middle ( IEEE 802. 11n HT20 Combine mode )

BT
Mkr1 5.219 48 GHz
2.792 dBm

FSamp

Log
10

dB/
Offst

16.1
B

i}

4.0

dBm

|5PAvg
100

W1 S2

Center 5.220 00 GHz
|#Res BW 1 MHz

Channel Power

14.42 dBm /17.4780 MHz

#VBW 3 MHz

Span 26.22 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-58.00 dBm/Hz
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CH High ( IEEE 802. 11n HT20 Combine mode )

e Agilent 11:44:38 Dec 25, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.239 56 GHz
Ref 30 dBm Atten 30 B 3.512 dBm
#Samp
Log
10
dB/
Offst
16.1
dB
bl
4.0
dBm
FPAvg
100
W1 S2
Center 5.240 00 GH:z Span 26.2 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

14.61 dBm /17.4650 MHz -57.81 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 Combine mode / 5150MHz ~ 5250MH2z)

- Agilent 12:88:16 Dec 25, 2007
Peak Power Spectral Density, a Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11n HT40 Combine mode )

R T
Mkr1 5.183 53 GHz
1479 dBm

#Samp

Log
10

dB/
Offst

o

16.1
iB

1]}

4.0

dBm

FPAvg
100

W1 S2

Center 5,190 00 GHz
#Res BW 1 MHz

Channel Power

14.87 dBm /35.9560 MHz

#VBW 3 MHz

Span 53.93 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-60.68 dBm/Hz

e Agilent 13:01:18 Dec 25, 2007
Feak Power Spectral Density, a Mode High Ch.
Ref 30 dBmm Atten 30 B

CH High ( IEEE 802. 11n HT40 Combine mode )

BT
Mkr1 5.215 35 GHz
2.190 dBm

FSamp

Log
10

a'd

dB/

Offst

16.1
B

i}

4.0

dBm

|5PAvg
100

W1 S2

Center 5.230 00 GHz
|#Res BW 1 MHz

Channel Power

15.63 dBm /35.9631 MHz

#VBW 3 MHz

Span 53.94 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-59.93 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11a Combine mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11a Combine mode )

i Agilent 13:06:30 Dec 25, 2007 R T
Peak Power Spectral Density, a Mode Low Ch. Mkr1 5.260 83 GHz
Ref 30 dBm Atten 30 JdB 5.747 dBm
#Samp
Log
10
dB/
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.260 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

16.37 dBm /16.5185 MHz -55.81 dBm/Hz

CH Middle ( IEEE 802. 11a Combine mode )

e Agilent 13:09:14 Dec 25, 2007 R T
Feak Power Spectral Density, a Mode Mid Ch. Mkr1 5.272 76 GHz
Ref 30 dBmm Atten 30 B 5.836 dBm
FSamp
Log
10
dB/
Offst
16.1
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.280 00 GHz Span 24.81 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

16.40 dBm /16.5428 MHz -55.79 dBm/Hz
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CH High ( IEEE 802. 11a Combine mode )

e Agilent 13:12:11 Dec 25, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.318 10 GHz
Ref 30 dBm Atten 30 JdB 6.408 dBm
#Samp
Log
10
dB/
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

16.71 dBm /16.5177 MHz -55.47 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 Combine mode / 5250MHz ~ 5350MH2z)

- Agilent 13:21:42 Dec 25, 2007
Peak Power Spectral Density, a Mode Low Ch.
Ref 30 dBmm Atten 30 B

CH Low ( IEEE 802.11n HT20 Combine mode )

R T
Mkr1 5.257 90 GHz
6.071 dBm

#Samp

Log
10

dB/

Offst

16.1
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.260 00 GHz
#Res BW 1 MHz

Channel Power

17.11 dBm /17.5172 MHz

#VBW 3 MHz

Span 26.28 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-55.33 dBm/Hz

e Agilent 13:18:29 Dec 25, 2007
Feak Power Spectral Density, a Mode Mid Ch.
Ref 30 dBmm Atten 30 B

CH Middle ( IEEE 802. 11n HT20 Combine mode )

BT
Mkr1 5.273 04 GHz
5.484 dBm

FSamp

Log
10

dB/

Offst

16.1
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.280 00 GHz
|#Res BW 1 MHz

Channel Power

16.93 dBm /17.5146 MHz

#VBW 3 MHz

Span 26.27 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-55.51 dBm/Hz
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CH High ( IEEE 802. 11n HT20 Combine mode )

e Agilent 13:14:39 Dec 25, 2007 R T
Peak Power Spectral Density, a Mode High Ch. Mkr1 5.32192 GHz
Ref 30 dBm Atten 30 B 5.977 dBm
#Samp
Log
10
dB/
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5,320 00 GHz Span 26.22 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

17.04 dBm /17.4780 MHz -55.39 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 Combine mode / 5250MHz ~ 5350MH2z)

- Agilent 13:24:29 Dec 25, 2007
Spectral Density, HT40 Mode Low Ch.
Ref 30 dBm Atten 30 B

CH Low ( IEEE 802.11n HT40 Combine mode )

R T
Mkr1 5.263 17 GHz
2.920 dBm

#Samp

Log
10

dB/ b

Offst

16.1
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.270 00 GHz
#Res BW 1 MHz

Channel Power

16.21 dBm /35.9677 MHz

#VBW 3 MHz

Span 53.95 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-59.34 dBm/Hz

e Agilent 13:27:29 Dec 25, 2007
Spectral Density, HT40 Mode High Ch.
Ref 30 dBmm

Atten 30 JdB

CH High ( IEEE 802. 11n HT40 Combine mode )

BT
Mkr1 5.316 90 GHz
4.050 dBm

FSamp

Log
10

dB/

Offst

16.1
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.310 00 GHz
|#Res BW 1 MHz

Channel Power

16.61 dBm /35.8358 MHz

#VBW 3 MHz

Span 53.75 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-58.93 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11a Combine mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11a Combine mode )

e Agilent 13:30:32 Dec 25, 2007 R T
Spectral Density, a Mode Low Ch. Mkr1 5.499 22 GHz
Ref 30 dBm Atten 30 JdB 5.840 dBm
#Samp
Log
10
dB/
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.500 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

16.48 dBm /16.5177 MHz -55.70 dBm/Hz

CH Middle ( IEEE 802. 11a Combine mode )

e Agilent 13:33:59 Dec 25, 2007 R T
Spectral Density, a Mode Mid Ch. Mkr1 5.60173 GHz
Ref 30 dBm Atten 30 JdB 5.741 dBm
FSamp
Log
10
dB/
Offst
16.1
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.600 00 GHz Span 24.77 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

16.56 dBm /16.5128 MHz -55.62 dBm/Hz
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CH High ( IEEE 802. 11a Combine mode )

e Agilent 13:36:03 Dec 25, 2007 R T
Spectral Density, a Mode High Ch. Mkr1 5.707 11 GHz
Ref 30 dBm Atten 30 B 7.126 dBm
#Samp
Log
10
dB/
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.700 00 GHz Span 24.79 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

17.50 dBm /16.5237 MHz -54.68 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT20 Combine mode / 5470MHz ~ 5725MH2z)

- Agilent 13:45:32 Dec 25, 2007
Spectral Density, HT20 Mode Low Ch.
Ref 30 dBm Atten 30 B

CH Low ( IEEE 802.11n HT20 Combine mode )

R T
Mkr1 5.506 81 GHz
5.389 dBm

#Samp

Log
10

dB/

Offst

16.1
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.500 00 GHz
#Res BW 1 MHz

Channel Power

16.52 dBm /17.5648 MHz

#VBW 3 MHz

Span 26.35 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-55.92 dBm/Hz

e Agilent 13:42:53 Dec 25, 2007
Spectral Density, HT20 Mode Mid Ch.
Ref 30 dBmm

Atten 30 JdB

CH Middle ( IEEE 802. 11n HT20 Combine mode )

BT
Mkr1 5.607 10 GHz
5.263 dBm

FSamp

Log
10

dB/

Offst

16.1
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.600 00 GHz
|#Res BW 1 MHz

Channel Power

16.24 dBm /17.5232 MHz

#VBW 3 MHz

Span 26.28 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-56.20 dBm/Hz
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CH High ( IEEE 802. 11n HT20 Combine mode )

e Agilent 13:56:14 Dec 25, 2007 R T
Spectral Density, HT40 Mode High Ch. Mkr1 5.677 44 GHz
Ref 30 dBm Atten 30 JdB 3.469 dBm
#Samp
Log
10
dB/ ?
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.670 00 GHz Span 53.76 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

17.04 dBm /35.8431 MHz -58.51 dBm/Hz
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POWER SPECTRAL DENSITY (IEEE 802.11n HT40 Combine mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT40 Combine mode )

- Agilent 13:48:53 Dec 25, 2007
Spectral Density, HT40 Mode Low Ch.
Ref 30 dBm Atten 30 B

R T
Mkr1 5.502 48 GHz
2.276 dBm

#Samp

Log
10

dB/ o

Offst

16.1
iB

1]}

11.0

dBm

FPAvg
100

W1 S2

Center 5.510 00 GHz
#Res BW 1 MHz

Channel Power

16.45 dBm /35.8243 MHz

#VBW 3 MHz

Span 53.74 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-59.09 dBm/Hz

e Agilent 13:51:34 Dec 25, 2007
Spectral Density, HT40 Mode Mid Ch.
Ref 30 dBmm

Atten 30 JdB

CH Middle ( IEEE 802. 11n HT40 Combine mode )

BT
Mkr1 5.604 14 GHz
2.836 dBm

FSamp

Log
10

dB/

Offst

16.1
B

i}

11.0

dBm

|5PAvg
100

W1 S2

Center 5.590 00 GHz
|#Res BW 1 MHz

Channel Power

16.47 dBm /35.8018 MHz

#VBW 3 MHz

Span 53.7 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-59.07 dBm/Hz
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CH High ( IEEE 802. 11n HT40 Combine mode )

e Agilent 13:56:14 Dec 25, 2007 R T
Spectral Density, HT40 Mode High Ch. Mkr1 5.677 44 GHz
Ref 30 dBm Atten 30 JdB 3.469 dBm
#Samp
Log
10
dB/ ?
Offst
16.1
dB
bl
11.0
dBm
FPAvg
100
W1 S2
Center 5.670 00 GHz Span 53.76 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

17.04 dBm /35.8431 MHz -58.51 dBm/Hz
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8.5 PEAK EXCURSION
LIMIT

8 15.407 (a) (6), the ratio of the peak excursion of the modulation envelope (measured using a
peak hold function) to the peak transmit power (measured as specified above) shall not exceed
13 dB across any 1 MHz bandwidth or the emission bandwidth whichever is less.

TEST EQUIPMENTS

Description & Manufacturer Model No. Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 October 25, 2007

AGILENT SPECTRUM ANALYZER | E4446A MY433602.52 June 06, 2007

TEST SETUP

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

The test is performed in accordance with <FCC Public Notice: APPENDIX A Guidelines for

Assessing Unlicensed National Information Infrastructure (U-NII) Devices> — Part 15,

Subpart E, August 2002.

1. Place the EUT on the table and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to spectrum.

3. Trace A, Set RBW =1MHz, VBW 3MHz, with peak detector and Max. hold, Span >
26dB Bandwidth (Base Mode).

4. Delta Mark trace A Maximum frequency and trace B same frequency.

5. Repeat the above procedure until measurements for all frequencies were complete.
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TEST RESULTS
No non-compliance noted
IEEE 802.11a mode (5150MHz ~ 5250MHZz)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chain1 | (dBm) | Chain0 | Chain 1
Low 5180 8.59 9.98 13 -4.41 -3.02 PASS
Middle 5220 9.37 7.42 13 -3.63 -5.58 PASS
High 5240 8.60 10.77 13 -4.40 -2.23 PASS
IEEE 802.11n HT20 mode (5150MHz ~ 5250MHZz)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chain1 | (dBm) | Chain0 | Chain 1
Low 5180 8.53 9.75 13 -4.47 -3.25 PASS
Middle 5220 11.46 11.71 13 -1.54 -1.29 PASS
High 5240 9.58 10.32 13 -3.42 -2.68 PASS
IEEE 802.11n HT40 mode (5150MHz ~ 5250MHZz)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chain1 | (dBm) | Chain0 | Chain1
Low 5190 9.90 9.99 13 -3.10 -3.01 PASS
High 5230 8.38 11.74 13 -4.62 -1.26 PASS
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IEEE 802.11a mode (5250MHz ~ 5350MHZz)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chain1 | (dBm) | Chain0 | Chain 1
Low 5260 9.90 10.22 13 -3.10 -2.78 PASS
Middle 5280 9.47 10.47 13 -3.53 -2.53 PASS
High 5320 9.37 9.99 13 -3.63 -3.01 PASS
IEEE 802.11n HT20 mode (5250MHz ~ 5350MHz)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MH2) Chain0 | Chain1 | (dBm) | Chain0 | Chain 1
Low 5260 8.68 10.56 13 -4.32 -2.44 PASS
Middle 5280 8.77 9.68 13 -4.23 -3.32 PASS
High 5320 9.54 10.14 13 -3.46 -2.86 PASS
IEEE 802.11n HT40 mode (5250MHz ~ 5350MH?z)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MH2) Chain0 | Chain1 | (dBm) | Chain0 | Chain 1
Low 5270 10.36 9.87 13 -2.64 -3.13 PASS
High 5310 9.34 10.76 13 -3.66 -2.24 PASS
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IEEE 802.11a mode (5470MHz ~ 5725MH?2)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chain1 | (dBm) | Chain0 | Chain1
Low 5500 10.06 9.58 13 -2.94 -3.42 PASS
Middle 5600 8.97 9.50 13 -4.03 -3.50 PASS
High 5700 9.09 9.39 13 -3.91 -3.61 PASS
IEEE 802.11n HT20 mode (5470MHz ~ 5725MH2z)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chainl | (dBm) | Chain0 | Chain1
Low 5500 9.39 9.89 13 -3.61 -3.11 PASS
Middle 5600 10.51 10.08 13 -2.49 -2.92 PASS
High 5700 8.77 10.11 13 -4.23 -2.89 PASS
IEEE 802.11n HT40 mode (5470MHz ~ 5725MH2z)
Channel Peak Excursion |Maxmum Margin
Channel | Frequency (dBm) Limit (dB) Pass / Fail
(MHz) Chain0 | Chainl | (dBm) | Chain0 | Chain1
Low 5510 9.43 9.61 13 -3.57 -3.39 PASS
Middle 5590 8.95 9.61 13 -4.05 -3.39 PASS
High 5670 8.51 9.69 13 -4.49 -3.31 PASS
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PEAK EXCURSION ( IEEE 802.11a mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11a mode-Chain 0)

#e Agilent 18:13:30 Nov 21, 2007 R T

Peak Ewxcursion, a Mode Low Ch. a Mkrl B Hz
Ref 36 dBm Atten 30 dB 3.59 dB
#Peak
Log
14
dB/
Dffst
12.5
dB |

*

Ll

g™
I

#PAug

Viow2
Center 5.188 8@ GHz Span 24.8 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 28 ms (GO pts)

Channel Power Power Spectral Density

18.04 dBm /16.536@ MHz -53.14 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 0)

3 Agilent 10:35:18 Nov 21, 2007 R T
Peak Excursion, a Mode Mid Ch. a Mkrl @ Hz
Ref 38 dBm Atten 30 dB 9.37 dB
#Peak |
Log 1
18 9.
dB/ L Py,
Dffst
12.5
dB | it

¥

#PAvyg

W1 o2
Center 5.220 00 GHz Span 24,84 MHz
#fes BH 1 MHz #\BH 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.83 dBm /16.5587 MHz -53.16 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

#e Agilent 18:43:11 Nov 21, 2007 R T

Peak Ewcursion, a Mode High Ch. a Mkrl @ Hz
Ref 36 dBm Atten 30 dB 3.60 dB
#Peak
Log
14
dB/
Dffst
12.5

dB "

*

r
s

i
oG

g

#PAug

Viow2
Center 5.248 8@ GHz Span 24,88 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 28 ms (GO pts)

Channel Power Power Spectral Density

18.14 dBm /16.5843 MHz -53.06 dBm/Hz
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CH Low ( IEEE 802.11a mode-Chain 1)

W Agilent 10:52:46 MNov 21, 2007
Peak Ewxcursion, a Mode Low Ch.
Ref 36 dBm

Atten 30 dB

R T
a Mkrl B Hz
9.98 dB

#Peak

*

Log
14

.
.

ow

dB/

4

Offst

12.5
| =T

#PAug

V1 w2

Center 5.188 8@ GHz
#Res BH 1 MHz

Channel Power

18.77 dBm /16.5232 MHz

#YBH 3 MHz

Span 24,78 MHz
Sweep 28 ms (GO pts)

Power Spectral Density

-53.41 dBm/Hz

e Agilent 15:54:46 Mov 28, 2007
Peak Excursion, a Mode Mid Ch.

Ref 30 dBm Atten 30 dB

CH Middle ( IEEE 802.11a mode-Chain 1)

BT
A bkel O Hz
7.42dB

HPeak

*

Log
10

dB/

Offst

125
B T

|5PAvg

V1 V2

Center 5.220 00 GHz
|#Res BW 1 MHz

Channel Power

17.82 dBm /17.5878 MHz

#VBW 3 MHz

Span 26.38 MHz
Sweep 20 ms (601 pts)

FPower Spectral Density

-54.63 dBm/Hz




Compliance Certification Services Inc. FCCID J9C-65VF438P2
Report No. 71108001-RP1-1

Page 184  of 323

CH High ( IEEE 802.11a mode-Chain 1)

- Agilent 16:00:06 Mov 28, 2007 R T

Peak Excursion, a Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 10,77 dB
P eak
Log
10 L
dB/ | o
Offst '
12.5
[1]; S

*

FPAvg

V1 V2
Center 5.240 00 GH:z Span 26.46 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

17.44 dBm /17.6367 MHz -55.03 dBm/Hz
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PEAK EXCURSION (IEEE 802.11n HT20 mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 14:04:36 Nov 21, 2007 R T

Peak Ewxcursion, HT28 Mode Low Ch. a Mkrl B Hz
Ref 36 dBm Atten 30 dB 3.53 dB
#Peak
Log
14
dB/
Dffst
12.5
dB .

*

ol

u
El

&

#PAug

Viow2
Center 5.188 8@ GHz Span 26.36 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 28 ms (GO pts)

Channel Power Power Spectral Density

18.89 dBm /17.5723 MHz -53.56 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 15:16:07 Mov 28, 2007 R T

Peak Excursion, a Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 11.46 dB
HPeak
Log

10 &
B/

Offst
12.5 7
B

*

|5PAvg

V1 W2
Center 5.220 00 GHz Span 26.37 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power FPower Spectral Density

17.70 dBm /17.5798 MHz -54.75 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)

- Agilent 15:26:15 Mov 28, 2007 R T
Peak Excursion, a Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.58 dB
P eak
Log
10 L+
dB/ &
Offst
12.5
dB

*

FPAvg

V1 V2
Center 5.240 00 GH:z Span 26.42 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.16 dBm /17.6164 MHz -54.30 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
W Agilent 13:40:20 Nov 21, 2007 R T
Peak Excursion, HT28 Mode Low Ch. a Mkrl @ Hz
Ret 38 dBm Atten 38 dB 9.75 dB
#Peak
Log 1 *
1@ ﬁ
dBs A Pl
Offst
125
dB —
#PAug
A
Center 5,186 B GHz Span 26.42 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 20 ms (681 pts)
Channel Power Power Spectral Density
18.99 dBm /17.6131 MHz -53.47 dBm/Hz
CH Middle ( IEEE 802.11n HT20 mode-Chain 1)
Agilent 16:12:46 how 28, 2007 R T
Peak Excursion, a Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 11.71dB
HPeak |
Log i
10 <
dB/ , DY, SRR
Offst
12.5
B
|5PAvg
V1 W2
Center 5.220 00 GHz Span 26.36 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
17.85 dBm /17.5765 MHz -54.60 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

- Agilent 16:21:34 Mow 28, 2007 R T
Peak Excursion, a Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 10,32 dB
P eak
Log
10
dB/
Offst
12.5
dB

*

FPAvg

V1 V2
Center 5.240 00 GHz Span 26.33 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

17.59 dBm /17.5864 MHz -54.87 dBm/Hz
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PEAK EXCURSION (IEEE 802.11n HT40 mode / 5150MHz ~ 5250MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 14:53:47 Nov 21, 2007 R T

Peak Ewxcursion, HT48 Mode Low Ch. a Mkrl B Hz
Ref 36 dBm Atten 30 dB 9.98 dB
#Peak
Lo
1o b
dB/‘ i
Offst

*

12.5
dB

#PAug

Viow2
Center 5.198 8@ GHz Span 53.48 MHz
#Res BH 1 MHz #\BH & MHz Sweep 28 ms (GO pts)

Channel Power Power Spectral Density

18.03 dBm /35.6532 MHz -56.49 dBm/Hz

CH High ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 14:41:32 Mow 28, 2007 R T

Feak Excursion, a Mode High Ch. A& Mkrl 0 Hz
Ref 30 dBm Atten 30 B 8.38 dB
#Peak
Log
10
dB/ &
Offst
12.5
dB

*

G

|5PAvg

V1 W2
Center 5.230 00 GHz Span 53.57 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power FPower Spectral Density

19.22 dBm /35.7121 MHz -56.31 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)
W Agilent 15:03:37 MNov 21, 2007 R T
Peak Excursion, HT48 Mode Low Ch. a Mkrl @ Hz
Ref 38 dBm Atten 38 dB 9.99 dB
#Peak
Log *
1@ s
dB/ e
Offst
12.5
dB
#PAug
V1 ow2
Center 5.198 8 GHz Span 53.53 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 20 ms (681 pts)
Channel Power Power Spectral Density
19.01 dBm /35.6861 MHz -56.51 dBm/Hz
CH High ( IEEE 802.11n HT40 mode-Chain 1)
Agilent 16:40:17 how 28, 2007 R T
Feak Excursion, a Mode High Ch. A& Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 11.74 dB
HPeak
Log i
10 O
dB/ |
Offst ¥ '
12.5
B
!
|5PAvg
V1 W2
Center 5.230 00 GHz Span 53.45 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
19.12 dBm /35.6336 MHz -56.40 dBm/Hz
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PEAK EXCURSION ( IEEE 802.11a mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11a mode-Chain 0)

Agilent 10:06:29 Mow 21, 2007 R T

Peak Excursion, a Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 9901 dB
HPeak
Log |
10 » . e L e
B/ o]
Offst
12.5
iB

FPAvg
100

V1 V2
Center 5.260 00 GHz Span 24.71 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.33 dBm /16.4737 MHz -52.84 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 0)
e Agilent 10:18:00 Mov 21, 2007 R T
Peak Excursion, a Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 3.47 dB
HPeak
Log |
| [/ S A A A— A E— e
B/ L4}
Offst

125 T
B

|5PAvg

V1 W2
Center 5.280 00 GHz Span 24.77 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.80 dBm /16.5147 MHz -53.38 dBm/Hz
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- Agilent 10:34:25 Mow 21, 2007

CH High ( IEEE 802.11a mode-Chain 0 )

R T

Peak Excursion, a Mode High Ch.

Ref 30 dBm Atten 30 dB

A kel O Hz
9.37 dB

HPeak

*

Log

dB/

10 R —

Offst

125
iB

FPAvg

V1 V2

Center 5,320 00 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

18.98 dBm /16.5404 MHz

Span 24.81 MH
Sweep 20 ms (601 pts)

Power Spectral Density

-53.20 dBm/Hz

z
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CH Low ( IEEE 802.11a mode-Chain 1)
W Agilent 10:44:42 Nov 21, 2007 R T
Peak Excursion, a-ch1 Mode Low Ch, A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 10,22 dB
P eak
Log i
10 W : g
(IB'I.. ME— o SN
Offst
125
dB
FPAvg
V1 V2
Center 5.260 00 GHz Span 24.81 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
19.04 dBm /16.5420 MHz -53.15 dBm/Hz
CH Middle ( IEEE 802.11a mode-Chain 1)
e Agilent 10:54:05 Mov 21, 2007 BT
Peak Excursion, a-ch1 Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 B 10,47 dB
HPeak
Log i
10 PR W Q
dB/ s 3
Offst
12.5
dB 3
|5PAvg
V1 V2
Center 5.280 00 GHz Span 24.77 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
18.99 dBm /16.5111 MHz -53.19 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

- Agilent 11:00:22 Mow 21, 2007 R T

Peak Excursion, a-ch1 Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.99 dB
P eak
Log

10 - it i s
dB/ <&
Offst
12.5
dB

*

FPAvg

V1 V2
Center 5,320 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.76 dBm /16.5189 MHz -53.42 dBm/Hz
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PEAK EXCURSION (IEEE 802.11n HT20 mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

Agilent 12:34:37 Mow 21, 2007
Peak Excursion, HT20-CHO Mode Low Ch.
Ref 30 dBm Atten 30 dB

R T
A kel O Hz
868 dB

HPeak

*

Log

10
dB/

Offst

125
iB

FPAvg

V1 V2

Center 5.260 00 GHz
#Res BW 1 MHz

Channel Power

19.26 dBm /17.5975 MHz

#VBW 3 MHz

Span 26.4 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-53.19 dBm/Hz

e Agilent 12:41:00 Mov 21, 2007
Peak Excursion, HT20-CHO Mode Mid Ch.
Ref 30 dBm Atten 30 dB

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

BT
A bkel O Hz
B8.77 dB

HPeak

*

Log
10

dB/

Offst

125
B

|5PAvg

V1 V2

Center 5.280 00 GHz
|#Res BW 1 MHz

Channel Power

18.66 dBm /17.6082 MHz

#VBW 3 MHz

Span 26.41 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-53.79 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)

- Agilent 12:46:59 Mov 21, 2007 R T

Peak Excursion, HT20-CHO Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 JdB 954 dB
P eak |
Log
10 ¢
dB/

Offst
12.5
dB

*

FPAvg

V1 V2
Center 5,320 00 GHz Span 26.33 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.03 dBm /17.5547 MHz -53.41 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)

Agilent 13:03:15 Mo 21, 2007 RL

Peak Excursion, HT20-CH1 Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 10.56 dB
HPeak
Log
10
B/ [+
Offst
12.5
iB VA

*

FPAvg

V1 V2
Center 5.260 00 GHz Span 26.4 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.69 dBm /17.5983 MHz -53.76 dBm/Hz

CH Middle ( IEEE 802.11n HT20 mode-Chain 1)

W@ Agilent 13:08:50 Mow 21, 2007 R T
Fower Spectral Density, HT20 Mode Mid Ch. Mkri1 5.281 36 GHz
Ref 30 dBm Atten 30 B 2.229 dBm
FSamp
Log
10
dB/ | @
Offst
12.5
dB
]}
11.0
dBm
|5PAvg
100
W1 S2
Center 5.280 00 GHz Span 26.3% MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

12.74 dBm /17.5952 MHz -59.72 dBm/Hz




Compliance Certification Services Inc. FCCID J9C-65VF438P2
Report No. 71108001-RP1-1

Page 198  of 323

CH High ( IEEE 802.11n HT20 mode-Chain 1)

- Agilent 131718 Mov 21, 2007 R T

Peak Excursion, HT20-CH1 Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 JdB 10.14 dB
P eak
Log

10 i A i i S L
dB/ o <&
Offst
12.5
dB

*

FPAvg

V1 V2
Center 5,320 00 GHz Span 26.44 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.04 dBm /17.6254 MHz -53.42 dBm/Hz
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PEAK EXCURSION ( IEEE 802.11n HT40 mode / 5250MHz ~ 5350MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

Agilent 20:27:50 Mow 21, 2007
Peak Excursion, HT40-CHO Mode Low Ch.
Ref 30 dBm Atten 30 dB

R T
A kel O Hz
10.36 dB

HPeak

*

Log

10
dB/

Offst

125
iB

FPAvg

V1 V2

Center 5.270 00 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

17.95 dBm /35.6063 MHz

Span 53.41 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-57.56 dBm/Hz

W Agilent 14:03:11 Mow 21, 2007
Feak Excursion, HT40-CHO Mode High Ch.
Ref 30 dBm Atten 30 B

CH High ( IEEE 802.11n HT40 mode-Chain 0)

BT
A bkel O Hz
59.34 dB

HPeak

*

Log
10

B/ N

Offst

125
B

|5PAvg

V1 V2

Center 5.310 00 GHz

J#Res BW 1 MHz #VBW 3 MHz

Channel Power

19.30 dBm /35.6217 MHz

Span 53.43 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-56.21 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)
e Agilent 113412 Mo 28, 2007 R T
Peak Excursion, a Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.87 dB
P eak
Log i
10 Y
dB/ o
Offst
12.5
dB
FPAvg
V1 W2
Center 5.270 00 GHz Span 53.55 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
18.98 dBm /35.7021 MHz -56.55 dBm/Hz
CH High ( IEEE 802.11n HT40 mode-Chain 1)
@ Agilent 11:09:13 Mow 28, 2007 R T
Feak Excursion, a Mode High Ch. A& Mkrl 0 Hz
Ref 30 dBm Atten 30 B 10,76 dB
#Peak |
Log } ]
10 &
dB/
Offst
12.5
dB
|5PAvg
V1 W2
Center 5.310 00 GHz Span 53.29 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
19.03 dBm /35.5296 MHz -56.48 dBm/Hz
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PEAK EXCURSION ( IEEE 802.11a mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11a mode-Chain 0)

Agilent 14:18:24 Mo 21, 2007 R T

Peak Excursion, a Mode Low Ch. A kel O Hz
Ref 30 dBm Atten 30 dB 10.05 dB
HPeak
Log
10 S -
B/ ) [+3
Offst
12.5
iB

*

FPAvg

V1 V2
Center 5,500 00 GHz Span 24.78 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.91 dBm /16.5191 MHz -53.26 dBm/Hz

CH Middle ( IEEE 802.11a mode-Chain 0)

W Agilent 14:45:42 Mov 21, 2007 R T

Peak Excursion, a Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 5.97 dB
HPeak
Log

10 S R
B/ Lol
Offst
12.5
B e

|5PAvg

V1 W2
Center 5.600 00 GHz Span 24.8 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.91 dBm /16.5345 MHz -53.27 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 0 )

- Agilent 14:51:44 Mow 21, 2007 R T

Peak Excursion, a Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.09 dB
P eak
Log

10 4
dB/ <&
Offst
12.5
dB it

*

FPAvg

V1 V2
Center 5.700 00 GHz Span 24.88 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.22 dBm /16.5834 MHz -52.97 dBm/Hz
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CH Low ( IEEE 802.11a mode-Chain 1)
e Agilent 23:31:02 Nov 21, 2007 R T
Peak Excursion, a Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 355 dB
HPeak
Log i
10 — PR b —
B/ - < B
Offst
12.5
iB L
#PAvg
V1 W2
Center 5,500 00 GHz Span 24.77 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Pawver Power Spectral Density
19.03 dBm /16.5162 MHz -53.15 dBm/Hz
CH Middle ( IEEE 802.11a mode-Chain 1)
e Agilent 23:36:08 Mov 21, 2007 R T
Peak Excursion, a Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 350 dB
HPeak
Log ]
10 PN R P 2L sitoac
B/ . ey
Offst
12.5
B
|5PAvg
V1 W2
Center 5.600 00 GHz Span 24.83 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
19.07 dBm /16.5531 MHz -53.12 dBm/Hz
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CH High ( IEEE 802.11a mode-Chain 1)

- Agilent 23:40:34 Mow 21, 2007 R T
Peak Excursion, a Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.39 dB
B!
Log
10 WU I
dB/ - &
Offst
12.5
dB |

*

FPAvg

V1 V2
Center 5.700 00 GHz Span 24.74 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

12.57 dBm /16.4941 MHz -59.60 dBm/Hz
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PEAK EXCURSION (IEEE 802.11n HT20 mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT20 mode-Chain 0)

Agilent 15:00:06 Mo 21, 2007
Peak Excursion, HT20-CHO Mode Low Ch.
Ref 30 dBm Atten 30 dB

R T
A kel O Hz
9.39 dB

HPeak

*

Log

dB/ <

10 S, VU I

Offst

125
iB

FPAvg

V1 V2

Center 5.500 00 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

19.33 dBm /16.5744 MHz

Span 24.86 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-52.86 dBm/Hz

W Agilent 23:09:31 Mov 21, 2007
Peak Excursion, HT20-CHO Mode Mid Ch.
Ref 30 dBm Atten 30 dB

CH Middle ( IEEE 802.11n HT20 mode-Chain 0)

BT
A bkel O Hz
1051 dB

HPeak

*

Log
10 ©

B/ &

Offst |

125 |
B

|5PAvg

V1 V2

Center 5.600 00 GHz

J#Res BW 1 MHz #VBW 3 MHz

Channel Power

18.86 dBm /16.5510 MHz

Span 24.83 MHz
Sweep 20 ms (601 pts)

Power Spectral Density

-53.33 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 0)

- Agilent 15:11:59 Mow 21, 2007 R T

Peak Excursion, HT20-CHO Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 8.77 dB
P eak
Log

(1IN U IS N I I E— — .
dB/ | o
Offst
12.5
iB | ]

*

FPAvg

V1 V2
Center 5.700 00 GHz Span 24.89 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.07 dBm /16.5964 MHz -53.13 dBm/Hz
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CH Low ( IEEE 802.11n HT20 mode-Chain 1)
e Agilent 21:42:17 Mav 21, 2007 R T
Peak Excursion, HT20-CH1 Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.89 dB
P eak
Log i
10 Pt
dB/ a <&
Offst
12.5
dB -
FPAvg
V1 W2
Center 5.500 00 GHz Span 24.86 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
18.77 dBm /16.5715 MHz -53.42 dBm/Hz
CH Middle ( IEEE 802.11n HT20 mode-Chain 1)
W@ Agilent 21:48:56 Mow 21, 2007 R T
Peak Excursion, HT20-CH1 Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 B 10.08 dB
HPeak
Log i
10 S b
dB/ S &
Offst
12.5
dB .
|5PAvg
V1 W2
Center 5.600 00 GHz Span 26.3% MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
18.93 dBm /17.5917 MHz -53.53 dBm/Hz
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CH High ( IEEE 802.11n HT20 mode-Chain 1)

i Agilent 22:55:48 Mov 21, 2007 R T

Peak Excursion, HT20-CH1 Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 10,11 dB
P eak
Log
10 - i
dB/ ) i+
Offst
12.5
dB - e

*

FPAvg

V1 V2
Center 5.700 00 GHz Span 26.3 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.32 dBm /17.5354 MHz -53.12 dBm/Hz
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PEAK EXCURSION (IEEE 802.11n HT40 mode / 5470MHz ~ 5725MHz)

CH Low ( IEEE 802.11n HT40 mode-Chain 0)

Agilent 15:49:35 Mow 21, 2007 RL

Peak Excursion, HT40-CHO Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 343 dB
HPeak
Log
10
B/
Offst
12.5
iB

*

et

FPAvg

V1 V2
Center 5,510 00 GHz Span 53.47 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.95 dBm /35.6496 MHz -56.57 dBm/Hz

CH Middle ( IEEE 802.11n HT40 mode-Chain 0)

W Agilent 15:55:45 Mov 21, 2007 R T

Peak Excursion, HT40-CHO Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 dB 595 dB
HPeak
Log
10
B/ ~
Offst
12.5
B

*

|5PAvg

V1 W2
Center 5.590 00 GHz Span 53.48 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

18.98 dBm /35.6550 MHz -56.55 dBm/Hz
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CH High ( IEEE 802.11n HT40 mode-Chain 0)

- Agilent 16:01:37 Mow 21, 2007 R T

Peak Excursion, HT40-CHO Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 83.51 dB
P eak
Log
10
dB/ >
Offst
12.5
dB

*

FPAvg

V1 V2
Center 5.670 00 GHz Span 53.5 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.22 dBm /35.6647 MHz -56.30 dBm/Hz
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CH Low ( IEEE 802.11n HT40 mode-Chain 1)
e Agilent 20:51:27 Mav 21, 2007 RL
Peak Excursion, HT40-CH1 Mode Low Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 961 dB
P eak
Log ]
10
dB/
Offst
12.5
dB
FPAvg
V1 W2
Center 5.510 00 GHz Span 53.57 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
19.12 dBm /35.7153 MHz -56.41 dBm/Hz
CH Middle ( IEEE 802.11n HT40 mode-Chain 1)
W@ Agilent 20:56:23 Mow 21, 2007 R T
Peak Excursion, HT40-CH1 Mode Mid Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 B 961 dB
HPeak
Log i
10 &
dB/ o
Offst
12.5
dB
|5PAvg
V1 W2
Center 5.590 00 GHz Span 53.4 MHz
|#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)
Channel Power Power Spectral Density
19.35 dBm /35.5972 MHz -56.16 dBm/Hz
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CH High ( IEEE 802.11n HT40 mode-Chain 1)

- Agilent 21:04:56 Mov 21, 2007 R T

Peak Excursion, HT40-CH1 Mode High Ch. A Mkrl 0 Hz
Ref 30 dBm Atten 30 (B 9.69 dB
P eak
Log

10 &
dB/ P
Offst
12.5
dB

*

FPAvg

V1 V2
Center 5.670 00 GHz Span 53.53 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (601 pts)

Channel Power Power Spectral Density

19.07 dBm /35.6877 MHz -56.45 dBm/Hz
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8.6 CONDUCTED SPURIOUS EMISSION
LIMITS

15.407 (b) Undesirable Emission Limits: The peak emissions outside of the frequency bands of
operation shall be attenuated in accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of —27 dBm/MHz. Devices operating in the 5.25-5.35 GHz band
that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical
requirements for operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of —27 dBm/MHz in the 5.15-5.25 band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of —27 dBm/MHz.

TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT antenna
port conducted emissions meet the specified limit and to identify any spurious signals that require
further investigation of measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
1MHz. The video bandwidth is set to 1IMHz. Peak detection measurements are compared to the
average EIRP limit, adjusted for the maximum antenna gain. If necessary, additional average
detection measurements are made.

Measurements are made over the 30 MHz to 40 GHz range with the transmitter set to the lowest,
middle, and highest channels.

TEST SETUP
SPECTRUM
EUT ANALYZER
Combined mode
Chaino 0 SPECTRUM
Chaino 1

TEST RESULTS

No non-compliance noted
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11a mode / 5150MHz ~ 5250MHz)

CH Low (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )
¥ Agilent 19:27:27 Mov 21, 2007 R T
Conducted Spur., a Mode Low Ch. Mkrl 5.19 GHz
Ref 20 dBm Atten 28 dB .72 dBm
#Peak
Log
18
dB/
Dffst
12.5
dB

1

o Aol P i M
LaAy 'JM

R

ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.19 GHz B.72 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )

e Agilent 18:36:15 Nov 21, 2007 R T

Conducted Spur., a Mode Mid Ch. Mkrl G5.21 GHz
Ref 26 dBm Atten 20 dB 5.85 dBm
#Peak
Log <1>
14
dB/
Dffst
12.5
dB

-27.5 LY . WWM
dBm urﬁug oot T

LgAv e

Vi 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag £.21 GH=z 5.86 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )

#e Agilent 18:44:04 Nov 21, 2007 R T
Conducted Spur., a Mode High Ch. Mkrl G5.25 GHz
Ref 26 dBm Atten 20 dB 5.85 dBm
#Peak
Log <1>
14
dB/
Dffst
12.5
dB
0l mw.a‘"w
aér?nS ,,.tﬁ\.w- - e iy
LgAv s "
V1 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude

1 (&) Frag 5.25 GH=z 5.85 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)
e Agilent 18:55:26 Nov 21, 2007 R T
Conducted Spur., a Mode Law Ch. Mkr2 6.90 GHz
Ref 26 dBm Atten 20 dB -42.28 dBm
#Peak
Log é
1@
dB/
Offst
12.5
dB
DI 2 T
575 Tl I SN Yun
dBm ’J“_f o
LgAw
Ml 52
Start 38 MHz Stop 48,88 GHz
#Res BW 1 MHz #VBH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag £.19 GH=z 5.67 dBm
2 1 Freg B.98 GHz -42.28 dBm
CH Middle (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)
W Agilent 15:55:28 MNov 28, 2007 BT
Caonducted Spur., 2 Mode Mid Ch. Mkr2 6.96 GHz
Ref 20 dBm Atten 20 (B 43.84 dBm
[#Peak
Log Py
10
dB/
Offst
12.5
B
oI w-"km
;12;-5 - e et s T |
m J'Nﬂ" g ¥
LgAv e
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude
1 1) Fraq 523 GHz 4,12 dBm
2 1) Fraq £.05 GHz 42,84 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)
e Agilent 16:00:42 Mov 28, 2007 R T
Conducted Spur., a Mode High Ch. Mkr2 6.98 GHz
Ref 20 dBm Atten 20 JdB 44.13 dBm
#Peak
Log Py
10
B/
Offst
12.5
a8 bt
DI PN
215 1% ooty e
dBm ,_JJA" o "
Lgﬁw sl
V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1 Frag 5.25 (3Hz 433 dBm
z <] Frag 5.85 GHz 4413 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11a Combined mode / 5150MHz ~ 5250MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11a Combined mode )

% Agilent 18:01:00 Mov 28, 2007 BT
Caonducted Spur., 3 Mode Low Ch. Mkr3 3.47 GHz
Ref 16 dBm Atten 10 dB 45.54 dBm
IZPeak O
Log
10
dB/
Offst
16.1
B
D1 Y ¢ r...wi'w
275 o
dBm J’]rl'i A 1 mev“"”"" N TP M
fasl
LgAv -
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude

1 o Freq 5.19 GHz 9.90 dBm

2 %] Freq £.80 GHz -30.95 dBm

] (1 Fraq .47 GHz -45 54 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a Combined mode )

Agilent 17:58:35 Mo 28, 2007 R T
Conducted Spur., a Mode Mid Ch. Mkr3 3.49 GHz
Ref 16.1 dBm #Atten 10 dB 43.74 dBm
ZPeak o
Log
10
B/
Offst
16.1
dB o
DI o P e
215 L .
dBm jlr\k\ - P ymM kb AWM
LgAv Mf
M1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1 Frag 5.23 (Hz 0.80 dBm
z <] Frag 595 GHz <39.13 dBm

3 1) Freq 3.48 GHz -43.74 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a Combined mode )
e Agilent 18:02:11 Mov 28, 2007 R T
Canducted Spur., 2 Mode High Ch. Mkr3 3.49 GHz
Ref 16 dBm Atten 10 dB 44.86 dBm
|FPeak &
Log
10
dB/
Offst
16.1
B
DI o T -ﬂ“w‘”m
27.5
dBm J \ i p"‘-\‘M s 8 Vil P w
!
LgAv 7
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude

1 ) Freq 525 GHz 10.28 dBm

2 1) Fraq 692 GHz -40.25 dBm

3 1) Fraq 2.40 GHz -44.86 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT20 mode / 5150MHz ~ 5250MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain Q)

¥ Agilent 14:05:20 MNov 21, 2007 R T

Conducted Spur., HT28 Mode Low Ch, Mkrl 5.19 GHz
Ref 20 dBm Atten 28 dB 5.24 dBm
#Peak
Log 5
18

LgAw W

V1 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.19 GHz 5.24 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 15:14:12 Mov 28, 2007 R T
Conducted Spur., a Mode Mid Ch. Mkr1 5.23 GHz
Ref 20 dBm Atten 20 JdB 4.03 dBm
#Peak
Log
10
B/
Offst
12.5
dB
DI ety 1]

275 L s ot P P T
dBm R

W

Lghv L

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.23 GHz 403 dBm
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- Agilent 15:25:16 Mov 28, 2007
Conducted Spur., a Mode High Ch.
Ref 20 dBmm

CH High (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 0)

Atten 20 JdB

R T
Mkr1 5.25 GHz
6.22 dBm

#Peak

Log el
10

dB/

Offst

12.5

iB

1]}

275

dBm J‘h’# \LWJ!%M.J Y

LgAv  femoe

V1 S2

Start 30 MHz
#Res BW 1 MHz

#VBW 1 MHz

Stop 40.00 GHz
#Sweep 200 ms (2001 pts)

hlaneer Trace Type
1 (1 Freq

X s
5.25 GHz

Amplitude
6.22 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 13:41:15 Nov 21, 2007 R T
Conducted Spur., HT28 Mode Low Ch. Mkr2 6.90 GHz
Ref 26 dBm Atten 20 dB -41.91 dBm
#Peak
Log S
14
dB/
Offst
£
0l 2 M“MMI
LoAw s’
V1 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #UBH 1 MHz #Syeep 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag £.19 GH=z 4.93 dBm
2 1 Freg B.98 GHz -41.91 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 16:13:27 Mov 28, 2007 BT
Caonducted Spur., 2 Mode Mid Ch. Mkr2 6.96 GHz
Ref 20 dBm Atten 20 (B 43.94 dBm
[#Peak
Log Py
10
dB/
Offst
12.5
dB
DI w.ur"
21.5 RO PR P00 T et hliaghe’

dBm _,Jj"vrl sl

Lgfv o

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 5.22 GHz 4.04 dBm
2 1 Frzq 5.05 GHz -42.84 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)
Agilent 16:22:08 Mov 28, 2007 R T
Conducted Spur., a Mode High Ch. Mkr2 6.98 GHz
Ref 20 dBm Atten 20 JdB 44.06 dBm
#Peak
Log o
10
B/
Offst
12.5
dB
DI s A
215 i i o WWMW
dBm JJM-‘ hd A
Lghv =
V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1 Frag 5.23 (Hz 438 dBm
z <] Frag 5.85 GHz 4405 dBm




@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1
Page 224 of 323

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT20 Combined mode / 5150MHz ~ 5250MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 Combined mode )

W Agilent 18:07:89 Mov 28, 2007 RL
Caonducted Spur., HT20 Mode Low Ch. Mkr3 3.45 GHz
Ref 16 dBm Atten 10 dB 46.45 dBm
[#Peak o
Log
10
dB/
Offst
16.1
B
Dl < ﬁwgmw
21.5 | ' LT PR b, ...me
dBm 'Jm‘f e et
LoAv [Co 7
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude
1 o Freq 5.19 GHz 056 dBm
2 %] Freq £.80 GHz -30.22 dBm
] (1 Fraq 2.45 GHz -45.45 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 Combined mode )

e Agilent 18:05:14 Mow 28, 2007 R T
Conducted Spur., HT20 Mode Mid Ch. Mkr3 3.47 GHz
Ref 16 dBm Atten 10 (B 45.82 dBm
#Peak &
Log
10
dB/
Offst
16.1
dB o
ol wa‘_,m
27.5 M
dBm }[L\ M T TSN Ny
&
LgAv ,\rh
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[RELNY Trace Type X Potiz Amplitude
1 (1) Fraq 523 GHz 2.42 dBm
2 (1) Freq 6.05 GHz -20.44 dBm

3 1) Freq 3.47 GHz -46.52 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT20 Combined mode )
Agilent 18:06:30 Mow 28, 2007 R T
Conducted Spur., HT20 Mode High Ch. Mkr3 3.49 GHz
Ref 16 dBm Atten 10 dB 43.94 dBm
#Peak o
Log
10
dB/
Offst
16.1
dB
DI o ¢ fdwmﬂ""w
27.5
219 ,.r”f bl st N | ™
LgAv ‘wr‘
V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1) Freq 5.25 GHz 0.47 dBm
2 (1) Freg 698 GHz -40.21 dBm
3 (1) Freq 3.48 GHz -43.94 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT40 mode / 5150MHz ~ 5250MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain Q)

¥ Agilent 14:54:28 MNov 21, 2007 R T

Conducted Spur., HT48 Mode Low Ch, Mkrl 5.19 GHz
Ref 20 dBm Atten 28 dB 1.96 dBm
#Peak
Log
18

B

dBm W
LaAw al

LT

V1 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.19 GHz 1.96 dBm

CH High (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 14:42:04 Mov 28, 2007 R T
Conducted Spur., a Mode High Ch. Mkr1 5.25 GHz
Ref 20 dBm Atten 20 JdB 2.81 dBm
#Peak
Log
10
B/
Offst
12.5
dB

DI L,

(IZI;g }JL_." it ARt T e M

il

Lghv

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.26 GHz 281 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)

e Agilent 15:04:44 Nov 21, 2007 R T
Conducted Spur., HT48 Mode Low Ch. Mkr3 6.92 GHz
Ref 26 dBm Atten 20 dB -42.47 dBm
#Peak
Log 1
10 s
dB/
Offst
12.5
dB
ol 2 ]
-27.5 2
o I R R
LgAv e
V1 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag £.21 GH=z 2.26 dBm
2 [&H] Frag 3.47 GHz -49.77 dBm
E: Ly Frag .32 GHz -42.47 dBm

CH High (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)

e Agilent 16:40:50 Mov 28, 2007 R T

Canducted Spur., 2 Mode High Ch. Mkr2 6.96 GHz
Ref 20 dBm Atten 20 JdB 43.76 dBm
[#Peak
Log
10

dB/
Offst
125
dB

DI e,
215 N el P et

dBm JJ’.JJ‘ o

LgBv e

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 5.22 GHz 267 dBm
2 1 Frzq 5.05 GHz -42.76 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT40 Combined mode / 5150MHz ~ 5250MHz)

CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )

W Agilent 18:09:31 Mov 28, 2007 BT
Caonducted Spur., HT40 Mode Low Ch. Mkr3 3.47 GHz
Ref 16 dBm Atten 10 dB 48.12 dBm
[#Peak
Log ¢
10
dB/
Offst
16.1
B
DI T WLWM
-21.5 T ]r\‘l o Vb Mll—h«*‘r’
dBm ph!'-", MVaih Ty e e
LgAv o
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude
1 ) Freq 519 GHz 584 dBm
2 <) Freq £.92 GHz -30.20 dBm
3 (1) Freq 3.47 GHz -48.12 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )
e Agilent 18:10:30 Mov 28, 2007 R T

Conducted Spur., HT40 Mode Mid Ch. Mkr3 3.47 GHz
Ref 16 dBm Atten 10 dB 48.07 dBm
#Peak
Log
10
B/
Offst
16.1
B 5
DI ’,_J.Wym
215 TN by e

dBm pl"””‘ W m

LgAv o

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[RELNY Trace Type X Potiz Amplitude
1 (1 Fraq 5.23 GHz £.20 dBm
z <)) Frag 5.09 GHz -35.81 dBm
3 <)) Frag 347 GHz -45.07 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )
Agilent 18:13:44 Mow 28, 2007 R T
Conducted Spur., a Mode High Ch. Mkr3 3.51 GHz
Ref 16 dBm Atten 10 dB 4542 dBm
#Peak o
Log
10
dB/
Offst
16.1
dB
ol N <& f‘w"m
21.5 N L . WM -_n{-r
dBm n‘Hl R i e
pr')
LgAv -~
V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1) Freq 5.27 GHz 0.55 dBm
2 (1) Freg 7.00 GHz -41.16 dBm
3 (1) Freq 3.51 GHz -45.42 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11a mode / 5250MHz ~ 5350MHz)

CH Low (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )

W Agilent 13:02:36 Mov 28, 2007 BT
Caonducted Spur., 3 Mode Low Ch. Mkr1 5.27 GHz
Ref 20 dBm Atten 20 (B 8.59 dBm
[#Peak
Log
10
dB/
Offst
12.5
dB

i} W

215 W i ORI P Ve -
dBm Ly W

Wl

LgAv  fwomg

£

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 5.27 GHz 2.50 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )
e Agilent 13:03:23 Mov 28, 2007 R T
Conducted Spur., a Mode Mid Ch. Mkr1 5.29 GHz
Ref 20 dBm Atten 20 JdB 8.9 dBm
#Peak
Log
10
B/
Offst
12.5
dB
DI st -
275 LI
dBm P!k‘-wb"‘"' —— P N
M,.u-.r"

Lghv e

Fad

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.20 GHz 2.04 dBm
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- Agilent 13:04:11 Mow 28, 2007
Conducted Spur., a Mode High Ch.

R T

CH High (30MHz~40GH?z) ( IEEE 802.11a mode-Chain 0)

Ref 20 dBm

Atten 20 JdB

Mkr1 5.33 GHz
9.66 dBm

#Peak

Log
10

dB/

Offst

125
iB

1]}

275

EAFEN_W

dBm
"MJ".

LgAv i

V1 S2

Start 30 MHz
#Res BW 1 MHz

#VBW 1 MHz

Stop 40.00 GHz
#Sweep 200 ms (2001 pts)

hlatker Trace

1 1)

Type X Poxis
Freq 5.33 GHz

Amplitude
9.66 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)
1 Agilent 11:44:12 Mow 28, 2007 R T

Conducted Spur., a Mode Low Ch. Mkr2 7.00 GHz
Ref 20 dBm Atten 20 (B 43.19 dBm
#Peak
Log &
10
dB/
Offst
12.5
dB
DI e, !
21.5 g el PR ET TS Tl VN

dBm ,,l"““" o

LgAv e

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude

1 1) Freq 5.27 GHz 5.4 dBm
2 1) Freq 7.00 GHz -43.19 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)

W Agilent 11:45:21 MNov 28, 2007 BT

Caonducted Spur., 2 Mode Mid Ch. Mkr2 7.04 GHz
Ref 20 dBm Atten 20 (B 45.19 dBm
[#Peak
Log [
10
dB/
Offst
12.5
dB
]| J.-W\w
21.5 P Dl e | e

dBm Jiuf st

LgAv et

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 5.27 GHz 5.20 dBm
2 1 Frzq T.04 GHz -45.19 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)

e Agilent 11:46:29 Mov 28, 2007 R T
Conducted Spur., a Mode High Ch. Mkr2 7.08 GHz
Ref 20 dBm Atten 20 JB 4441 dBm
#Peak
Log
10
B/
Offst
12.5
dB

Dl W
N_-—
215 o L e

dBm JJW,.« o *

Lgﬁw i, L

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.33 GHz 6.57 dBm
z 1) Freq 7.08 GHz -44.41 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11a Combined mode / 5250MHz ~ 5350MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11a Combined mode )

W Agilent 18:14:49 Moy 28, 2007 BT
Caonducted Spur., 3 Mode Low Ch. Mkr3 3.51 GHz
Ref 16 dBm Atten 10 dB 45.94 dBm
IZPeak &
Log
10
dB/
Offst
16.1
B
ol < L ',M
215 R T N s W e
dBm PR i At O e
i
LgAv WP
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude

1 ) Freq 5.25 GHz 10,15 dBm

2 <) Freq 7.00 GHz -40.28 dBm

3 (1) Freq 3.51 GHz -45.04 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a Combined mode )

e Agilent 20:04:36 Mov 28, 2007 R T
Conducted Spur., a Mode Mid Ch. Mkr3 3.53 GHz
Ref 16 dBm Atten 10 dB 46.24 dBm
ZPeak o
Log
10
dB/
Offst
16.1
dB
1] ¢ wwﬂmw
215 \ L et a b L™
dBm A '}g Y Pl T
ik
LoAv [ Nud
V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1) Freq 5.20 GHz 080 dBm
2 (1) Freg 7.04 GHz -42.06 dBm

3 1) Freq 353 GHz -46.24 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a Combined mode )
e Agilent 20:08:31 Mov 28, 2007 R T
Canducted Spur., 2 Mode High Ch. Mkr3 3.35 GHz
Ref 16 dBm Atten 10 B 45.10 dBm
|FPeak P
Log
10
dB/
Offst
16.1
dB
DI o ' WJw,fM
27.5 f‘"ﬁ ) L " ™ _J.d.u“m
dBm ,1"' T P e !
LgAv Mﬂ
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude

1 ) Freq 533 GHz 927 dBm

2 1) Fraq 7.02 GHz -42.02 dBm

3 1) Fraq 355 GHz -45.10 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT20 mode / 5250MHz ~ 5350MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain Q)

W Agilent 11:56:34 Mov 28, 2007 BT
Caonducted Spur., 3 Mode Low Ch. Mkr1 5.25 GHz
Ref 20 dBm Atten 20 (B 8.30 dBm
[#Peak
Log
10
dB/
Offst
12.5

dB
DI A

27.5 o =
dBm J,,.H.i‘f O i, g, il g M

Lghv e

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 5.25 GHz 2.20 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 0)

e Agilent 11:57:34 Mov 28, 2007 R T
Conducted Spur., a Mode Mid Ch. Mkr1 5.29 GHz
Ref 20 dBm Atten 20 JdB 7.47 dBm
#Peak
Log
10
B/
Offst
12.5
iB
DI ]
21.5 Ve il ad, s g WMM
dBm _f""y‘ o -

LgAv

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.20 GHz 7.47 dBm
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- Agilent 11:55:47 Mov 28, 2007
Conducted Spur., a Mode High Ch.
Ref 20 dBmm

CH High (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 0)

Atten 20 JdB

R T
Mkr1 5.33 GHz
7.97 dBm

#Peak

Log
10

dB/

Offst

12.5

iB

1]}

275

dBm

il e

LgAv meee

V1 S2

Start 30 MHz
#Res BW 1 MHz

#VBW 1 MHz

Stop 40.00 GHz
#Sweep 200 ms (2001 pts)

hlatker Trace

1 1)

Type
Freq

X s
533 GHz

Amplitude
797 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

- Agilent 11:47:37 Mow 28, 2007 R T
Conducted Spur., a Mode Low Ch. Mkr2 7.00 GHz
Ref 20 dBm Atten 20 JB 4493 dBm
#Peak
Log
10
dB/
Offst
12.5
dB

DI Mw.__.-\‘"
273 . iﬂ st wwm

dBm Jhu,u w oW

LgAv

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude

1 1) Freq 5.27 GHz 5.75 dBm
2 1) Freq 7.00 GHz -44.93 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

W Agilent 11:48:37 Mov 28, 2007 BT

Caonducted Spur., 2 Mode Mid Ch. Mkr2 7.04 GHz
Ref 20 dBm Atten 20 (B 44.20 dBm
[#Peak
Log [
10
dB/
Offst
12.5
dB
DI A
275 LN i.u iy WWM

dBm dep | W

LoAv o

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 5.20 GHz 5.51 dBm
2 1 Frzq T.04 GHz -44.20 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

e Agilent 11:49:27 Mov 28, 2007 R T

Conducted Spur., a Mode High Ch. Mkr2 7.08 GHz
Ref 20 dBm Atten 20 JdB 44.91 dBm
#Peak
Log o
10
dB/
Offst
125
dB
DI b e
215 A WW“""W

dBm Jhu,f o o

LgAv A

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.33 GHz 573 dBm
z 1) Freq 7.08 GHz -44.91 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT20 Combined mode / 5250MHz ~ 5350MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 Combined mode )

W Agilent 20:10:36 Mov 28, 2007 BT
Caonducted Spur., 3 Mode Low Ch. Mkr3 3.51 GHz
Ref 16 dBm Atten 10 dB 4487 dBm
[#Peak o
Log
10
dB/
Offst
16.1
B
DI o ¢ P i
215 el e 4 o L
dBm Fis e g "1
ol
LgAv ur
V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude

1 ) Freq 5.25 GHz 0.55 dBm

2 <) Freq 7.00 GHz -40.52 dBm

3 (1) Freq 3.51 GHz -44.57 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 Combined mode )

e Agilent 20:11:80 Mov 28, 2007 R T
Conducted Spur., HT20 Mode Mid Ch. Mkr3 3.53 GHz
Ref 16 dBm Atten 10 B 46.30 dBm
#Peak o
Log
10
B/
Offst
16.1
B

Dl ¢ M

21.5 \ , o sk Lty M"' e
dBm L‘_;r LAl gt W

LogAv [

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[RELNY Trace Type X Potiz Amplitude
1 (1 Fraq 5.20 GHz 2.07 dBm
z <)) Frag 7.04 GHz 42 17 dBm
3 <)) Frag 353 GHz -46.30 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT20 Combined mode )
Agilent 20:12:52 Mow 28, 2007 R T
Conducted Spur., HT20 Mode High Ch. Mkr3 3.55 GHz
Ref 16 dBm Atten 10 B 44.33 dBm
#Peak &
Log
10
dB/
Offst
16.1
dB
Dl < " MM
27.5 f st T Y
dBm ..f o e
LgAv ,wr'
V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude
1 (1) Freq 531 GHz 0.52 dBm
2 (1) Freg 7.08 GHz -41.92 dBm
3 (1) Freq 3.55 GHz -44.33 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT40 mode / 5250MHz ~ 5350MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain Q)

- Agilent 15:09:08 Nov 21, 2607 R T

Mkrl 5.51 GHz
Ref 28 dBm Atten 26 dB 5.45 dBm
#Peak
Log
1@

-27.5 J\\ . PR BTV e e
LgPw a

e

ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.51 GHz B.45 dBm

CH High (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 0)

#e Agilent 13:10:38 Nov 21, 2007 R T

Mkrl 5.71 GHz
Ref 26 dBm Atten 20 dB 7.02 dBm
#Peak
Log
14

L
LgAw ‘*’M

TR

ML 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.71 GH=z 7.82 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)

- Agilent 10:44:40 Mov 28, 2007 R T
Conducted Spur., a Mode Low Ch. Mkr2 7.02 GHz
Ref 20 dBm Atten 20 JB 43.02 dBm
#Peak
Log
10
dB/
Offst
12.5
dB

DI .
o
21.5 NP e e e

dBm _j"*'/ ™ *

LgAv b

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
hlaneer Trace Type X Poxis Amplitude

1 1) Freq 5.20 GHz 334 dBm
2 1) Freq 7.02 GHz -43.02 dBm

CH High (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)

W Agilent 11:09:54 Moy 28, 2007 BT
Canducted Spur., 2 Mode High Ch. Mkr2 7.08 GHz
Ref 20 dBm Atten 20 JdB 43.97 dBm
[#Peak
Log
10
dB/
Offst
12.5
dB
DI ity o]
215 e -

dBm _J”L'J o

Lgbv

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[LEN T Trace Type X, Pz Amplitude
1 (1 Freq 521 GHz 2.40 dBm
2 1 Frzq T.02 GHz -42.97 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT40 Combined mode / 5250MHz ~ 5350MHz)

CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )

W Agilent 20:14:10 Mov 28, 2007 BT
Caonducted Spur., HT40 Mode Low Ch. Mkr3 3.51 GHz
Ref 16 dBm Atten 10 (B 49,42 dBm
[#Peak o
Log
10
dB/
Offst
16.1
B
ol L] W. JM
27.5 AN N PP Moty |l
dBm po"[ LT i
LgAv L
V1 S2
Start 30 MHz Stop 40.00 GHz
|F¥Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)
[LEN T Trace Type X, Pz Amplitude
1 o Freq 5.27 GHz §.20 dBm
2 %] Freq 7.02 GHz -41.34 dBm
] (1 Fraq 251 GHz -40.42 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )
e Agilent 20:15:46 Mow 28, 2007 R T
Conducted Spur., HT40 Mode Mid Ch. Mkr3 3.53 GHz
Ref 16 dBm Atten 10 B 48.32 dBm
#Peak
Log
10
dB/
Offst

16.1
B

]}
215 ? | i
dBm .ﬂﬂu,o) BT A M i

LgAv =

n JM
P ™

o

V1 S2
Start 30 MHz Stop 40.00 GHz
|FRes BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

[RELNY Trace Type X Potiz Amplitude
1 (1 Fraq 5.31 GHz 555 dBm
z <)) Frag 7.04 GHz 42 .90 dBm
3 <)) Frag 353 GHz -45.32 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )

- Agilent 20016:44 Mov 28, 2007 R T

Conducted Spur., HT40 Mode High Ch. Mkr3 3.55 GHz
Ref 16 dBm Atten 10 B 47.11 dBm
#Peak
Log
10

dB/
Offst
16.1
dB

DI © P ™
27.5

dBm l\/ h¥ad LT T : o
LgAv W'w

V1 S2
Start 30 MHz Stop 40.00 GHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 200 ms (2001 pts)

hlaneer Trace Type X Poxis Amplitude
1 <)) Frag 5.33 GHz 552 dBm
z 1) Freq 7.08 GHz -41.47 dBm
3 (11 Freq 3.85 GHz -47 .11 dBm




@ Compliance Certification Services Inc. FCC ID JOC-65VF438P2
Report No. 71108001-RP1-1
Page 246 of 323

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11a mode / 5470MHz ~ 5725MHz)

CH Low (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )

s Agilent 18:85:28 Moy 21, 2087 R T

Mkrl 5.27 GHz
Ref 20 dBm Atten 28 dB 10.80 dBm
#Pagk 1
Log
18
dB/
Offst
125
dB

-28.9 Ju
dBm W
LgAw T I
ML 32
Start 38 MHz Stop 40.86 GHz

#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.27 GHz 18.88 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a mode-Chain 0 )

#e Agilent 13:06:26 Nov 21, 2007 R T

Mkrl 5.59 GHz
Ref 26 dBm Atten 20 dB 9.50 4Bm
#Peak 1
Log
14
dB/
Dffst
12.5
dB

-28.9 s WWM
dBm P ¥
LgAw P

ML 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.59 GH=z 9.568 dBm
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CH High (30MHz~40GH?z) ( IEEE 802.11a mode-Chain 0)

e Agilent 13:06:50 Nov 21, 2007 R T
Mkrl 5.71 GHz
Ref 26 dBm Atten 20 dB 11.26 dBm
#Peak
Log
14
dB/
Dffst
12.5
dB

"J" g
LgAw ﬂ

ML 32
Start 38 MHz Stop 48868 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&0 Freg E.71 GHz 11.28 dBm




@ Compliance Certification Services Inc.

FCCID J9C-65VF438P2
Report No. 71108001-RP1-1
Page 248  of 323

CH Low (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)

e Agilent 13:21:13 Nov 21, 2007 R T
Mkr2 3.67 GHz
Ref 26 dBm Atten 20 dB -49.31 dBm
#Peak
Log
14
dB/
Offst
12.5
dB
o 2 MWJW
-28.9 H o AP PN S P
dBm ﬁ"l
LgAv |
ML 52
Start 38 MHz Stop 48868 GHz
#Res BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.51 GH=z 7.44 dBm
2 1 Freg .67 GHz -49.31 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)

s Agilent 18:22:13 Nov 21, 2067 R T
Mkr2 375 GHz
Ref 28 dBm Atten 28 dB -48,34 dBm
#Peak
Log
18
dB/
Offst
12.5
db A gy
1] 5 ]
-28.9 N b ] Y
dBm ‘AJ').’JJ AR
LgAw 5
ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #5weep JOB ms (2001 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 5.61 GHz 16.66 dBm
2 (&) Frag 3.75 GH=z -48.34 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a mode-Chain 1)
#e Agilent 13:22:48 Nov 21, 2007 R T
Mkr2 3.79 GHz
Ref 26 dBm Atten 20 dB -48.25 dBm
#Peak °
Log
14
dB/
Dffst
£
0l #“\-wm‘”MI
aé?ﬂg I NWwWMM
o
LoRy  fm "'M
ML 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.71 GH=z 11.87 dBm
2 1 Freg 3.79 GHz -48.25 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11a Combined mode / 5470MHz ~ 5725MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11a Combined mode )

¥ Agilent 19:53:43 MNov 21, 2007 R T
Mkr3 7.32 GHz
Ref 16.1 dBm #Atten 168 dB 43,43 dBm
#Peak
Log
18
dB/
Offst
16.1
dB
DI LA ,HW,.«*"”‘“M
~28.9 L% H \ ? P v K Iy, ™
dBm r‘A"'J PP e
LgAw v
ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #5weep JOB ms (2001 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 5.51 GHz 13.21 dBm
2 (&) Frag 3.67 GH=z -52.73 dBm
3 (&) Frag 7.32 GHz -49.49 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11a Combined mode )
s Agilent 19:54:17 Nov 21, 2007 R T

Ref 16.1 dBm #Atten 10 dB
#Peak
Log
14

-28.9 o /1 I P ) -
A '

LaAv [

Ml 52
Start 38 MHz Stop 40.88 GHz
#Res BH 1 MHz #YBH 1 MHz #Sweep 200 ms (2081 pts)
Marker Trace Type ® Axiz Amplitude

1 (] Frag 5.61 GHz 13.82 dBm
2 (] Freg 3.73 GHz -51.48 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11a Combined mode )
¥ Agilent 19:55:00 MNov 21, 2007 R T
Ref 16.1 dBm “ #Atten 168 dB
#Peak
Log
18
dB/
Offst
16.1
dB
DI | R el
~28.9 ‘?FH..;L.LJW“ " P, MP«W
dBm rJ”,a ks T
LgAw o
ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #5weep JOB ms (2001 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 5.71 GHz 15.42 dBm
z &M Freq 3.79 GHz -51.63 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT20 mode / 5470MHz ~ 5725MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain Q)

= Agilent 15:88:21 Now 21, 2607 R T
Mkrl 5.51 GHz

Ref 20 dBm Atten 28 dB 18.22 dBm
#Peak 1

Log
18

PP s ki

dBm L\JJ o
LgAw w""m

ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.51 GHz 18.22 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 0)

¥ Agilent 13:07:55 MNov 21, 2007 R T

Mkrl 5.61 GHz
Ref 26 dBm Atten 20 dB 8.97 dBm
#Peak
Log
14

-

-28.9 ) i IR T Yoo -
LgAw Pl

ML 32
Start 30 MHz Stop 48.88 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.61 GH=z 8.97 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 0)

#e Agilent 13:07:24 Nov 21, 2007 R T
Mkrl 5.71 GHz
Ref 26 dBm Atten 20 dB 11.83 dBm
#Peak
Log
14
dB/
Dffst
12.5
dB

O

A7

LgAv e

ML 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&0 Freg E.71 GHz 11.88 dBm
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#e Agilent 13:27:41 Nov 21, 2007

Ref 28 dBm

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

Atten 20 dB

R T
Mkr2 3.67 GHz
-48.83 dBm

#Peak

Log
14

dB/

Offst

12.5
dB

r"‘\ foug i ool

('g o
m
T
= =
s}o'\:
E

ML 32

Start 3@ MHz
#Res BH 1 MHz

#YBH 1 MHz

Stop 4888 GHz
#Syeep 200 ms (2001 pts)

Marker Trace Type
1 (&) Frag
2 1 Freg

% Axis
5.51 GHz
3.67 GHz

Amplitude
7.33 dBm
-48.83 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)

¥ Agilent 18:02:13 MNov 21, 2007 R T
Mkr2 375 GHz
Ref 28 dBm Atten 28 dB -48,36 dBm
#Peak 1
Log
18
dB/
Offst
12.5
db A gy
1] 5 ]
-28.9 o b ] Y
dBm ‘AJ').’JJ o AR
LgAw 5
ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #5weep JOB ms (2001 pts)
Marker Trace Type K RAxiz Amplitude
1 1y Freq 5.61 GHz 16.61 dBm
2 (&) Frag 3.75 GH=z -48.36 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT20 mode-Chain 1)
e Agilent 13:23:41 Nov 21, 2007 R T
Mkr2 3.81 GHz
Ref 26 dBm Atten 20 dB -48.28 dBm
#Peak °
Log
14
dB/
Dffst
12.5
dB
Dl A
-28.9 9 st WWM
dBm ij,.,u v
LgAw
ML 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.71 GH=z 11.66 dBm
2 1 Freg 3.81 GHz -48.28 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT20 Combined mode / 5470MHz ~ 5725MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT20 Combined mode )

- Agilent 19:56:33 Now 21, 2007 R T
Mkr2 3.67 GHz

Ref 16.1 dBm #Atten 10 B -53.22 dBm
#Peak

Log
18

" .,
fJ\J u;yx\.l“""“\r‘-l......# M J*W'W

2
%)
LgAw ,wr‘L

ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.51 GHz 12.58 dBm
2 (&) Frag 3.67 GHz -53.22 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT20 Combined mode )

3 Agilent 19:56:06 MNov 21, 2007 R T
Mkr2 3.73 GHz
Ref 16.1 dBm #Atten 10 dB -51.69 dBm
#Peak
Log
18
dB/
Dffst
16.1
dB
] Y il
~28.9 9 H\ Sy ot de o g, w‘"w
dBm r-J‘ " e i —
LgAw i
ML 52
Start 30 MHz Stop 4688 GHz
#fes BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Markar Trace Typa H Auiz Amplituda

1 (] Frag 5.61 GHz 13.32 dBm
2 (] Frag 3.73 GHz -51.69 dBm
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CH High (30MHz~26GHz) ( IEEE 802.11n HT20 Combined mode )
e Agilent 13:55:36 Nov 21, 2007 R T
Mkr2 3.81 GHz
Ref 16.1 dBm N #Atten 10 dB -43.99 4Bm
#Peak
Log
14
dB/
Offst
16.1
dB
o] ] Ml
~28.9 91 s b e
dBm ‘.J-..f T -
LgAw g
ML 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 1y Freq 5.71 GHz 15.21 dBm
2 1y Freq 3.81 GHz -49,98 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT40 mode / 5470MHz ~ 5725MHz )

CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain Q)

- Agilent 15:09:08 Nov 21, 2607 R T

Mkrl 5.51 GHz
Ref 28 dBm Atten 26 dB 5.45 dBm
#Peak
Log
1@

-28.9 J\\ . PR BTV e e
LgPw a

e

ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.51 GHz B.45 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 0)

e Agilent 13:10:05 Nov 21, 2007 R T

Mkrl 559 GHz
Ref 26 dBm Atten 20 dB £.03 dBm
#Peak
Log
14

te I

a6 APV Ry M -
m wv"” -
LgAv &

ML 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.59 GH=z 6.A9 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 0)

#e Agilent 13:10:38 Nov 21, 2007 R T
Mkrl 5.67 GHz
Ref 26 dBm Atten 20 dB 7.02 dBm
#Peak
Log
14
dB/
Dffst
12.5
dB

aé?ﬂg MV P I e
J‘“

LgAv e

ML 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag B.bY GHz 7.82 dBm
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CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)

#e Agilent 13:13:08 Nov 21, 2007 R T

Mkrl G5.51 GHz
Ref 26 dBm Atten 20 dB 4.48 dBm
#Peak
Log 5
18
dB/
0ffst
12.5
dB

-

dBm P
LgAw ; "'P)\

ML 32
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.51 GH=z 4.48 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)

- Agilent 18:12:22 MNov 21, 2007 R T

Mkr2 3.77 GHz
Ref 28 dBm Atten 28 dB -51.20 dBm
#Peak 1
Log
18
dB/
Dffst
12.5
dB

-28.9 z S WP PR T me R o
dBm ,,,J"L“" -'
LgAw

L

ML 32
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 200 ms (2601 pts)

Marker Trace Type K RAxiz Amplitude
1 (&) Frag 5.59 GHz 7.E9 dBm
2 (&) Frag 3.77 GHz -51.38 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT40 mode-Chain 1)
e Agilent 13:11:43 Nov 21, 2007 R T
Mkr2 3.81 GHz
Ref 26 dBm Atten 20 dB -50.46 dBm
#Peak 1
Log
14
dB/
Offst
12.5
dB
0l jm
-28.9 2 ) o Al me o
dBm ,JA'N w -
LgAv e
ML 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag B.bY GHz 9.45 dBm
2 1 Freg 3.81 GHz -5B.46 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11n HT40 Combined mode / 5470MHz ~ 5725MHz)

CH Low (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )

¥ Agilent 19:49:14  MNov 21, 2007 R T
Mkr3 7.34 GHz
Ref 16.1 dBm #Atten 168 dB -58.84 dBm
#Peak >
Log
18
dB/
Offst
16.1
dB
0l h " W'NM
-28.9 2
dBm r-(ij/ \’j) "V"FV.L '..JMM M -—MJW
LgAw i
ML 52
Start 38 MHz Stop 40.86 GHz
#Res BH 1 MHz #UBH 1 MHz #5weep JOB ms (2001 pts)
Marker Trace Type K RAxiz Amplitude
1 1 Frag .51 GHz 18.24 dBm
2 (&) Frag 3.67 GH=z -5E.45 dBEm
3 (&) Frag 7.34 GHz -56.84 dBm

CH Middle (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )

3 Agilent 19:51:45 MNov 21, 2007 R T

Ref 16.1 dBm #Atten 10 dB

#Peak )

Log

18

dB/

Dffst

16.1

dB

Dlzs 9 e

2 3 el -

LefAv [

ML 52

Start 30 MHz Stop 4688 GHz

#fes BH 1 MHz #BH 1 MHz #Syeep 200 ms (2001 pts)
Markar Trace Typa H Auiz Amplituda

1 (] Frag 5.61 GHz 18.72 dBm
2 (] Frag 3.75 GHz -52.65 dBm
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CH High (30MHz~40GHz) ( IEEE 802.11n HT40 Combined mode )
e Agilent 13:52:20 Nov 21, 2007 R T
Mkr2 3.79 GHz
Ref 16.1 dBm #Atten 10 dB -53.41 dBm
#Peak
Log
14
dB/
Offst
16.1
dB
ol J M‘WMM
~28.9 (2) HJL I | PEPn b b gl o i M L-H“‘r“
dBm FLJ P T T
LgAw =
ML 52
Start 3@ MHz Stop 4888 GHz
#Res BH 1 MHz #BH 1 MHz #Sween 200 ms (2001 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 5.69 GH=z 12.88 dBm
2 1 Freg 3.79 GHz -53.41 dBm






